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WARNING:

THIS PARTS MANUAL IS INTENDED ONLY TO ASSIST QUALIFIED PERSONS IN
IDENTIFYING SPECIFIC REPAIR PARTS. THIS PARTS MANUAL IS NOT A SERVICE
REPAIR MANUAL NOR IS IT A SUBSTITUTE FOR A SERVICE REPAIR MANUAL.
UNQUALIFIED PERSONS SHOULD NOT ATTEMPT TO SERVICE THE EQUIPMENT
DESCRIBED IN THIS PARTS MANUAL, WHETHER BY IMPROPER USE OF THIS

PARTS MANUAL OR OTHERWISE. ANY UNQUALIFIED PERSON ATTEMPTING TO
SERVICE SUCH EQUIPMENT MAY INADVERTENTLY CAUSE DAMAGE TO THE
EQUIPMENT AND/OR CAUSE INJURY TO HIMSELF OR TO OTHERS. USERS OF THIS
PARTS MANUAL ARE ADVISED THAT A.B.DICK COMPANY WILL NOT BE LIABLE
FOR ANY PERSONAL INJURY OR PROPERTY DAMAGE ARISING OUT OF ANY USE
OF THIS PARTS MANUAL FOR PURPOSES FOR WHICH IT WAS NOT INTENDED.

IMPORTANT NOTICE:

The information contained in this publication is proprietary to A.B.Dick Company. No part of this
document may be reproduced, stored in a retrieval system, or transmitted, in any form or by any
means, electronic, mechanical, photocopying, recording, or otherwise, without the prior written
permission of A.B.Dick Company. Further, the custodian of this document shall ensure that no part
of this document shall be used for any purpose other than that for which it is intended without the
prior written permission of A.B.Dick Company.



Parts Catalog

GENERAL INFORMATION

PARTS IDENTIFICATION AND ORDERING INSTRUCTIONS

. Order Repair Parts by part number only. Do not order by figure and index numbers.

Il. Insome instances you will see two or more of the same index number with different part
numbers. In such cases, please read the full description for your particular needs.

l. The following symbols and abbreviations are used consistently as aids in identification:

A. Symbols
1. (*)Partofan assembly and not sold separately.
2. (™) Are used for all other pertinent remarks.

B. Abbreviations

1. OS = Operator Side

2. NOS = Non-operator Side
3. I|D. = Inside Diameter

4. 0O.D. = QOutside Diameter
5. O.ALL. =OverallLength

6. V. =Volts

7. Hz = Cycles Per Second
8. Amp. = Amperes

9. Dia. = Diameter

10. HP. = Horse Power

11. A/R = As Required
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FIGURE 1
Paper Back Stop / Rear Air Blower Assembly
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lindex Part

No. No.
1 403822
2 403933
3 403805
4 *403757
5 403947
6 403800
7 073394
8 403926
9 195188
10 014770
11 001702
12 001588
13 197616
14 403802
15 403927
16 150050
17 403803
18 102588
19 403804

20 13-5-190395
21 13-1-193427

22 403809
23 13-0-193428
24 191732
25 102384
26 102379
27 403294
28 102224

Figure 1
Description

SHAFT ASSEMBLY - Rear Stop Weldment ..........cccooceeiiiiieeiennene
LINK - Rear Stop Shaft.........cccoiiiiiiiei e
BLOCK - ECCENIIC PiVOL ....c.eeiiiiiiiiieiieiee e
BACKBLOWER STOP ASSEMBLY .....ceooiiiiieeieriieeee e
TUBE - Air SYSTEIM ..o

BLOCK - Back Stop BIOWET ........ccceeiiiiiiiiierieeree e

THUMB SCREW - HOId DOWN .....cooiiiiiiiiiieniee e

KNOB - Paper Hold DOWN ..........oooeiiiiiiieie e
L-STOP - BACK BIOWE .....cceeeeeeeeeeeeeeeeeteeeeeeeeee e
NOZZLE ASSEMBLY - Rear BIOWET ......cccccuvveveeeieiiieieieeeeeeeeeeeennn

PIN - Back StOP LOCK ...coveiiiiiiiieiiiieieeiee e
SCREW - Black, 10-32 X 5/8" .......cccieieerieieniienie et
KNOB - Back BIOWET STOP ....cccueiiiiiiiieiie e
TUBE - S/ASSY. BaCK StOP ...ccvuviiiiiiiiieieeiie e
SCREW - Thumb 1/4-20 X .8 NYL ...cocueiiiiiiiinii et

SCREW - 1/4-28 X 3/4", BIK. OXIid€ ..evvvveeeeieieieeeeeeeeeieeeeeeeeeevnvaveeees
SCREW - 10-32 X 3/16", BIK. OXid€ .....cevveeeieieeeeeeieieeieeeeeeiivevaeees
[ = N
WASHER = TRIUSE vt

* Not Procurable Separately

Units
Per Assy.
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FIGURE2
Paper Pile Supports
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lindex Part Figure 2 Units

No. No. Description Per Assy.

1 403980 Paper Pile SUPPOIT ASSEMDIY .....c.uiiiiiiiieiie ettt b e s sneenane s 3

2 403988 CHANNEL - Paper SUPPOIt EXIENSION ....cccueiiuiiiiiieiiieieeree ettt st 3

3 196884 N L I Lo 2 S 3

4 016572 WASHER - # 15 ittt e et e e st e e st e e e e steeenee e e enseeeaseeesneeeennneeean 3

5 403990 SLIDER - PAPEI SUPPOM .....eitiiiieitee ittt sttt ettt st she e ee et sseesbe e sabeesneesnseebeeeneeenns 6

6 403989 BLOCK - PAPEI SUPPOI ...eeiiiiiitie ittt ettt ettt sttt st ettt saee s e sae e e beesaeesabeesaeeenneeseeas 3

7 112652 ST O o T 2 1SS 12

8 403981 WELDMENT - FEEA TADIE ...ttt s 3

9 014219 SCREW = # 2 <ottt ettt et e e et e e st e e ettt e e s ee e e saeeeeantee e e neeeaaneeeeanteeeaneee e neeeennteeeanne 3
10 403991 SCREW KNOB ASSEMBLY ...ttt sttt s e b san e sbeeeneenne e 3
11 403992 KNOB - Threaded HOIE .......cueiiiiiiieiie ettt 3
12 403993 ROD - THIEAAEM ...ttt ettt st e e sae e et sae e st e e sae e san e e sbeeeneennee s 3
13 196884 NUT = HEX, 1/4-28 ...ttt ettt et e st e e et e e s nee e e saeeeeanteeeeneeesaneeeeanseeeanns 6
14 193549 WASHER - SPriNG, CUIVEA .......oiiiiiiiiiiieiee ettt et st n e et e b e sneesnee e 6
15 003855 WASHER ...ttt s e e sttt e e s e e e eaee e e snte e e e nteeeneeeeanteeeeneeeenneeennneeean 6
16 194803 WASHER ...t e e st e e et e e e st e e eaee e e et e e e e nteeeneeeeanseeeeneeeeneeeenneeeean 3
17 403937 CAUTION LABEL - Pil@ SUPPOIS ....eeitiiiiiiitiiiieeniee sttt ettt s sne e s seeesne e e 3
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FIGURE3
Paper Guides and Mounting Bar - Part |
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Index Part Figure 3 Units
No. No. Description Per Assy.
1 403856 JOGGER ASSEMBLY - (NOS) .. .eeiitiiiiieiie ettt sttt ettt sttt s e i sae e saee et e snneenee e 1
2 403870 BLOCK - JOQEr, (NOS) ....eiiiiiiiie ittt ettt st be e e e sb e b e e nneeeanes 1
3 403994 LEVER - JOG AGJUSE (NOS) ...ttt sttt 1
4 101515 SET SCREW - 6-32 X 3/16 BIACK ...ceeeeeiiiieeiee ettt aeneee e 4
5 403871 DETENT = SPEINQ c.eteeuteeitieetee sttt ettt ettt sttt eb e b et et e e s be e s beesaeeeab e e sheeeaseesb e e enbeenbeesnbeenneenane s 2
6 102654 SCREW - €ap, 4-40 ...ttt e ettt e e et r e a e r e re s 4
7 014164 ST O o 2 R 4
8 403879 PLATE - JOGQEr SHP MEG. . ueeeiiiiiieeiie ettt sttt st see e e e nane s 2
9 403873 S I R || [ To o =T TP PP UPP PSRN 2
10 403857 SCREW - SNOUITET ...ttt st e b et b e ae e b sae e e neesae e e beenneeenrs 2
11 403853 BRACKET - Registration Assembly Mtg. (NOS) ......cociiiiiiiiiiiieieee e 1
12 014390 SET SCREW - # 5 ..ottt b e eb et h et se et ne et sb et sb e nb e e b ne s 6
13 403867 ROD - JOG AQJUSL ...ttt ettt sttt sa e b e eae e bt esae e st e e saeeean e e sbeeeneenane s 2
14 197609 HANDLE - AQJUSTADIE ...ttt s 2
15 403923 SPRING - COMPIESSION .....uiiiiiieiieiiiee e e e sttt e e ettt e e e e e te e e e s e ssteeeeeesataeeeaesaassaaeeeseasssseeeeaesnnres 2
16 403995 STUD - JOGET BIOCK ...ttt b et ab e e ae e eans 4
17 150085 N1 I TR 4
18 403868 CAM - JOGGING AGJUSE ...ttt ettt b e b b nn e 2
19 403865 SUPPORT SIDE PLATE - (NOS) ...eiiiiiiitieete ettt sttt e s 1
20 403880 BLOCK - TUBE HOIAET ...ttt sttt et reenee s 2
21 001649 SCREW = 10-32 X 172" . ettt e e bbbt b e n e eneene s 2
22 101193 ST O T TS S 4
23 403882 PLATE PAPER GUIDE - (NOS) ... .eiiitiiitieiie ittt sttt st s neennee s 1
24 403878 GUIDE PLATE - INOS ... ottt ettt s h et b et b e bt et ene e e 1
25 403875 TUBE - Paper BIOWET (NOS) ..ottt sttt sttt neenane s 1
26 403874 TUBE - Paper BIOWET (OS) ...ueeiiieiiiesiiieie ettt ettt sttt sttt en et sttt sae e san e sbeeeneennee s 1
27 403946 TUBE = Al SYSTEM .ottt b et b ettt nne e sae e 1
28 102356 SCREW - Black Oxide, 10-32 X 1/2" ...ttt 4
29 403851 SHAFT ASSEMBLY - Microlateral AdJUST ..........coouiriiiiiieie it 1
30 403850 SHAFT - Microlateral AGJUST ..........ueiiiiiiiiiiie ettt e e e e et e e e e setae e e e e s e ssnneeeaeesnnnes 1
31 102653 [ T | OSSR 1
32 197607 T 1| R 1
33 403917 ROLLER - Paper Weight (LArge) .....ccooueeeiieieiiee ettt sttt st 1
34 001049 RETAINING RING _# 20 ...eeiieiiieeee ettt e et e et e e st e e st e e s emee e e nneeeeanseeeenneeeanneeean 12
35 403842 ROLLER - PAPEI (LAIGE) .e.eeieeeeiutiatienieeetee sttt sttt et sae ettt be e st be e sane e sneesaneesbeesnneennee s 6
36 403847 EXTENSION - Shaft (LAIGE) ...cveeveereeeieieeiiite ettt 2
37 403846 CLIP - RETAINING ...eiiitieitieitee ittt sttt be e st sbe e st esae e snn e e nbeeenneennes 4
38 001047 SN RING = # 50 .eeieiiieeestee et e et e et e e st e e st e e s nee e s sneeeeasteeeanseeeaseeeeasseeeanseeeanneeesnseeeanns 12
39 403841 ROLLER - Paper (SMAl) ...c..eeotiiietieeieie ettt sttt 6
40 403848 SHAFT - ROHET (LAIGE) .uueeeuteeiiieeiee ettt ettt sttt sttt ettt sae e st sb e s e e ne e snneeneeenns 1
41 403916 ROLLER - Paper Weight (MEaIUM) ........ooiiiiiiiiieie ettt 1
42 403845 EXTENSION - Shaft (Mid) ......coueeiiiiieiiiie ettt e 1
43 403844 SHAFT - ROHEE (M) ..ttt sttt et b e st ne e san e e sneesneeenns 1
44 403915 ROLLER - Paper Weight (Small) ......ccoueoiiiiiieieeeeeee et e 1
45 403843 SHAFT - ROHEE (SMA) ..ottt r e b ere s 1
46 403881 PLATE - Paper GUIAE (OS) ...ccuuiiiieiieiiieriie ettt sttt see e sttt et en e see e e neennee s 1
47 403854 BRACKET - Registration Assembly Mtg. (OS) .....cccceeiiiiiiiiiiiiiieiie et 1
48 403858 SPRING ANCHOR - REAI ...ttt sr e bbb ene e 1
49 403852 DIAL - Micro Lateral AQJUST ........ooiiieeeieeeee et 1
50 197608 BEARING - NEAIE TRIUST ....couiiiiiiiii ittt ettt see e neennee s 1
51 403855 JOGGERASSEMBLY ...ttt ettt ettt b ettt b ettt a e s sae e e e nb e nneen 1
52 403869 2] @07 QN [oTo o =T o (@ 1) PP OU PR OPPRPRON 1
53 403866 LEVER - JOG AGJUST (OS) ...ueiiiiiiieeiie ittt ettt ettt st ettt sae e s b e saeeemn e e sbeeenneennee s 1
54 403859 SPRING ANCHOR - FOIWAIG ....c.eiitiiiiitietistiet ettt ettt st b s b nne s 1
55 403864 SUPPORT SIDE PLATE (OS) ....eeeteeitiertie ettt sttt sttt st be s st nae e smne e sneeenne e 1
56 102345 SCREW - 10-32 X 12 it ieeeeeit e ree st e e et e e et e e e s e e e e e ate e e sneee s teeeeanteeeenseeeanseeeaanaeeennneeeanseeennes 4
57 403877 GUIDE PLATE (OS) ..ttt sttt et sttt sttt b e eas bt n e e ane e 1
58 100738 ROL LPIN - # 25 oottt ettt et e e et e e st e e et e e snte e e smseeeanseeeanneeeeanseeeanseeennneas 4
59 100685 SCREW - Hex Washer, 6-32 X 3/8", ZINC ....uuuieiiieieieie e eeeeeeeevetesseee e eeeeeea e e e e s e e e e s seesennnnnes 4
60 150050 N L TSPV PT PP PUPSTPPO 4
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FIGURE4
Paper Guides and Mounting Bar - Part I
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Index Part Figure 4 Units
No. No. Description PerAssy.
1 250273 HOSE CLAMP = # 4 L.ttt ettt st e bt e e sttt e sabe e e s be e e s nne e e naneas 2
2 001611 ST 0] 1 PSP PPOTPPP PR 2
3 *403945 TUBE - Air SYSTEM 48" LONQ ...veeiiitiiiiiiie ittt ettt st e et st sabe e e s be e e st e e e naneas 1
4 403849 SUPPORT ASSEMBLY - Paper ROIIET ......ccccuiiiiiiiiiie ettt st 1
4A 403896 LATCH - PPEI ROIIET ...eeieieeeeee ettt ettt e e e e et e e e e et e e e e e sntaeeeaeans 1
5 197611 SPRING - COMPIESSION ..eiiiiiiiiiiieeieiitit e e e sttt e e e e e e e e e e aasreeeeeassbaeeaessassaaeeaseasnseeaesesnseneens 1
6 403894 SLIDE ASSEMBLY - Paper ROIIET .......viiiiiiiiiieee ettt 1
7 032868 ROLL PIN ettt ettt st e et bt e e at e e s a bt e e e be e e sat e e e sabeeeeabeeesanneeesnneeean 1
8 403895 SUPPORT - PaPEr ROIIEE ...ttt ettt e e e s e e e e e snntae e e e e s nnrnee s 1
8A 197620 DOWEL PIN - Shaft Rod, .1255 X .375 ....coiiiiiieiiiieieiee ettt 1
9 197616 NN (O] = I - T o T gl ] (o I I 1o 1 o PP 1
10 197617 [N 1O I (g 1¥ 4 =Y [ TR PPP 1
11 403892 ] 00 QI = o= T gl = o =Y RSP 1
12 403863 JOGGERBAR ...ttt ettt ettt h e et sb e e b et e et e e nne e e naree s 1
13 403862 CLAMP - BOttOM MOUNEING ...eteeiiiiieiiie ettt sttt e s e s san e e e snbeeenaee 2
14 403861 CLAMP - TOP MOUNTING ..ttt ettt ettt ettt et eab e ras e e e ss b e e e s neeesbeeeennneeeenee 2
15 111050 SCREW - # 8 ittt ettt e bt ettt s bt e e e b e e e a b e e e e et e e et e e e enne e e naeeeeanreeenaee 2
16 101193 SCORE W - 3 ittt b et e e b e e a b e e e et e e et et e enae e e aae e e e anreeenaee 4
17 403996 SCALE ASSEMBLY - Paper Width AdjUSt ........coceeiiiiiiii e 1
17A 403936 LABEL - Caution Paper WEIGht ..........ooiiiiiiie ettt 1
18 403883 DECAL - Paper Width AGJUST .......ooiiiiiiiiee et s 1
19 403834 SPACER - €Cable ClIamp .....ueiiiiiiie ittt st ettt e et e e s nee e snnne e e nnreeenaee 2
20 100500 ST 0] 1 PSP PPOTPPP TR 4
21 *403946 TUBE - Al SYSTEIM ettt ettt e e b e e s st e e s ean e e e sabe e e ebe e e e naneas 1
22 404062 PINCH GUARD ...ttt ettt sttt et e e et et e sast e e e sbs e e e anb e e e saneeesabeeesnneeesnneas 2
23 000666 WASKHER ... ettt e e a e e st e e s bt e e e ab e e e eab et e s be e e e nb e e eeane e e nabeeean 4
24 014350 ST O] o PP TPUPP RPN 4
* Use 403947 - Tubing, 72" (cut to length).
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FIGURE5
Cover Assemblies
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Index Part Figure 5 Units
No. No. Description Per Assy.
1 402941 COVER ASSEMBLY -TOPN.O.S. ettt st e e e e rnee e e snee e e eee e e e 1
2 402961 S O m | T A 0 L T 2N 1
3 172857 DECAL - Lateral Paper AQJUST .........coiiiiiiiii ettt 1
4 100485 WASHER - Lock, CouNtersuUNK # 10 ....cccoeiieiieieieieeeeeee e e e e ee e e e s assaee s e e e e e eeeeeaeeeeeas 8
5 196222 SCREW - Painted, 10-32 X 5/8 .....ueeeeieeeeteieieeiee e e e et e ettt e e e e e e e e e eaeaeeeeeeseesessnnsnsnes 8
6 403749 COVER & CONTROL BOX ASSEMBLY =QIP25 ......ccoee oottt e e e e e 1
7 101551 N L I Y oY= Y o 2
8 016315 [ A N =] I 1 T g = SRR 1
9 101982 NUT - SPEEA TYPE 276 ..ttt ettt ettt sttt ettt sae e e bt esae e e b e e saeeeaneesbeeenneennne s 2
10 101550 SCREW = 1/4-2/8 X 5/8 ..ottt e e et et e e e e e e s et s e e e e e e e e e eaeaeaseeeeeseesasaannnes 4
11 402978 COVER ASSEMBLY - LOWEL, O.S. ..ottt et et s et e e e e e e e e e easaeeeeeeeeesesnsnnnes 1
12 403708 L NN I ] 2 R 1
13 402948 TOP COVER ASSEMBLY - O.5, QP25 . ... ettt ettt s s e e e e e e eaeaee s 1
14 017604 (] O I = 10 o (1= U 1
15 400545 I = I oo Yo U 1
16 402964 (D] O I =1 o] [T 7= o | 1
17 402965 (D] O I =T o] (=Y =1 1= = S 1
18 402959 PANEL - Sound, TOP, O.S. . ittt e e st e e s eee e e snee e e ante e e eneeesneeeeanseeennneas 1
19 017605 DECAL - Paper HEIGN .......cooiiiiiiiie ettt n 1
20 402960 PANEL - Sound, TOP, O.S. . ittt ee ettt e et e st e e s eee e e see e e e an e e e sneeesneeeeanseeennneas 1
21 402963 DECAL - IMage RAISE/LOWET ......eoiuiiiiieiieiieeriee ettt sttt sttt sttt sae e et e s e seeeeneenaee s 1
22 402966 (D] L@ I |V F= DT o 10 g e =T U 1
23 017094 DECAL - OPEI. CONL. ..ttt ittt ettt ettt sttt eae e bt eeae e et e e saeeeane e seeeebeesbeeenbeesneenane s 1
24 403939 DECAL -Component ID, QP25 .........ooiiiieeee et ee et e et e e saeeeeste e e sneeeenneeeennseeennneas 1
25 083648 2] Y O I Vg Vo | 1
26 017607 (D] L@ I o o T = (]| 1= O 1
27 017537 COVERASSEMBLY - INK, O.S. .. ettt e e et e e e e e are e e e e e eeanaeeaeeennnres 1
28 017541 [0 L@ I [ o TR 1
29 001884 N[ T o =Y Yo 1R 2 I 2
30 014311 SCREW = 8-15 X 5/8 ..ottt e e e e e e e e e e e e e et a s e e e e e e e e e aaeasaeeeeeesaesannnnnes 8
31 253561 [ (O 10 S N[ T 1= T o o TS 1
32 253563 [N 1Y | S e Y SRR 1
33 253562 I S O S = 1= Yo [ 1
34 022838 BRACKET - Mounting, Alarm Light ........cccoiiiiiiieiieie et 1
35 001259 SCREW = 10716 X 1/2 oottt ettt e e e e e e e e e e e e e e e e e bbb e s e e e e e e e e esaeasaeeeesesessasssannes 1
36 017539 COVERASSEMBLY - INK, N.O.S. ...ttt e e e e tre e e e e e e eaare e e e e e ennnes 1
37 001259 SCREW = 10716 X 1/2 oottt e e e e e e e e e e e e e e e e et b s s e e e e e e e e e eaeaeaseeeseseesasssnsnns 1
38 403412 DECAL - WiriNG DIGQram .....cccueiiieeieeiiiesiie ettt sttt sse e sttt esae e b e smeeeneeseneenneenane s 1
39 403938 COVER ASSEMBLY - Control BoX, QP25 ......oeeeieieieeeeee ettt e e e e e e e e e enanes 1
40 403418 (D] O I O a1 (o] I = o )R 1
41 402238 (D] L@ s I 1Y/ [} (o g @] o T 1
42 403752 (D] 07 IR 07 g1 { (o] I =70 ) @] a0 1Yo} o] ¢S 1
43 025405 (X [ N 1

1001-177229 11
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4,5,5A,6, 24

1,89

10, 11, 11A

13,14, 15

1,2 15, 16, 18,

19, 20

15, 30, 31

22,23, 24
25, 26, 27

15, 28, 29

15, 30, 31

FIGURE®6
Knobs, Handles and Cranks
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Index  Part Figure 6 Units
No. No. Description Per Assy.
1 011371 HANDLE ...ttt et ettt sh bt a e bt e e bttt e bt e et eae e et saeenrenaees 1
2 072052 [0 10 (G o 41 oo [ PRSP PPR 1
3 017819 KINOB ...ttt h et h et a e et e a Rt eh e bt b e bt eae e bt ae e e ae et eae e en e nre s 1
4 196219 CRANK HANDLE KNOB .....c.ceiitiitieiteiiiesteeet ettt se st sttt st sb e ene e ene e e s 1
5 017787 CRANKASSEMBLY ...ttt sttt ettt ettt st e se e sb e s bt et eb e e b eb e e b ene e e eans 1
5A 017788 CRANK HANDLE - 9910XCD/9910XCS ....cctiitiitieiieieeit ettt 1
6 014215 SCREW =10-32 X 3/8 ...ttt ettt et eb ettt se et b et b et b e ene s 1
7 196249 SCREW - ShOUIAET, 14 - 28 ...ttt bbb b sn e 1
8 017744 LEVER = CONEIOL ...ttt ettt b e bbbt e eaeenn e saeennenaees 1
9 197456 PIN - Spiral, .168 O.D. X .835 O.A.L. ..ouiiiiiiiiieiet et 2
10 017714 CRANK ASSEMBLY - Table RaAISE .......ooueeiiriieiiiiieiieie ettt 1
11 017715 HANDLE ...ttt ettt sttt b et e b e e e bt eae e bt e ne s 1
11A 003042 HANDLE LOCK ...ttt ettt ettt ettt sttt b e b e e bt e eene s 1
13 196248 SCREW - SpeCial, 10-32 X 7/8 ...ttt sb e n et 1
14 017739 KNOB - Print Adjusting,
15 039642 RING - Vinyl, .135 x .075
16 196247 SCREW - Special, 10-32 X 1-1/8 ...ttt 1
17 195088 SCREW - HANAWNEEL ...ttt 1
18 403740 KNOB ASSEMBLY - BUCKIE AGJUSL ......ccueeiiieieiiiieeie ettt 1
19 403753 METAL CAL - Buckle AQJUSTMENT ......ccuiiiiiieiiiiet et 1
20 017738 KNOB - BUCKIE AQJUSTING ....cverieiiieitietiet ettt 1
21 403889 KNOB - Air ValIVe ASSEMDIY .....ooiuiiiiiiiiiiee ittt 4
22 083432 HAND CRANKASSEMBLY ...ttt ettt sttt sne et n e st nenneas 1
23 017715 HANDLE ...ttt ettt e ettt e bt e et e bt ear e e b ene s 1
24 003042 HANDLE LOCK ...ttt ettt sttt sttt b e nb e ene s 1
25 014909 PIN = ROI# 5. ettt bbbt bt eb e et eae e n e 1
26 * HAND CRANK WITH STUD ..ottt sttt 1
27 072620 SCREW - ShoUlder, 10-32 .....cueiiiiiiiiiiieent ettt ettt b e nr e ene s 1
28 196244 SCREW .ttt bbb b h b a e h et R e Rt et bbb b b eae e re s 2
29 017595 CRANKARMASSY. ...ttt sttt b ettt ettt se et se e s sb e et s bt nb e et e eb e e bt ene e e eans 2
30 196246 SCREW - DOWEl, 14-28 ...ttt ettt sttt sttt b e r e e eneenne s 5
31 017735 KINOB ...ttt b et h et a et a e et e e bt e h e bt e h e bt ea s e bt e ar e ene e e eae et nre s 5
32 017582 KNOB ASSEMBLY - Back JOgger AdjUSTING .......cooiiiiiiiiiiiiiie ettt 1
33 016574 WASHER - .315 1.D. X .887 O.D. X .047 ..ottt 1
34 016933 [N @S ST Vo Qoo o 1= SO PPRPRPPP 1
35 401997 HANDWHEEL ...ttt ettt b e bbbt b bt eaeenne e nrenaees 1
36 001781 SINAP RING ...ttt ettt b et sb et b e e et bt et n bt et nb e b ebeen e eanene s 1
37 071398 HANDWHEEL DISK ...ttt nne et n e 1

*Not Procurable Separately

1001-177229 13
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Parts Catalog

index Part Figure 7 Units
No. No. Description Per Assy.
1 016895 2] Y @] i I o 10 -SSR 1
2 001279 S O a | T - < G 1 =N 4
3 150081 I L I < T S UR 1
4 016896 2] YN O N I O7-1 o) =X 1
5 402637 SWITCHASSEMBLY -DIVE/INCA ...ttt e e e e e e e e e e e e e e e e e aesanas 2
6 025683 RETAINER - P.C. Board Cover (Not lllustrated) ...........ccceieiiiiiniiiiieieseeeee e 1
7 253832 (AN B IV o] o I o (0] (=Y o1 1 (o) o RN 2
8 022831 HARNESS - GUAID RESEL .....ueeieiieieieieiiieieee et re e e e e e e e s e e e e e e s eseesesss s ssssssssssnnnerenes 1
9 253551 SWITCH - Pushbutton, Lighted SPDT ......cc.oiiiiiiiiiieeiiee e e e e e e snee e sneeeenes 1
10 008156 PC BOARD ASSEMBLY ....eeititttttteieeieeiiiei e i e e e e e e e ee e e e e e e e e s aaaaa s sssessseeeeetesaaaeaeaessesasssssssssssssssssnennnes 1
11 014797 WASHER - Plain, .1721.D. X .375 0.D. X .029 ..outtttieiiiiieieeee et e e e 3
12 001661 SCREW = 8-32 X 5/16 oottt e e e e e e e e e e e e e e e e s e et e s s e s e e e e e e eeeaeaeaeeeeseseeaannnnnnes 3
13 403721 PANEL ASSEMBLY = CONMIOL ...ttt e e et e e e e ebae e e s s eaaa e e s s e sasaeeeeesesnnreeeas 1
13A 400822 LAY L= IR @ 1 o U 1
14 017799 ] Y O I 1V = S 1
15 403101 MEMBRANE - SWItCh PANE@I ......eveeeeiieiieeeeeee ettt e e e e e e e e e e e ae s asaneeeees 1
16 100228 [N L SRR 4
17 191800 WASHER - Plain, 1/8 I.D. X 5/16 O.D. X 1/32 ..uuueeeeeeeeeeeeeeeeeee ettt e e 4
18 101570 SCREW = 4-40 X /2 oottt et e e e e e e e e e e e e e e e et a s s e e e e e e e e e eeaeasaeeeeeeeeesaaannanes 4
19 025359 OB TS =1V = 2 1
20 025139 T =7 | I 10 I R 1
21 014507 RING - Retaining (1/8 Shaft ) ....ocueoiiiiieee e e 1
22 025137 ST ANl T Y7o N 1
23 025136 (01014 = = B 0700 11 70l =T N 1
24 022796 NI Yo=Y o S 1
25 101758 NN I = V1= R I (Y=Y oYU 1
26 253830 I T € (== o U 2
27 254893 FERRITE CORE = With CASE ....euvvieiiiiiiiiiiieeeee ettt e e e e e e e e e e e e e s e s e e sassasasaeennees 1
28 001220 SCREW = 1032 X 3/8 ..ottt et et e e e e e e e e e e e s e e s e st s e s s e seeeeeeeeeaeasasaeesesessanasnnes 4
29 017797 2] YN O [ I =1V R =Y i 1
20A 017163 BRACKET - PivOt, RIght ..oeeeiiiiiiieee ettt sttt sne e e teennaeenne s 1
30 112652 SCREW = 8-32 X 9/16 oottt et e e e e e e e e e e e e e e s e s bbb et e s e s e e e e e e e e eeaeasaseeeeesesaaaananes 3
31 196262 LS O =1 = SN 2
32 111054 SCREW = 1032 X 1/2 oottt e e e et et e e e e e e e e s bbb a s s e e e e e e e e eeaeaeaeeeeeeseesasasnnnes 2
33 025142 (010 )Y 4 = T =0 = T Y= T (o [N 1
34 253831 I I T 0= | o U 1
35 402630 SWITC HASSEMBLY = AUX. STAI ... ..t ee e e e e e e ee e e e s er e e e e e e e e e eeeasaeaeeeeeeseesssnnnes 1
36 400824 T 7 O = 1
37 001577 SO 1 L N 2
38 402628 RIBBON CABLE ASM. - CONtrol PANEI .........ccoooiiiiiieieeeeeteeee et vasaaaneees 1
39 402624 BRACKET - Control Panel CONNECE .......cooieiiiiiiiiieie ettt e e e e e e e e e e e sssavasaereeees 1
40 100228 N 1 SRR 2
41 100457 LSO 1 L N 2

1001-177229 15
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FIGURE8
Safety Guard - Blanket Cylinder
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Index Part Figure 8 Units
No. No. Description Per Assy.
1 402786 N L I 0 2 SRR 2
2 074717 LD o] o S 2
3 402786 GUARD ASSEMBLY - MaSter/BIANKE! ..........uuvereieiiieieieeeeieeee e eeeeeieveveee e e e e e e e e e e e e e e e e e s e sennnnes 1
4 150085 10 10 LU N U 1
5 150083 N L I 0 72 SRR 1
6 025386 ] AN 07 L 111/ o) o 1
7 001555 SCREW = 10-82 X 1/2 oottt et e e e e e e e e e e e e e e s e bbb s s e e e e e e e e eeeaeaeaseeeeeseesansnsnes 1
8 001594 S O m | T A Ut I I 2N 1
9 190731 NN L I 1
10 254475 INSULATION = SWICR ..ot e e e e e e e et eeeaee e e enneas 1
11 253822 LY 11 = N 1
12 100961 LSO 1 AT N 2
13 402754 FILLER PLATE - Guard Shaft REIAINET ..........cooiiiiiieeeeee et va s aeaeeeeees 1
14 150085 L 7 U 1
15 001594 SCREW = /4m28 X 1/2 oottt e e e e e e e e e e e e e e e et e e e e e e e eeaeaeaeeeeeesessaanansnes 1
16 402755 LY ot o R T o] o Y=Y 2

1001-177229 17
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Safety Guard - Dampener and Ink
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Index Part Figure 9 Units

No. No. Description Per Assy.
1 253211 SWITCH - SATELY GUAITS ....c..eeeiiieteeitee ettt ettt sb et ae e see e e neesaeeebeesaneenrs 2
2 254475 INSULATION = SWICRN ...eeieiieiteeeee ettt s e e s e teeae e seemeesneemeesneeneesneeneeannas 2
3 101983 SCREW = 8-32 XT-5/8 .....eeiiiiiieeiie ettt et e e e tte e st e e e sn e e e s nsee e sneeeessteesanseeesnneeeenseeeanes 3
4 010388 COVER - SWICNES ...ttt ettt ettt sae e st sb e e e e be et e e nneeeans 1
5 402016 BRACKET ASSEMBLY - SWIHCNES .....oiuiiiiiieie e sae e smeeneeeneas 2
6 402020 2 0 1
7 111070 SCREW = 1/4-28 X 7/16 .eeeeeeeeeeee ettt et e et e e st e e e e e e ennte e e enneeeenseeeeanneeesnneeeanseeennes 4
8 150085 N L I 7 S 4
9 010378 BRACKET - 0.8, . iiiiiii ittt et e e e st e e sttt e e s et e e st e e et eeeeaneeeesmseeeanseeeeneeeeanseeeanseeennnen 1
10 402785 LT 7N o {5 | OSSR 1
10a 076897 LABEL - CAUEION ...tttk ettt sttt sae et esae e et e s aeeean e e seeeeneenane s 1
11 014921 e | T o | T B i D i 2 PSR 1
12 010379 BRACKET - N.O.S. ittt e e et e ettt e et e e st e e et e e e e neeeenseeeeanseeeenneeesnseeeeanseeennneas 1
13 001073 RING - Retaining, .57 71.D. ...couiiiiieee ettt ettt b e e e neenane s 1
14 001060 RING - Retaining, .208 L.D. ....c..ciiiiiiiiiieiee ettt ettt n e e e neenane s 1
15 025667 CAM ASSEMBLY = GUANT .....ciueeeeiieeieeiieieeteeee e ete e e seeeeeaeeeeeseeaeeseeansesseenseaseenseeseenseaneenseanes 1
16 018314 T TN I TH - o S 1
17 402958 GUARD - DABMPENET ...ttt ettt ettt ettt ettt ae e s he e ke e sae e et e e saeesabeesheeeneesaneebeennneenrs 1
18 402023 BRACKET ASSEMBLY .....eiiiiitiiieetieie et eree et e see et e seeseeseeseeaeesmeeaseeseeaseanseaseenseeneenseeneeaseaneensesnean 1

1001-177229 19
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FIGURE 10
Tie Bar
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Index Part

No. No.
1 193601
2 008024
3 014808
4 075644

Figure 10 Units
Description Per Assy.
L0 o | T S oo U o 1Y S
LI =S =7 SRS
N1 I 0 SRR

STUD - Spring

1001-177229
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FIGURE 11
Ink Bridges
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Index  Part Figure 11 Units
No. No. Description Per Assy.
1 193601 SCREW - ShOUIAEI, 5/16-24 .....cceeiieiiiieeeit ettt et s 1
2 150085 NUT = 174728 ...ttt st b e st e b e e sae e e bt e s e e e b e e seneenreennne s 6
3 078628 BRIDGE - INK, N.O.S. ..ottt st n e s 1
4 100815 SCREW = 1/4-28 X 1-1/4 .o et 3
5 100653 SCREW = 1/4-28 X 3/4 ...ttt e e s 2
6 014234 SCREW = 1/4-28 X 1.000 ....ooiiiiiiiiriesiie ettt ettt s n e s r e e eans 2
7 001060 RING - Retaining, .208 1.D. ......cooiiiieiii et 2
8 078646 STOP = LBV .ttt e st e s e b et r e b e e r e s 2
9 195686 STUD = 10732 ettt ettt st b e st b e e sae e e b e e e ar e b e r e e n e s r e nars 2
10 100814 SCREW - 1/4-28 X 1 1/2 et et 1
11 078626 BRIDGE - InK, O.S. ..ot s n e s 1
12 014808 NUT = 10582 i e e a e e 2

1001-177229 23
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FIGURE 12
Waver, Oscillating and Rider Rollers

24

1001-177229



Parts Catalog

Index Part Figure 12 Units
No. No. Description Per Assy.
1 073011 COUPLE ASSEMBLY - Waver ROIET .......cccoiieiee ettt ee e e e e e 1
2 000014 PIN - Tapper, .147 O.D. X 1.127 .ottt e 1
3 *073014 ROLLER = COUPIE ...ttt ettt n e e ne e nbenanen
4 *073012 SHAFT = COUPIE ..ttt sae et sbe e e st e s be e et e e saeesabeesaeeennee e
5 084413 GUIDE = WaAVEr ROIIEE ...ttt st
6 111073 SCREW - 1/4-28 X 5/8 ...ttt ettt bbb et
7 150085 N L I 1
8 080295 BRACKET - Spring Guide
9 084412 GUIDE - Waver Roller ...........
10 101086 SCREW - BUtON Hd., 1/4-28 - B/4 ..ottt e e e e enee 1
11 111074 SCREW = 1/4-28 X B/4 ..ottt 1
12 073338 SPRING - Compression, .562 O.D. x 1.265 O.A.L. X .059 .....cceviriinirieienieeeeee e 2
13 007568 ROLLER AND SHAFT ASSEMBLY - Ink & Repellant Waver .........cc.ccoveiiiiieiieeiee e 1
14 197043 TIE ROD. ...ttt e h bbbt a et s et R bt et b e b r e r e ne s 2
15 001094 RING - Retaining External, .463 1.D. X .037 .....cccoiitiiiiiiiirienieneee et 2
16 196475 NUT - Special Self LOCKING 1/4-28 ........cooiiiiiiiiieee it 2
17 007569 SHAFT - RUBDEI WAVET ...ttt ettt nre e 1
18 076194 CAP ASSEMBLY - WaVer ROIIET .....ccuoiiiiiiiitieeieee ettt 1
18A 400646 END CAP ASSEMBLY ......eiiiiiiieie ettt e st eee st e e e eae e s e eseeeesneeaseemeeaaeeneesaeaeesseeneesaeensenseans 1
19 190387 BUSHING - FIANGEA CAP ...veveetieiiiiieiiesie ettt ettt sn et nn e nne s 2
20 007570 ROLLER - Transfer, RUDDET .........uuueiieiiieeeeeeeeee e e e e e e e e e e enaaanaaas 1
21 007576 ROLLER ASSEMBLY - OsCillating RIdEr .......ceoiieereeieee ettt 1
22 001804 NUT 5 10-32 ittt b bt a e et s et s bt ae e s bt e s e bt et e ereean e e e nne s 2
23 195684 PIN = SPECIAI ...ttt et b et nae s 2
24 014390 SCREW - Set, 1/4-28 X T1/4 ..ottt et e et e s nee e e enee e e e neeesnneeean 2
25 196475 NUT - Special Self LOCKING 1/4-28 ........ooiiiiiiiiiiieeee ettt e 2
26 007580 TIE ROD ..ottt b b h bttt h et bt bR et et Rt et b e b e ne s 2
27 080694 L SRR 1
28 001497 BUSHING - .504 1.D. X .629 0.D. X .B25 .....ccctiiuiiiiiienii ettt sttt 2
29 007581 SH A R T ettt et E b b h e a bt et a e et e e nrenanes 1
30 014523 RING - Retaining Internal, 2.600 O.D. X .08 ....cccciiiiiiiie e e e 1
31 080698 GUARD = SPIASH ...ttt e bbbt 1
32 080263 (07 Y OSSR P RSP PPROPRTR 1
33 080699 Y I e 4 0 1 I PSRN 1
34 080695 PLUG AND CAMASSEMBLY ...ttt ettt sttt b e n e en e st st nne e nne e 1
35 007577 ROLLER - OSsCillating RIAET .......cciiiiiiiiiieeiee et 1
36 001778 RING - Retaining External, .214 1.D. X .027 ....cueoeiiiieeeiiee et eetee s et see e e e e eneeas 4
37 073004 BUSHING = SPECIAI ....c.veeuteitietieeeett ettt b e et e et n e nne e 4
38 001207 SCREW - Set, 8-32 X B/16 ..cuiiiiiieiieiiieteriet ettt b e 4
39 073152 L0 I LY SO 4
40 403103 ROLLER = RIAET ...ttt sttt b e bt e nb et sae e e nne e 2
41 087496 LEVER AND SHAFT ASSEMBLY - OPErating ......cccotieerierienieriienierieeste et eee e 1
42 001812 N1 I T 2 RSP 1
43 001702 WASHER - .1951.D. X .500 O.D. X .029 ....coiiiiiiiiiieiteeiesieeete ettt 1
44 073339 SCREW - ECCENIIHC, 10-32 ..ottt ettt 1
45 192900 PIN - Tapper, .142 O.D. X 750 ....oiiieeieeiie ettt sttt st neenane s 2
46 *073116 LEVER ..ottt h e h b h e bt h et sh e nae s 1
47 *080297 LEVER ..ottt h e h b h e bt h et sh e nae s 1
48 080298 SCREW - ShoUIAEr, 10-32 ... .oiiiiiieieeieeeere e et ee e e te e et e e e saeeneeeneeaeeeneeaneaneeeneeneas 2
49 080299 TRUGK .ttt et b et h et a bt et e bttt he et h e et nh e e bt h e b e ne s 2
50 101051 N L I 0 72 PRSPPI 2
51 *080317 S Y SRS 1
52 073108 BRACKET ASSEMBLY ...ttt ettt sttt b e bt e e e aae e e neenaeas 1
53 192766 WASHER - .3851.D. X .750 0.D. X .090 ....iiiiiiiiieiiiiiertieienie ettt 2
54 111076 SCREW - 1/4-28 X 1.000 ....ooeiiiiieiiieeiiiee et e e eteeesteeeateeesneeeesseeeeanseeesnneeeaseeeeaneeeeanneaesnseeennes 2
55 211079 SCREW - 1/4-28 X 1.250 ....oiiuiiiiiiieiiteiee ettt b e b et b e nne s 1
56 111077 SCREW - 1/4-28 X 1.375 ..ottt ettt ettt ettt b e b e b e ne s 1
57 073234 BRACKET - ROLLER ...ttt ettt 2

* Not Procurable Separately
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FIGURE 13
Dampener - Part |

GEAR IS COLOR CODED
GOLD & BLACK
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Index Part Figure 13 Units
No. No. Description Per Assy.
1 VG94993  END FRAME - R.H. ..ottt ettt ettt a e e et e ee e e e emeeseeemeeseeeneeseeenaesenens 1
2 VG94994  END FRAME - L H. ..ottt e et e e e eae e e e emeeeeemeeeeesmeeseeeneeeneeneeseeans 1
3 VG91219 BLOCK = AlIGNMENT ..ttt sttt st b e sae e et esae e e b e saeeeneesaneebeenneeenrs 2
4  VG98750  BRACKETNOZZLE ASSEMBLY .....ouiiiiiieieiiereiee e eeesteeneesteeeesaeesesaeessesneesseaneesaeeneesseesessean 1
5 VG94995 I I T
6  VG94991 POST - Oscillator
7 VG92007 SPRING - COMPIESSION ...eeitiiiiieiieitieriee ettt e et sttt teesae e st e saeeeabeesheeeseesaeeesbeesaneebeesanesnee e 2
8 VG92222 GAUGE - MEEEIING ..ttt ettt st sb e st e e b e e et e e bt e sabeenbeesabeesnnesnee e 2
9  VG92291 L@ =1\ I = [ 2
10 VGO92370  SEAL SET = (L & R) cueeiiieieitieieeteeie et et e et e ee st s e e s ee s eesteemeasseemeesseesesaeeseaneeseesneeseeensesseensessean 1
11 VG92290  BACKING PLATE KIT (L & R) .eitieiiieeieieeerie e eee e eee st emeesteeeesaeeeeeseeseeeneesseaneeseeeneeseeensnsseans 1
12 VG92238 SPRING - COMPIESSION ...eeitiiiiietiiitie ittt stt ettt et sie e bt esseesbeesheeebeesae e e bt e saeeebeesanesanee e 2
13 VG91802 SCREW - Flat Head, 3-48 X 1/4 ..ottt e e s e e s e e e snee e e snneeean 2
14 VG91811 SET SCREW = 10-24 X 1/4 ..ottt ettt e st e e e e e e nee e e nneeeennee e e sneeeesnneeean 4
15 VG91813 SET SCREW - 10-24 X 1/2 .ottt ettt st e e e e s nte e e nnte e e s e e e sneeeesnneeean 2
16 VG92401 BEARING ..ottt e ettt e e st e e e s e e e et e e e a e e e et ee e e nte e e ante e e e neeeeneeeeanteeeaneeeennen 4
17 VG91649 S O T T S o T TU o =Y i 2
18  VG94987  STICKER = LD, ..ottt ettt e e e te s ebeem e e teemeeese e e e eaeeeeemeeasesneeseeeneeseeansesseans 1
19 VG92940  GEARCLUTCHASSEMBLY .....iiiiiiiieieateeiesieeeeesiee e stee e eseeseeseaseeaeesaeaesaneeasesneessesnsessessessean 1
20 VG92470 @I I o R o ¢y T T 1
21 VG92491 WASHER - WAVE ..ottt e st e et e e st e e st e e s eee e s neeeeanteeeaseeesnneeeennseeennseeennneas 2
22 VG92604 N 72074 S 1
23 VG92304 1V o 1S 2
24 VG92303 SCREW = SNOUIAET ...ttt ettt ettt she e b e e sae e e beesaeeenbeesaneeanee e 2
25  VG91907  SCREW - Phillips Head, 6-32 X 3/8 ......ccieieiieiieeiee et e e eee e ee e e nne s 2
26 VG92460 ROLLER W/B - Metering, 18" ... .o iiieeiee ettt et e et et e e et ee e ssee e e snee e e snte e e enneeeenneeeennneeeenneas 1
27 VG92601 SYMBOL - INWATD INID .ttt ettt ettt b e st e ae e sab e e saeeeaneesbeesaneennee e 1
28 VG95996 [N S I T SRR 1
29  VG94998  OSCILLATOR ROLLER PARTS ASSEMBLY - 13-1/4 ...oooeiiiei et 1
30 VG92236 ST =1 T 1= o SR 1
31 VG92259 COVER - SPIINQ .ttt ettt ettt ettt b et b e st e e sbe e san e e she e easeesbe e eabeesaeesabeesnneeanee e 1
32  VG91111 DRIVE SHAFT FOLLOWER - OSCIllAtOr .....coteeiiieieiieeeie et 1
33  VG91965  RETAINING WASHER - OSCIllAtOr ........oiuiiiiieieie ettt e e s 1
34 VG91997 CLIP - Oscillator REtaiNing .......cc.eeoeiiieeiieetie ittt sttt ae e snnesnee e 1
35 VG91949 L LS o4 o PP P RO UPURP 1
36 VG92415  WASHER - TRIUSE .. .ottt et e e eee e see s e e seeemeeseeemeesseeneenseeneeeeeenes 1
37 VG94997 BRACKET = INOZZIE ...ttt ettt sb ettt sae e e n e e sae e e beeeneeenrs 1
38 VG92234 72 = PR 1
39 VG91853 SCREW - Socket Head, 10-32 X 1.12 ...ttt e s e e e e e e e e e e eeeaeeeas 6
40 VG94365 PLATE GUIDE ...ttt ettt et e et e e e s et e e e e et e meesaeeeeeaeemeeeaeenseeneeseeneeaneeneeseeannas 1
41 VG91915 SCREW = 10-24 X .50 .. iieee ettt et e sttt e e e s sttt e e st e e sseee s seeeeanseeeanneeesnneeeeanseeeanneeesnneeean 2
42 VGI1689  WASHER - BEIEVIIIE ... .ottt ee e e see e e e s ee e e eae e teeneeseenneeneenes 2
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Parts Catalog

Index Part Figure 14 Units
No. No. Description Per Assy.

1 VG90920 MOUNTING BRACKET ASSEMBLY - R.H. ..oiiiiiieie ettt 1

2 VG90910 MOUNTING BRACKET ASSEMBLY - L.H. oottt 1

3  VG93805 BOLT RETAINERASSEMBLY .....ooiiitiiiiieiie ettt sttt sttt st ettt et smae et snaeeneennee s 2

4  VG94982 STUD - Detent, 5/16 TRIEAA ......ueeiuieiiieiie ettt sttt st et e e aeesseesnbeesneeebee e 1

5 VG93794 FORMULINKASSEMBLY ...ttt ittt ettt ettt sttt sat e et e sae e et e snteenbeesneeeseesnne s 1

6 V(G93801 [\ G 1o Vo TSRO 1

7  VG93799 [\ GRS o To o TSR 1

8 V(G94999 2] Y O S = I =T L= TSR 1

9 V(G93609 GUARD SUPPORT BRACKET - R.H., LOCKOUL ......eoitiiiiiiiieiiiesiie ettt s 1
10  VG93602 GUARD SUPPORT BRACKET = L.H. .ttt sttt 1
11 VG91816 SCREW - Button Head Cap, 10-24 X 3/8.......cciiuieieeiiierieesieestee ettt st s sbeeseeennee e 2
12 VG93818 BUSHING - ECCENTIC SNaft .....oooiiiiiiiiiie et e e e e e e e e e nnres 2
13  VG93543 2] Y O N = I eTeT=Y o TSRS 2
14  VG93814 1210 I S o oYU [o =Y TSR 2
15 VG93811 ST 11NN R o= o USRS 1
16  VG94136 S Y 0 = TSR 6
17  VG93809 210 I IS (o] o TSR 1
18  VGI1910  COLLAR - 9/16 ettt sttt sttt st ettt e ek e e mee e b e e s mteeseesateeabeesaeeebeesneeenneennes 2
19 VG91867  SCREW - Hex Head, 1/4-20 X 1/2 ....uoo ettt ettt st sttt e sneeenee e 4
20 VGO1956  WASHER - SPACET ....iitiiiieeitie ittt ettt sttt sttt b e e bt e sae e s nbeesseeenbeesbeeenseenbeeebeesneennres 2
21 VGO91817  SCREW - Button Head, 10-24 X 1/4 ...ccue oottt sttt st n 2
22 VG91875 SCREW - SoCKet HEA, R/B ... .eiiiieiiieiee ettt sttt sttt sttt saee e e sneeennee e 1
23 VG92773 BOTTLE - RoUNd Calibrated ........ccoiuiiiiiiieeiiie et sttt s st 1
24  VG92760 DISPENSING VALVE ASSEMBLY .....ooiiiiiiieiiie ittt sttt sttt st et nne e st nneesnne s 1
25  VG92740 BOTTLEVALVE ASSEMBLY .....oiiiiiieiiiesiie ettt sttt steesae et e ssee e beesneeenseesneeenseesnnean 1
26 VG94986  TUBING - VINYL, 1/2 1.D. cieeeieiieiieee ettt sttt sttt sttt st et te e sneeeneesaee e nteesneeeneas 1
27  VG92750  ADAAPTERBASEASSEMBLY ....cceoiiiiiiiiiieeitie st etee sttt sttt e saee st esseeenbeesraeeneesbeesteenneesanas 1
28  VGOI0755  T-WRENGCH - 3/B2 ....ooitiiiieeieeiie ettt ettt et sttt e s te e s ae e s abe e saeeenbeesbeeenseenbeeebeenneeents 1
29 VG93555 LAV T =3\ [0 B o] 14 o T= Lo USRS 2
30  VGO2370  SEAL SET - KOMPAC ...veiiueeiiieiiiieiee sttt esteesieeesteesieeebeeseteeseesaeeasseesseeenbessnsesnsessssessesssseensessseesnses 1
31 VG92778 SYRINGE - KOMPAC ....veieiieiitiiiiieitie sttt sttt ettt st ssee st shteeseesaeeenbeesseeenbeesnaesnsee e 1
32 VG92765 O-RING - DISPENSING VALVE ......ooiiiiiiie ittt sttt st sttt sttt e snee st esnaeennee e 1
33 150083 LOCK NUT (Order from A. B. DICK) ....cccveeiieritieiiiieitee st esieesiiesieesieesaeestesseeessessnseessessseeesseessenans 4
34 112565 SCREW - Phillips (Order from A. B. DICK) ......cieiiiiiiiieeiieiiiiee e ecitiee e e e seiree e e s e esveeee e e s snnneeeeeennnes 2
35 111055 SCREW - Hex Washer Head (Order from A. B. DIiCK) ....c.uvviiiiiiiiiiie e 2
36 VG93930 SEAL - Felt Cleaning (12 PACK SEt) .....eiiiiiiiiiiie it 1
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Parts Catalog

Index Part Figure 15 Units
No. No. Description Per Assy.
1 017989 SHAFT ASSEMBLY - Cam @Nnd GEAI ......ccuveiieiieirieieeeeetereee e e ettt e e e e st e e e e etraeeeeeesasaeeseeannnres 1
2 001956 PIN - Taper, .194 O.D. X 880 ......c.ceeiiiieeeiie e iiee ettt eete e etee e st e e eate e e eae e e sbe e e eseeeeenseeesaaeeean 4
2 001987 PIN - Roll, .167 O.D. x .890 O.A.L. (Use W/079912 GEaAI) ......ccccvverirrreeireeeerieecreeeeeree e 1
3 079912 GEAR - (Field Replacement ONlY) .......oceeiiiiiiiiiieiiee et 1
4 *017990 (721 Y R 1
5 *025261 LY 7 i SRR SRN 1
6 *076727 (€] A = OO 1
7 001094 RING - Retaining External, .394 1.D. X .044 ......ccccoo ittt s 1
8 150085 N I 2 SRR 6
9 404024 SCREW = DOWEI ...ttt ettt ettt e e ettt e e e s et e e e e e e sabaeeeeeseabaeeeseeasbaseeeesasssreeeseennnres 1
10 014180 SCREW - 1/4-28 X 1.000 ......ooeeiiiiiitreiieeeiitieeeeeeeitreeeeeesateeeeeesebaeeseesessbeseasseabaseesssasssressesessares 1
11 073120 BRACKET ASSEMBLY - Bearing, N.O.S. ......ooiiiiieiie ettt s 1
12 073094 SCREW = SHOUIAEE, 1/4-28 ...ttt e ettt e e ettt e e e setae e e e s e eabae e e e e eaaaaeeaeeannnres 2
13 111079 SCREW - 1/4-28 X 1.500 .....uuvieiiiiitieieeeeeiieee e e e eeittre e e e e esateeeeeeseabaeeeeesessbaeeeseessbsseesesasssseeeesennnres 1
14 073091 BRACKET ASSEMBLY - Bearing, O.S. ..ottt sttt saee s 1
15 007549 ROLLER ASSEMBLY - DiStOULON .......vvviiie ittt et 1
16 101332 PIN - Spiral, .103 O.D. X 7680 .....ueeiiiiiieeiie ettt ettt e e et e e st e e et e e enee e s easeeeanreeeanns 1
17 001049 RING - Retaining External, .227 [.D. X 027 .....cooiiiiiiiiieiiee ettt e 2
18 021203 WASHER - .254 1.D. X .500 O.D. X .029 ...ttt ettt e e e e e e naraee e e 2
19 054409 SPRING - Compression, 21/64 1.D. x 1.187 O.A.L. .occoiiiiiieeeeee e 2
20 404023 RETAINIING LEVER ASSEMBLY - DUCIOr ROIIET ...ttt 2
21 084421 BUSHING - Special, .253 L.D. ....c.uoiiiiie ettt sttt eree e s aa e e e sareeeenns 2
22 001047 RING - Retaining, .340 L.D. ..ottt sttt e e ene 2
23 072625 SPRING - Tension, 11/32 0.D. X 1.125 O.A.L. X .059 ...ccciiiiriiieee et 1
24 404020 SHAFT ASSEMBLY - Actuating, DUCtOr ROIIET ..........oiiiiiiiiiiiiee e 1
25 404021 SHAFT - Actuating, DUCIOr ROIIET .......cueiiiiiiieeee e 1
25A 404022 LEVER ASSEMBLY = DUCKOL .cieiiiitiiiee ettt e ettt e ettt e e e e et e e e e s eaveee e e s eabneeesssanaseeeeeennnres 1
25B *017979 LEVERASSEMBLY ...oeeiiiiiteiiee ettt eett e e ettt e e e e etaa e e e e esaateeeeeeseatbeeeeeeeasbaseesesasareeeeeesnres 1
25C *017977 BRACKETASSEMBLY ...ttt ettt e ettt e ettt e e e e ettt e e e e e s abaeeeesseabaeeeeeeasaaeeeesennnres 1
26 014902 PIN - Taper, ;110 O.D. X 875 ..ottt et e e e e e et ee e e enae e e saaeeean 3
27 000020 PIN - Taper, ;125 O.D. X 855 ....ciiiieeieie ettt ettt e e sbe e e e tae e e enae e e saaeeean 1
28 073107 F NN (0] ] = B o4 T To [PPSR 1
29 077459 SCREW - ShOUIAEI, 1032 ....ciiiiciiiiiee et e ettt eee et e e e ettt e e e s ebra e e e e senaareeeeeesssraeeseesnenes 1
30 193774 TRUGCK ...ttt et e ettt e e e ettt e e e s et st e e e e e sasaeeeeeeasabeeeeeeaabaseeeesanbsseeeeeesnnreeeeeeanssreeens 1
31 150083 N[ I 0 2 OO RRRRRNt 1
32 016937 oYV e I I =Y o T=1 T o OO ROTRRR 1
33 403968 [ {O ]I S = I B 10 (o] (o] OO 1
34 100576 RING - Retaining External, .465 [.D. X 052 ........ccooiiiiiiiiiiieeiiee et 1
35 191289 WASHER - 504 1.D. X .8120.D. X .0B2 ..ottt ettt e et e et e e e e e saraee e e 1
36 073043 CAM GEARASSEMBLY .....ottiiiei ittt e ettt e e ettt e e e e e ettt e e e e e esaabeeeeeeseabaaeeessensbaeeeeeeassseeaesannres 1
37 001432 BUSHING - .504 1.D. X .629 O.D. X 500 ....ccciiiiriiiieiiiitieieeeeeitrieeeeeeirreeeeessaareeeeeesareeeeeesnres 2
38 080349 STUD - SNOUIEE, B/8-24 .....oeeeeeeeereeee ettt e et e e e e et e e e e s ebae e e e e s e bbeeeaeeessasaeeeeeannnres 1
39 001721 WASHER - .3801.D. X .625 0.D. X .059 ....ttiiiiiiiiieiee ettt e e e 1
40 190254 N I < 2 OO RRP 1
41 014741 WASHER - Spring, .572 O.D. X .267 1.D. X .008 ......ccceeiiiiiieiieiiiesiie e siee e siee e 1
42 017639 STAND-OFF ...ttt e et e e e e et e e e e e ebaaeeeeeesaabeeeeeesaabaeeeessassaeeeeseasssseeeeeannnres 2
43 017640 SPRING = LOCKOUL ... .cuvtiiiiiciitiie ettt e e e ettt e e e e e st e e e e e sebbeeeeseesbseeeeeeaanseeeeeennnres 1
44 111053 SCREW = 10-32 X 7/16 ) cueeeeiiii ettt ettt e ettt e et e et e e et e e e sabeeeesaeesneeaeenreeeanns 2
45 001098 SN RING = # 25 oottt ettt e e e et e e e e e e bareeeeeesabeeeeeesaabaeeeessasseeeaeeesssrseeeeeenares 1

* Not Procurable Separately
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Parts Catalog

Figure 16
No. No. Description Per Assy.
1 403974 BUSHING ASSEMBLY - Fountain, N.O.S. .....ccciioiiiiiieiiie et 1
2 014517 RING = # 8 .ot e e bbbt h bbbt a e bt eae e nn e nre e 3
3 111051 SCREW = 10-32 X B/16 ..ottt et eb e n et n e 4
4 018368 SHIM - BUShing, N.O.S. ... AR
5 403971 SEAL - FOUNaIN ROIIET ..ottt e 2
6 403969 ROLLER - INK FOUNTAIN ....eeitiitiiiiteeit ettt 1
7 403972 BUSHING ASSEMBLY - Fountain, O.S. ......cccoiiieiiiierieiie et 1
8 404010 LEVER LOCKOUOT - INK DUCKOL ...ttt sttt e 1
9 404024 SCREW - DOWEL. ...ttt ettt e et ne ettt b e nbeennenne s 1
10 072620 SCREW - ShoUIAEr,  10-32 ..ottt sttt nne s 1
11 018383 EXTENSION ASSEMBLY = CrankK .....c.ooteouiiieiiiieeriesee sttt sttt n e nne e e 1
12 000011 PIN - TAPEF, 122 X 7/8 ..ottt bbbttt 1
13 100863 SCREW .ttt bbbt h b et Rt R e R e R bbb r et ene e 1
14 196264 SCREW .ttt et bbb b h b a et R et bR bt b b r e ean e re s 1
15 403713 TIEBAR ..ottt a e R bR b h bt e bt et ae e e nne s 1
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Parts Catalog

Figure 17
Index Part Description Units
No. No. Per Assy.
1 403954 INKFOUNTAINASSEMBLY .....tiiiiiieiieiiit ettt ertee sttt sttt et e saeeeteesseesnbeesneeenseesseeenseesneean 1
2 403963 METERING BLADE ASSEMBLY ....ooiuiiiiie ittt sttt st e sneeenbee e e nneesnnes 1
3 403962 SPACING STRIP ..ottt ettt sttt eeaeeeabe e sbeeebe e sbeeenteeabeesnbeenneesnres 1
4 403955 FOUNTAIN BASE - MAChINEA .....ceeiuiiiiieiieeiiesiee st stie e ee e tee sttt snee et e sneeenbeesnaeenee e 1
5 100716 N L e Yo PSR 2
6 197623 SPRING - Conical COMPIESSION .....cc.uiiiiieeiiiiiieeeeeeiee e e e e sire e e e e e st e e e s seaaaeeaeeessnsaeeaeessasreeeas 2
7 403976 END PLATE ASSEMBLY -8 ...ttt sttt sttt st esae e st e snaeennee s 1
8 403967 [0 107 QN {1 PSR 2
9 197625 SET SCREW = NYION ...ttt sttt sttt sttt sttt e s e et e s saeebeesateeseesseeenbeenneesnnes 2
10 102129 SCREW = 10732 X 778" ..ottt ettt sttt sttt e st e et s ste e b e ssteeseesseeebeesneeenres 6
11 197621 KNOB - KNUIEd HEAA SCrEW ......coiiiiiiiiiie ettt sttt et bse e e e 2
12 001650 SETSCREW - # 3 .ottt ettt sttt e et e e sb e e e ateenaeesnbeesseesnteesseeeneenseeens 15
13 403997 KINOB - METEING SCIEW ...ceiuieiiiiiiieeiiie ettt sttt st s s e s sane e e sabe e e eeeeesnees 15
14 001047 RING - # 25 ..ottt ettt sttt e s ae e et e e s st e eabeesseeeabeesbeeenreeabeeenbeenneeenreas 15
15 014703 WASHER - # 5 ..ottt sttt ettt e st esae e st e e s beeeate e s beeeateenbeesnteebeesnteenneennreens 15
16 197543 SPRING - COMPIESSION ...veiiiiiiiiiiieeeieitieeeeeestreee e e s stteeeeessssssaeeeesasstaeeeessasssseeeesesssseeasesnnsses 15
17 403960 SCREW = MELEING ...uveeitiieitieeiieeitie sttt st ee sttt e s teesbe e e beesseesnbeesseesnseesseeenseesseeebeenneesnreans 15
18 102366 SCREW - 10-32 X 1 3/4" Black SOCKEt HD ......ccceiiiiiiiiciieiiece e 4
19 197622 SCREW - 6-32 X 1.75" Flat Head Phillips .......cccoviiiiiiiiiieeececeeesee e 2
20 100819 SCREW - # 4 ottt sttt sttt h e et e st e et sh et be e bt e e teenbeeenteenneeenres 2
21 403957 FOUNTAIN CLIP - MAChINEd ... .ceiiiiiiieiee ittt ettt st e et ee e seeeeneesnee s 1
22 403959 HINGE STRIP - FOUNAIN ClP cuveiiiieiieeiee sttt sttt sbe e st nnee e 1
23 403977 END PLATE ASSEMBLY = NOS ....ooiiiiiieititeriee ettt st e s e st e eeesbeesnteenaeesnee s 1
24 197624 [0 Ty I | SRR 15
25 403966 METAL CAL “FOUNTAIN ..ottt sttt ettt st saeesste e st e nteenbeeenteenneesnnas 1
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Parts Catalog

Figure 18
Index Part Description Units
No. No. Per Assy.
1 404026 CLEAN-UP ASSEMBLY ...tttiiitit ettt sttt sttt e ebe e s bt e e e ss e e e saneeesneeeennreeennee 1
2 404000 TRAY ASSEMBLY - Clean-up, (WeldmMEN) .......c.eeeiiiiiiiiieeee e 1
3 404008 BLADE - ClEAN-UD TTAY ...tiiiiiiie ittt ettt ettt ettt e e sbb e e et e e e sase e e sbeeeenreeenaneas 1
4 102667 SCREW -Thruss HD, 8-32 X 5/16" LG, ZINC ......ceoiiiiiiiiii ittt 6
5 404009 BAR - Clamp, ClEaN-UP TTAY .....cueeiiiiiiiiiieeitee ettt ettt st e e ssb e e sbe e sne e e s b e e s eneee e sanees 1
6 404025 LABEL - Caution, CIEaN-UP .....ueiiiiiiiiiiie ettt e ettt e e e e ettt e e s e st e e e e s etaeeeaesessnsaeeaseannneeeenanns 1
7 101051 NUT - EIQSHC StOP 10-32 ...ttt ettt s e e e e e ne e s nneas 4
8 404012 BAR - Mounting, Clean-UpP TIAY .....ccciciiiriieeiieee ettt ettt et seee e s snneeesnbeeeeaes 2
9 404006 SPACER ..ot b e s he e e e b b e e s e be e e s be e e e aare e e e 2
10 404014 MOUNTING ARM ASSEMBLY - (OS) ..utiieitiie ettt ettt st 1
11 404005 ARM - Mounting , Clean-up Tray (OS) .....ccouuiiiiiieiiie ettt 1
12 102665 SCREW - Nylok, 10-32 X 3/8", BIaCK ......ccuetiiiiiiiiiiieiiie et 2
13 404013 PIN - Pivot, LOCKING LEVET ...ttt 2
14 102662 SPRING WASHER - Wave .48 ID X .62 0D X .010" .....coiiiiiiiiieeeiee et 2
15 404007 LEVER - Locking , ClEan-UpP TIAY .....c.eeiiiiieiiieeeiiee et sitee sttt sne e e e saneee s 1
16 014314 SCREW - Cap, 10-32 X T LG ...eiiiiiiiieie ettt sttt st 4
17 014245 SET SCREW ..ttt ettt ettt b e e s s e e e bt e e sbe e e et b e e s anteeesabeeeenbeeeeanes 2
18 102192 SET SCREW - Brass Tip, 10-832 X B/8" .. ..ottt 2
19 404015 MOUNTING ARM ASSEMBLY = (NOS) ....eoiiiiiiiiiiie ettt 1
20 404016 ARM - Mounting , Clean-up Tray (NOS) .....c.uoiiiiiiiiee e 1
21 404027 LEVER - Locking Clean-up Tray (NOS) .......ccuiiiiiiiiiiii et 1
22 102663 WASHER - Plain .203 ID X .563 OD X .0578 ......coiiiiiiiiiieiiiee ettt 4
23 102664 WASHER - Lock, Hi-Collar, BIack # 10 ......ccuiiiiiieiiiieeiee et 4
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Index Part Figure 19 Units
No. No. Description Per Assy.
1 192152 SPRING - 17/64 O.D. X 3-5/684 O.A.L. ..eoiiiiieeiee ettt e e e s nee e s nnee e e sneeeennes 1
2 001097 RING - Retaining, 186 1.D. .....ooiiiiiieiiee et e e s e st e e e nee e enneas 6
3 017618 I PR 1
4 015213 WASHER - 227 [.D. X 3/8 O.D. ..ottt e e e st e et e e nnae e e snneeean 3
5 017616 LEVERASSEMBLY ...ttt ettt ettt ettt ettt st e sbe e sae e et e e eae e et e e smeeenbeeseneeneenane s 1
6 014151 SCREW = 10-32 X 1/2 ettt e e s e e st e e e nte e e eneeeeenteeeeneeesnneeeeanteeennes 1
7 017623 STAND-OFF ...ttt ettt e ettt e st e e s et e e e s eeeeaaseeeanteeeaaneeeennseeeanteeeanaeesnneeeeanseennnes 1
8 017611 BRACKET ASSEMBLY ... .ottt sttt ettt ettt sttt e sbe e sae e et e e sae e enbeesmeesaneesbneeneenane s 1
9 017622 STAND-OFF ...ttt et e e st e st te e s te e e e s teeeaaseeesnbeeeenseeeneeeeanteeeanneesnneeeeanseeennes 1
10 192029 SCREW - DOWEI, 1/4-28 ...ttt s e e st e e e nee e s neeeesnteeeeseeesneeeenneeeenns 1
11 017613 PLATEASSEMBLY ...ttt et b et b et sb e sae e et e e eae e et e e saee e b e e shneeneenane s 1
12 017615 I Y PR 1
13 014688 WASHER - 510 1.D. X 1.000 O.D. ..ottt et e e snee e eenaee e snneeean 2
14 001094 RING - Retaining, .394 L.D. ..ottt ettt ee et e e s 2
15 014902 PIN - Taper, .110 O.D. X 720 O.A.L. ..eoiioie ittt e e enee e e snee e e nne e e enneas 1
16 *018383 EXTENSION ASSEMBLY - CranK .....ccceeeoieeitieiieeiee sttt eiee ettt seeesaee st ssseesneeseeeeneesnee s 1
17 017787 CRANKASSEMBLY ...ttt ettt sttt b e bt ae e s bt esae e eas e e she e s neesbeeenbeenneennres 1
17A 017788 [ 7 NS SSR 1
18 196219 CRANK HANDLE KNOB ...ttt sttt s sane e 1
19 003042 CLIP - (NOt HUSIrATEA) .....eeeiiieieieeiee ittt s san e 1
20 014215 SCREW = 10-32 X B/8 ..ieiiiieiiieiiieeesee et s e e ettt e et e st e e st eeeseeeesneeeeanteeeenseeesneeeenneeennnes 1
21 017630 LEVER ASSEMBLY - OPEratiNg ...cccueeiteeiieiiieriieeie ettt ettt e e b smee s e seeeeneesaee s 1
22 076734 LINK - OPEIrating LEVET ......ueiiuiiiiieiie ettt ettt see e sttt sae e b s e e b e e seeeeneenane s 1
23 196258 PIN = PaWl DEfl@CION .....cci et 1
24 001076 RING - Retaining, .815 L.D. ittt e e e e e e s te e e e s e e enneas 1
25 017702 CONTROL ASSEMBLY = INK .ttt ettt st e s 1
26 072052 00 QST o ¢4 o PP P PR SUPPRP 1
27 011371 Y I SRR 1
28 017636 LEVER = LOCKOUL ..ottt s e s ne e e e e 1
29 001785 RING - Retaining, .903 L.D. .....ooiiiiieiiee et e e e e e e snte e e e neeeenneas 1
30 001044 RING - Retaining, .170 LD. ..ottt sttt e r e s 1
31 017693 N SRR 1
32 001046 RING - Retaining, .283 1.D. .....ciiiiiieiie ettt e e e e e e e s nte e e e nee e enneas 2
33 080634 SPRING - TOrsion, 11/32 LD, .eiieiiiietieeee ettt sttt ene e 1

* Not available separately.
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Index Part Figure 20 Units
No. No. Description Per Assy.
1 041776 SPRING - .343 0.D. X 1.375 O.A.L. X 047 oottt st 1
2 001080 RING - Retaining External, .302 1.D. X 037 ..ccooiiiiiiiieenie ettt s n 1
3 075987 LEVER ASSEMBLY - Detent Cam ......cccoociiiiiieiiieiee ittt sttt st s e 1
4 195136 L LY@ I 1T USRS 1
5 073894 SLIDE - FOrM ROIEI LEVET ..ottt ettt e s e e e s e ae e e e s e nntaeaaaeaan 2
6 014207 SCREW - Set, 1/4-28 X 5/8 ....eoeieieiiie ettt sttt ettt st st sraeeaesree e 1
7 073482 COUPLING - WaVEI ROIIET .. ..ttt ettt e e e e e e e ae e e e e e santaeeeeeaan 1
8 o ROLLER AND SHAFT ASSEMBLY = WAVET ..cuveiiiiiiiieiieeiie ettt seeeee e tee st sree e sneesaee s 1
9 014157 SCREW = 1/4-28 X 1.250 ...eiiiiieiuieiiieiie et siee et stee st sbee st ssee s te e saeesnteesbeesnteenseesnteenseesnnean 3
10 007557 SHAFT ASSEMBLY ...ttt sttt sttt e s e e e be e saeeenbe e sbeeeseesbeeenteenseesnne s 1
11 073710 GEAR (Field Replacement ONIY) ......oooiiiiiiiieiiee et 1
12 001976 PIN - Roll, .1350.D. x .827 (Field Replacement Only) ........ccccocuerriiieiinieeeiiieeesieeens 1
12 014910 PIN - Taper, ;110 O.D. X 7/8 .ottt sttt st st e e enes 1
13 079905 GEAR (Field Replacement ONIY) ......oooiiiiiiiieiee ettt s 1
14 014921 PIN - Roll, .1350.D. x .890 (Field Replacement Only) ........ccccecuerieiiiiininniieenienieeen. 1
14 014910 PIN - Taper, .110 O.D. X 7/8 .ottt sttt sttt enes 1
15 007559 ROLLER ASSEMBLY = WaVET .....eiiiiiiiieieeitie sttt et sttt steesaee et e saeesnbeesseeeneesseeeseessee e 1
16 080433 L0 Y SOOI 1
17 080473 L0 NSO PPRRI 1
18 111055 SCREW = 10-32 X /16 ..eeiiiieiiieiie ettt sttt sttt ee e te e st e et esseeebeesnteebeesntesnaeenree e 4
19 075931 S]] o || = g Vo = SR 2
20 001497 BUSHING - .504 1.D. X .629 O.D. X 825 ....cccciiiiiiiiieiieesiiesieesieesteeseeesteeseeesaesssaeenseessee e 2
21 014248 N1 I 0T TSR 4
22 075991 2]y O N = IS o4 oo SRR 1
23 190254 N L T L TSR 1
24 014750 WASHER - .3851.D. X .875 O.D. X .059 ...oiiiiiiiieiie ettt s st 1
25 195385 S L0 5 TSR 1
26 076218 GEAR ..ttt be e Rt te e R et bt e h e e e bt e eRe e e be e nheeeneenree e teenneeenres 1
27 001797 WASHER - 5151.D. X .812 0.D. X .059 ..cctiiiiiiiieiii ettt st n 1
28 001048 RING - Retaining External, .463 1.D. X 037 ..ccooiiiiiiiienie ettt s e n 1

*** Not Saleable As An Assembly
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FIGURE 21
Upper Form Roller and Shaft Assembly
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Index  Part Figure 21 Units
No. No. Description Per Assy.
1 007599 SHAFTASSEMBLY = FOIMROIIET .....evviiieeeeteeie ettt e et e e e e e e e e eaaaeeeeeennnres 2
2 001978 PIN = ROIl, 135 X 785 ...ttt e e ettt e e st et e e e e e taa e e e e esbaaeeseeasaabeeeeeesabeeeeeennnres 1
3 001980 PIN = ROIl, 135 X 0840 ..cciiieiiieeeecieieee ettt e ettt e e e et e e e e e tba e e e s eeabaseeeeeesaabeeeeeesntaeeseennnres 1
4 017735 KNOB = FOIM ROIIEE ...ttt e e e e e e e e et e e e e e bbb e s e e e e eeeeeeesaeaeasesesesasasansssssssssrnrnnnns 2
5 039642 RING - ViINYIL, AB5 LD oottt sttt ettt et e sae e s be e sneeenteesbeeenseennee s 3
6 196246 SCREW = 10-32 X 9/16 oottt e ettt e e e e st e e e e e eaba e e e e e eabaseeaeeesanteeeeeesnres 2
7 014819 N[O Y 1 2 OO 4
8 076481 SCREW - Eccentric AdjUSTING, 5/16-24 .......c.uoiiiiiie ettt 4
9 072272 (I AV e o ol O 4
10 014912 PIN - ROIl, .187 O.D. X 515 oottt ettt e e e e et e e e e e abra e e e e e eatreeeeeennnres 4
11 072271 STUD - LOCKING, T0-32 ..oiiiiiiiieiie ittt st sttt et et e e b e snteeneesnteesseesneeentes 4
12 073444 LEVER - Upper Form Roller, 2" Dia., O.S. ...ttt 1
26 014507 RING - Retaining External, .0951.D. X .01 ....oiiiiiiiiiiii e e s 2
14 073338 SPRING - Compression, .572 O.D. x 1.265 O.A.L. X .059 ...ccooiiiiiiiiiie e 2
15 076124 SPRING - Compression, .537 O.D. x 1.343 O.A.L. X .063 ....ccceeeiiieiiieecreeeeee e 2
16 014108 SCREW - Set, 10-32 X 3/8 ..teeiiiiieeitiiee e ettt ettt e e e e ettt e e e e e et e e e e sebba e e e s eessbeeeeeeeaasseeeeeennres 2
17 073327 SLEEVE - FOIM ROIEE ...ttt e e e e e e e e e e et e st a e s e eeeeeeeeaeaeesesesesseaennnes 2
18 173627 ROLLER ASSEMBLY - Upper Form 2" Dia., Rubber (Gray) .......cccccceviiveeiiiiiienieee e 1
18 007567 ROLLER ASSEMBLY - Upper Form 2" Dia., RUDDET ........cc.cooiiiiiiiiiciieeeeec e 1
19 073316 BEARING - Ball, .437 1.D. X .906 O.D. X .312 ..eoreiiiiiiiiiie et eeeereee et 2
20 001577 SCREW - 8/32 x 7/16
21 073098 RETAINER - Stop Plate
22 073097 I I S (o] o TSRS
23 073446 LEVER - Upper Form Roller, 2" Dia., N.O.S. ...ttt 1
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Lower Form Roller and Shaft Assembly
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Index Part Figure 22 Units
No. No. Description Per Assy.
1 014819 N L N I Y 1 2 S 2
2 076481 SCREW - Eccentric AJjUStiNg, 5/16-24 .......cccooiiiiiiiiiiieeesiee et 2
3 072271 S L1 e Yo 4] o R e S 2
4 072272 LEVER - Locking, StUdN.O.S. ...t e e et e e e e e e nnee e e enneas 1
5 014912 PIN - Roll, 167 O.D. X 515 O.A L. it 1
6 073445 FORM ROLL LEVER - N.O.S. ..ttt ettt e e e emeesae e e e sneeeesneeneesnean 1
7 014108 SCREW - Set, 10-32 X 3/8 e ieeieeieieeiieeesie e ee et e e e eee e st e e e stee e e st e e sneeeeaeeesanneeesnneeeaseeennes 1
8 193917 SCREW - DOWEI, 1/4-28 X 5/16 ....neeeieiiieeeeee et eee st e e seee e sneeesnnae e e snneeesneee e 2
8 150085 N L I 7 S 2
10 195930 SPRING - Compression, .510 [.D. x 1-1/4 O.A.L. (WhiIt€) .....cceiriiriiiiiieee e 2
11 073327 SLEEVE - FOIM ROIIEE ...ttt bbb e 1
12 173628 ROLLER ASSEMBLY - Lower Form (2.4 Diameter) (Gray) ........ccoceeeeeereeneeenieeseeenieesreeseee e 1
12 007565 ROLLER ASSEMBLY - Lower FOrm (2.4 Diameter) ........c.oeieeiiiiieenee e 1
13 073316 BEARING - .437 1.D. X 19068 0.D. ..ooiiiiiieiiee et e e e et e e e 2
14 001577 SCREW = 8-32 X 7/16 .eeeieiiieeiiii et ee et e e et e e et e e st e e st e e e anteeesnseeesnteeeaanaeesnnneeeanseeennes 2
15 073098 RETAINER - StOP PIALE .....eeiiiiiiiieiee ettt neenane s 2
16 073097 N I (oo 1
17 073443 FORM ROLL LEVER - O.S. .. ittt ettt ettt st e e e e seemeeeae e e e eneeaeesneeneeaneas 1
18 017626 LEVER - Locking, STUT O.S. ...ttt et e e e e enee e snee e e e nee e enneas 1
19 100741 RING - Retaining, 146 1.D. ..ottt e e e s e et e e s ae e e e nnne e e enneas 2
20 192152 SPRING - 17/64 0.D. X 3-5/64 O.A.L. ..ottt rnee e e enee 1
21 007599 SHAFT ASSEMBLY - FOrM ROIIET ...t e 1
22 001978 PIN - Roll, 135 0.D. X 765 O.A.L. oottt st snee e 1
23 001980 PIN - Roll, 135 0.D. X 840 O.A L. oot st e 1
24 017735 (3L = S 1
25 039642 LR LN [T Y T T I TS 1
26 196246 SCREW - DOWEI, 1/4-28 ...ttt e et e et e e et e e eneeeeeteeeeanaeeeanneeeanseeennns 1
27 072278 ANCHOR - Spring, N.O.S. ..ttt b e bbb e saeesne e e 1
28 072277 ANCHOR - SPriNgG, O.S. .. ittt b e shb e bt sae e e sbeesaeeebeesanesnee e 1
29 101033 SCREW - St 8-32 X 1/2 ittt e ettt e e et e e et e e st e e s et e e eanaeeanneeeeanneeennns 1
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Index Part Figure 23 Units
No. No. Description Per Assy.
1 017619 SHAFT ASSEMBLY - Form Roller SEParator ...........c.ueeeeieciiiiieieeeieeee e eeiiiee e ee e sireee e 1
2 071594 COLLAR = ECCENIIC ..ottt ettt ettt ettt sttt sttt e bbb e e sabe e e e abeennneeesaneeean 1
3 014372 SCREW = Set, 10-32 X /4 .ooeeee ettt sttt st ettt sat e et e neesaee s 1
4 000009 PIN - Taper, 750 O.A.L. .ottt st b e st esate e sbeesneeenbeesneeenbee e 1
5 001978 PIN - Roll, 135 0.D. X 765 O.A.L. ittt ettt et st nne b e 1
6 *017620 LEVER - SEPAIAtING .. .eeiiiiieiitii ittt ettt ettt sttt srbe e e sa e s enee e san e e e nnbeeenaes 1
7 *071649 CAM - O.S. FOrm ROIIEr SEPArAtOr .......ccccveiiiee it e ecteee et e e e e e et e e e e e snraeeaaeeas 1
8 *007554 SHAFT - FOrm ROIIEr SEPArAtOr .....ccccciciriieeeieiiiiiee e ettt e e e stree e e e st e e e s e sanae e e e e e snraeeeaesnnes 1
9 *071648 CAM - N.O.S. Form Roller SEParator ..........ciieiiciiiiie et e e e e et e e e 1
10 *055535 COLLAR - Separator SNaAft .........cooiciiiiie et e e e e e snrae e e e e s nnraeeaaeaas 1
11 192763 TUBE - 572 1.D. X .622 O.D. X 1.077 ceiiiieiie ettt st st nnee s 1
12 014507 RING - Retaining, 097 LD. ....oi ittt sttt nn e sate e see s e naee s 2
13 190382 L L IS T g To T 0 1o R ST R 2
14 190383 (O I | T o Yo T USSR 2
15 192798 WASHER = 507 LD, oottt et st s h e et e s ate et eeneeebeesreeeneennee s 1
16 100969 RING - Retaining, 447 LD. .o.oi ittt st s ne e saee e seeenneenaee s 1
17 076386 (Y=Y o N [ | USSP 1
18 001427 BUSHING - .503 1.D. x .628 O.D. X .880 O.A.L. ..cooiiiiiiiiieiieeii e eie et 1
19 073029 BEARING HOUSING ...ttt sttt st ettt st e et ssteeneesnaeenseenneeentes 2
20 111068 SCREW = 1/4-28 X 5/16 ..eoieiiiieeie ettt sttt sttt e sttt st sae e st esaeesnteesbaesnaesnnee e 4
21 021203 WASHER - .2551.D. X .500 O.D. ...ioiiiiiieiiit ettt sttt nnee s 4

* Not Procurable Separately
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Index  Part Figure 24 Units
No. No. Description Per Assy.
1 022736 ROLLER - Form, 3rd - 2.095 D.LA. ..ottt e e e e e e e e e e e e e e e s bavasasaereeees 1
2 073316 BEARING - .906 O.D. X 437 L.D. ..ottt r e e e s e e e e e e e e e e e e e e s e senanes 2
4 022739 Y VANl I o Y o T = o] | =Y N 1
5 190149 WASHER - 443 1.D. X 11/16 O.D. X .030 ...uuuurrriiereiiieiiieieieeeeeeeeeee e e e eeseeaavsbareeeserereeeeaeeeeeeeas 1
6 001075 RING - Retaining, .397 1.D. X 037 ..ottt s e 1
9 022743 PLATE - Mounting, N.O.S. ... ettt e s e e e s e e sne e e s e e e e eneeeennneas 1
11 150085 I L I I U 4
12 022740 NUT PLATE ...ttt e e e e e e ettt ee it e e e e e e e e e e e e e e s s taaa e eaeeeaeseeeesassansnnnseseeeeseeresnrsnnnnns 2
13 191734 SCREW - DOWEL, 250 OL.A.L. ettt et e e r e e e e e e e e eaeaeeseseseeeesannnnnes 2
14 083594 10 =1\ I 1 1 U 2
15 111074 SCREW = 1/4-28 X B/4 ..ottt e e e e e e e e e e et r e e e e e e aaeaeaeeeeseeanssannaes 2
16 022728 PLATE ASSEMBLY - Adjusting, N.O.S. ...t 1
17 022731 BRACKET ASSEMBLY - Support, N.O.S. ...t 1
19 021457 SPRING - Tension, .390 O.D. x 1.75 O0.A.L. X .054 .....oooiiiiieeeeeeeeeeee e 2
20 022729 BRACKET ASSEMBLY - SUPPOrt, O.S. ...ttt 1
21 022744 S 07 o | A A ] o To TU [ =Y N 2
22 196787 SPRING - Compression, .480 O.D. x 1" O.A.L. X .059 ...oociiiiiieee e 2
23 191733 SCREW - DOWEl, 1171 OLALL. ettt e e et e e e e e e e e e e eaeaseeesessesesnnsnsnes 4
24 196778 [0 I Y = N 1
25 001207 S O m | T A Y=Y T < N 1
26 014810 I L < e U 2
27 191736 SPACER - .317 1.D. X .750 O.D. X 599 ..ottt e e e e e e e e e e 1
28 195387 SPACER - .317 1.D. X .500 O.D. X 599 ...ttt e e e e e e e e e e e e e naaes 1
29 022743 N I Vo Y0 g1 o TR 1R S 1
30 022727 PLATE ASSEMBLY - Adjusting, O.S. ..ot e et e e e e e enneas 2
31 196475 NUT = SPECIAI ..ttt st sb e sab et e e st e et e e saneebeesareeneenane s 2
32 080694 PLUG ASSEMBLY - OscCillating ROIIET ........cooieiieiieeeee e 1
33 001497 BUSHING .....cooiiiiiii ettt e et et e e e e e e et e e e e e s e s e s ba bt s asse s e eeeeeesesaeasasaessesesaasssssssssssnnrnnnes 1
34 007577 ROLLER - Oscillating, NYION ......ooiuiiiiiiieii ettt s 1
35 007580 [ (O] I U 2
36 080695 PLUGAND CAMASSEMBLY ...ttt ettt e ettt e e et e e e e et e e e e e e arb e e e e e ennnreeeas 1
37 080699 [ A I SRR 1
38 080263 7Y N 1
39 014390 SCREW - Set, 1/4-28 X 1/4 ...ttt e e e e e e e e e e e e e e e e e e e sennanes 2
40 080698 [0 {5 N 1
41 014523 RING - Retaining, 2.346 1.D. x 2.600 O.D. X 0871 ....coiiiiiieieeeie e 1
42 022734 SHAFT - Oscillating Roller, 3rd FOIM .....c.c.eiiiiee e 1
43 001812 I L I 0 2 SRR 2
44 016558 WASHER - Plain, .203 [.D. X 9/16 O.D. X .058 ....uueeiieiiiiieieeeee e e e e e e 2
45 196769 LI 1D Ve | S 2
46 022781 SR LU I o eT=Y o 1 o N 2
47 001766 WASHER - Plain, .3251.D. X 1/2 0.D. X .030 ...uuuutiieieiiieieiieeee e eeeeee e sersereereeeee e e e e e e e 2
48 100969 R N I O (=Yoot =Y oL A 2 £ = 1 U 1
49 001046 RING - .2831.D. x .027 (NOt IUStrated) .......ccceeieriiiiiiiiie et e 1
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Index Part Figure 25 Units
No. No. Description Per Assy.
1 009770 MASTER CYLINDER ASSEMBLY - Complete (Additional parts on next page, Fig.22) ............. 1
2 009774 TAILCLAMP ASSEMBLY ...ttt ettt ettt sttt st be e sbe et esae e et e e saeeeabeesaneeneesane s 1
3 190137 SPRING - 13/32 0.D. X 2-5/8 O.A L. ittt e et e e s rnee e snneeeesneeeennes 2
4 192997 SPRING - Conical, .2701.D. x .530 1.D. X 19/32 O.A.L. .ot 2
5 195006 SCREW - Thumb, Tail Clamp, 1/4-28 X 7/8 .....ccoieiiieeiie ittt 2
6 014215 SCREW = 10-32 X B/8 .eeeiiiiieieiiieeeee ettt st e et e et e e st e e s be e e e nteeenneeeeanteeeenaeesnneeeeanseeeanes 4
7 402188 BRACKET - Clamp, N.O.S. ..ottt r e e naeenane s 1
8 402179 BRACKET - Clamp, POSItIONING ....eiiiieiieiii ettt 1
9 001207 ST ST 0 | SO 1
10 018602 7Y SRR 1
11 001060 RING - Retaining, .208 L.D. ....cooiiiiiiiiieiie ettt st et reeane s 2
12 194695 PIN = SPriNG ANCROT ...ttt ettt se e et be e e e e e nbe e sabeenneenane s 4
13 196425 ST O o T AV | S 1
14 402190 BRACKET ASSEMBLY - Clamp, R.H.. .ot e 1
15 402177 KNOB - Lateral AQIUSIMENT ......ouiiiiiiiieiie ettt nane s 1
16 190329 SPRING - Compression, 11/32 1.D. X 3/8 O.A.L. c..coiiiiiiiii e 1
17 018596 BRACKET - Lateral AdJUSIMENT .......coouuiiiiiiii ittt n 1
18 101193 L0 | e 7 T o SO 6
19 014504 RING - Retaining, .146 L.D. ....coiiiiiiiii ettt r e s 1
20 402176 ECCENTRIC - Swivel AdJUSIMENT ........iiiiiiii it 1
21 195837 WASHER - 17/64 1.D. X 3/4 O.D. X 125 oottt sneeeean 1
22 077836 SPRING - Compression, 25/64 O.D. X 23/32 O.A.L. oo 1
23 402173 KNOB ASSEMBLY - Swivel AQJUSTMENT .....cc..iiiiiiieetie et s 1
24 402184 BLOGCK - JAW SUPPOI ...ttt ettt ettt ettt st sb et b e e sbe e e abeesaeesaseesbeesnneesbeeenneenee s 1
25 003268 WASHER - .2551.D. X .500 O.D X .047. ..ottt e et eee e snaeeean 1
26 001725 WASHER - 17/64 1.D. X 7/16 O.D. ..ttt e e e e snaeeean 1
27 402178 LEVER = LOCKOUL ..ottt s e s ne e e e 1
28 001095 RING - Retaining, 245 L.D. .....oii ettt e e e e e enne e e snee e e e neeeenneas 1
29 402180 I Y R 1
30 014215 SCREW - Cap, 10-32 X B/8 ooeieeciieeiiieeeiie e eiee et e et e st e et eeesnte e s sneeeesnteeeaneeesneeeeaneeeennes 4
31 014215 LT o 1 SO 6
32 197425 SPRING - 17/64 1.D. X 2.000 O.A.L. .ottt et ee et e e s rnae e e nnee e e sneeeeenee 2
33 402165 CLAMP ASSEMBLY - UNIVEISAI ....coiuiiiiiiiiietie ettt s 1
34 402182 HINGE ASSEMBLY ...ttt ettt ettt b e st sbe e sae e et e e sae e et e e smeeeabeesbneeneenane s 1
35 402186 CLAMP = LOWET JAW ...ttt ittt ettt ettt ettt st sie e st e she e ke e eae e et e e emeeeabe e sebeeneesaneebeennneenrs 1
36 402185 BAR - Radial AQJUSIMENT .........oiiiieeie e 1
37 402187 HEAD CLAMP ASSEMBLY ...ttt ettt ettt ettt e b s st e sne e seeeeneenaee s 1
38 402183 L L SR 1
39 402181 BRACKET, LEVET ...ttt ettt he et sae e st e e sae e eas e sbe e e teenbeeenbeesneenane s 1
40 009751 MASTER CYLINDER ...ttt ettt sttt sttt sttt esae et e st e e b e e snbeeneenane s 1
41 101001 SCREW = PrECOAL .....eitiiiiteitie ittt ettt ettt sttt st sbe e ean e e b e e e e e e b e e sabeenae e sabeesaeeeaneenrs 4
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Index
No.

©Co~NOOAND=

10

12
13

Part
No.

014111
100653
014516
080814
080820
014206
009794
100201
100167
009751
009791
080910

Figure 26 Units

Description Per Assy.
SCREW = 1/4-28 X 5/8 ..ottt ettt e e e et e e st e e et e e s nee e e ente e e e seeeeaeeeanneeean
SCREW = 1/4-28 X B[4 oottt ettt e et e e et e e st e e et e e e nae e e enteeeeneeeenaeeennneeean
RING - Retaining, 2.742 O.D. ..ottt e ee e e e st e sneeeenneeeeenseeennneas 2
21N L
COLLAR - CyliNder LOCKING ...ccuveeitiiiieiee ettt ettt ettt e e st be e s snee e
SCREW - Set, 1/4-28 X 3/8 .eooeeeieeeie ettt e et e e e st e e snae e e sneeeeenseeeeneeeenneeenn

COLLAR ASSEMBLY ..

SCREW = 1/4-28 X 7/8 ..o e e e e s
SCREW - Set, 1/4-28 X 5/8 ... e e s

MASTER CYLINDER ...

GEAR - MaStEr CYINAET ...couiiiiiiiie ettt ettt sae e et e e snnesnee e

GEAR - Ducting Gear
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Parts Catalog

Index  Part Figure 27 Units

No. No. Description Per Assy.
1 100141 SCREW = 1/4-28 X 1/2 ettt e ettt b e st e bbb st e be e eane e 6
2 080972 SPACER - Master Cylinder, Shaft BEaring .........cccccoeeiiiriiiiiiiieeee e 6
3 082057 BEARING ASSEMBLY ... .oiiiiiitie ittt ettt ettt st e sb e sab e bt e sae e e be e smbeebeesebeenneesane s 2
4 *193603 BUSHING - 1.1251.D. X 1.315 0.D. X .825 ....ooeiiiiiieieeiesieete ettt 2
5 014206 SCREW - Set, 1/4-28 X 3/8 ....eeeiuiiiiieiiie ettt sttt sttt sb e sttt saeesaneeees 2
6 080820 COLLAR = SNaft ..eiiiiiitiieeese ettt sttt b et et e e bt e e sae e b e aeeeare et 1
7 014517 RING - Retaining External, 1.039 L.D. X .052 .......ccooiiiiiiiiiiieee e 1
8 007628 SHAFT - MaSIEr CYlINGET ...ttt ettt e e s e e s ann e e e snreeennee 1
9 001094 RING - Retaining External, .394 [.D. X .044 ........oooiiiiii e 3
10 072394 PIVOT - SUPPOITLINK ..ottt ettt st e et sme e e sbn e e s anne e e nanes 2
11 080911 LINK SUPPORT - MaSter CYNNAEN ........ueiiiiiieiiiie ettt sttt 2
12 150089 INUT = B/8-24 ...ttt ettt bbbt e bt e e bt e sae e s et e e she e eabe e s beeenbeenbeesnbeenneesabeas 2
13 195721 SCREW - 5/16-18 X 1-1/2 .ottt ettt b e st et aeesaae e e 2
14 001834 N LU Y 1 E I USRI 2
15 001821 INUT = 174228 ettt sttt b ettt b e et e esae e s it e e she e e abe e sbeeenbeenbeesnbeenaeesateas 2
16 014172 BOLT - 1/4-28 X 3-3/4 ..ottt ettt ettt ettt et e e be e s bb e e beenbe e e nbeenaeesabeas 2
17 072416 GUIDE - SUPPOI @M SPING ..ttt sttt ettt ss e b sabeesaeesaneesbeeenneens 2
18 194808 SPRING - Compression, .794 O.D. x 2.937 O.A.L. X .090 .....cccoiiiiiiiiniieeniiee e 2
19 010372 BLOCK - Support Arm, W/Gap CONIIOl .........cocueeiiiiiiiiie ettt 2
20 100131 PIN - Roll, .199 0.D. X 1.230 O.A L. .ttt e e 1
21 014972 PIN - Spiral, .202 O.D. X .937 O.S. ..ottt e 1
22 078346 [ o S (o o PP SOUPPR 2
23 083313 SUPPORT ARM - MaSter CYIINAEN .......c.eiiiiiieiiiiete ettt 2
24 080715 SCREW - Support Arm StUd, B5/16-24 ........coeiiiiiieiieieee ettt 2
25 017077 STUD - SUPPOI AN .ttt et e et s e e e b e e e enb e e sane e e sabeeesnneesanneeeanbeeeanee 2
26 014390 SCREW - Set, 10-32 X 1/4 oottt b sttt et b e 2
27 080956 COLLAR - 504 1.D. x 15/16 O.D. X 13/32 ...ooiiiiiiieeeeie ettt 1
28 080447 PIN = SEPATATOL ..ottt e et 2
29 014121 SCREW - 3/8-24 X 1-1/4 ..ottt sttt b et aeesars 2

*Not Procurable Separately
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Index Part Figure 28 Units
No. No. Description Per Assy.
1 196246 SCREW - SpecCial, 10-32 X 3/4 ... eieeeeieeeee ettt ee ettt e et e e s aeeeesnteeesanaeeennneeesnneeeanes 1
2 039642 RING - ViNyl, .135 1.D. X L075 .oeiiieiie et seee et e st e st e e s tae e ssae e e sneeeeante e e snnaeeennaeeennseeennnes 1
3 017735 103 = S 1
4 078338 SHAFT ASSEMBLY - GaP CONLIOL, ...eereieiieeeiiieeieeesiieeeeieeesiteeeseteeessteeesseeesseeesnneeeesnseeesseeennns 1
5 001980 PIN - Roll, .1350.D. X .840 O.A.L. c.eoiiiiiiiieieeee ettt 2
6 101876 PIN - Roll, 135 0.D. X 1.575 O.A. L. oot e et e st e e e tee e enee e e nnneeens 1
7 080448 [0 O 0 TR 1
8 001992 PIN - Roll, .1350.D. X 1.015 O.A.L. oot 2
9 *078337 SHAFT - GAP CONION ..ttt ettt st sae e st esae e sane e sbeeeneenneean 1
10 080449 L0 N1V |V 2R TS 1
11 073551 DRAG - GaP ClamP ittt st st b e nae et e e e nar e neenane s 1
12 150085 N L I 7 S 1
13 193323 STUD = 1/4-28 ..ottt ettt s e e et e ettt e e s bt eeeseeesneeeeasteeeanseeeanseeeensteeeanseeeanneeearenennn 1
14 101051 N1 I 0 PR 1
15 001702 WASHER - .1951.D. X .500 O.D. X 1029 .....utiiieiiieiieeeeieeeeie et e e seee e e e seeeeeeneee e snneeean 1
16 080452 CLAMP ettt e e ettt e e e e st e e e e te e e e s ee e e s teeeanteeeaneeeateeeeanteeeanneeeanteeeeanteeennneeeanreeeane 2
18 077836 SPRING - Compression, .400 O.D. X 718 O.A.L. ...coiiiiiiiii et 1
19 077301 SCREW - ShoUIdEr, 10-32 ... iiiieiie ettt ee et e st et e e et e e st e e e nneeeeanneeesnneeesseeeenns 1
20 001060 RING - Retaining, .208 1.D. ....ccuiiieeiee ettt e e e s e e e st e e enne e snae e e e neeeennes 1
21 007980 SHAFT - TabIe SUPPOI ...ttt sttt b et st e e sae e s ab e e saeesaneeees 1
*Not Procurable Separately
1001-177229 57



Parts Catalog

FIGURE29
Ink Head Side Frames Part |

58 1001-177229



Parts Catalog

Index Part Figure 29 Units
No. No. Description Per Assy.
1 084407 S Y S 1
2 007575 LI 7 A SRR 1
3 073330 SCREW - SPECIAl, 10-32 ..ottt ettt ettt e b b e e ne e san e e neesaeeenrs 4
4 072349 SCREW = ECCENIIIC, 1/4-28 ... ..ttt ettt e e e e e e e e e et r e e e e e e s e eaeaeaeeeeseseessssssssseraes 2
5 016206 FRAME - UPPET, O.S. ittt ettt sttt e sae e e bt e smeeebeesaneeneenane s 1
6 016207 FRAME - Upper, N.O.S. .. ettt sttt b e e e e b e sabeenaeenaee s 1
7 074324 BUSHING ASSEMBLY - ECCENIC ...coiuiiiiiiiiiiitieeie ettt s 1
8 196264 SCREW - DOWEI, 1/4-28 .....ooiiiiieeiiieeeee ettt b e e neenanes 2
9 073140 SCREW - PivOt, 3/8-24 X 5/8 ....eiiiieieeeie et eee ettt ete e stee et e e sne e e st e e s nnaeeennneeesnneeennes 1
10 111054 SCREW = 1032 X 1/2 ittt ettt e st e e st e st e e e st e e e nnte e e snseeeenseeesanaeeeanneeeansenennns 4
11 021268 WASHER - .265 1.D. X 437 O.D. ..ottt ettt 3
12 007745 L0 SRS 3
13 150085 N L N I S 3
14 072349 LT o T OSSR 1
15 072389 BLOCK - ECCENIIC, SPIING ...veiiiiiiieiiiieitieeitt ettt ettt sttt st e sae et esmeeeneeseneenneenane s 4
16 072424 SPRING - Compression, .537 O.D. X 1.343 O.A.L. .ot 2
18 193601 SCREW - ShouUlder, B/16-24 ...ttt et e e e e saee e e s te e e e enaeesnneeeeanseeennes 5
19 025124 LI 7 2 TSRS 1
20 014807 N L I I 2 4
21 074323 BUSHING ASSEMBLY - N.O.S. ...ttt b e sb e b e e nane s 1
22 014606 BUSHING - .6291.D. x .753 0.D. X .630 O.A.L. .eoiioeiieiiee e 1
23 001260 SCREW - Adjusting, 10-32 X 1-1/4 ..ot 1
24 001812 KINOB ...ttt ettt ettt s e e sttt e e s ee e e aee e e amteeeaaseeeenneee e s eeeeanseeeanseeeaseeeenneeeanseeeaneeennneen 1
25 017996 LI 7 2 SR 1
26 008024 LI =0 =72 o PSP PR UPPTPPPRPROPI 1
27 007582 REST ASSEMBLY - (TD @Nd CO) ...eeiiiieiieiiee ettt sttt sbe e s 1
28 191427 SCREW - ShoUIdEN, B/8-24.......ooieeee et eee ettt e et e e et e e snaee e s e e e sesaeesnneeeeanseeennes 2
29 194823 SCREW - SNOUIAEE, B/8-24 .......eeeeeeeeee ettt e et e e e e e e e eaeaeaeeeeeeseeaeanannes 2
30 111099 SCREW = B/8-24 X 7/8 .ottt ettt e st e e et e e s ata e et e e eante e e snneeeeteeeaanneeeanneeeareeeanns 2
31 191428 WASHER - 510 1.D. X 1.000 O.D. ..ottt e e snee e s e e e snee e e snneesneeean 8
32 013495 PLATE - Head Support, N.O.S. ...ttt 1
33 150089 N L N I T 8
34 021911 WASHER - 578 1.D. X .875 O.D. oottt e e et e e eenae e e nnaeeean 1
35 084289 BUSHING - ECCENIIIC ...ttt sttt b e e b e naeenane s 1
36 084291 SCREW - ShOUIAEN, 3/8-24 .......cueiieiieeieeee ettt s n e st 1
37 013494 PLATE - Head SUPPOrt, O.S. ...ttt ettt ettt sb e see e e neenaee s 1
38 022839 (G101 o IR T - | PSS U PR 1
39 001047 RING - Retaining, .340 1.D. X .027 .....uoiiiiiiieiie ettt ee e 4
40 022745 TRUNNION ...ttt sae e e b e e e et e b e e sab e e bt e sab e e aaeeeaneesbneeneeaneena 2
41 022746 YOKE - Trunnion, MOUNTING .....coiiiiiiiiieetie ettt ettt sae e s e esneenaeeea 2
42 111051 SCREW = 10-32 X 5/16 .ooeieeeciiie it st e et etee st e e s tee e s aee e e ssaeeennte e e snneeeeseeeennseeesnneeessenennn 6
43 022748 TIEBARASSEMBLY ...ttt ettt ettt b e st e be e st e saeesane e sbeeeneenneena 1
44 022844 GUIDE - Lateral O.S. ...ttt st b ettt et seb e e ne e san e e beeeaneenres 1
45 022845 GUIDE - Lateral N.O.S. ...t ettt et b e st ae e san e e be e sane e 1
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Index  Part Figure 30 Units
No. No. Description Per Assy.
1 075644 STUD = SPIING teeeitieitie ettt ettt b e sa bt e eb e e eae e e bt e eas e e b e e sa b e e neenan e e nbeenaneereas
2 064589 SPRING - Tension, .250 O.D. X 1.187 O.A.L. .eceiiiiiiieeeet e 1
3 073107 [ (@10 QS o] o Vo TR PP PR PRSPPI 1
4 193601 SCREW - ShOUIAEI, B/16-24 .....coeeiieiieiiieit ettt r et e 3
5 403758 PLATE ASSEMBLY - Sensor, Hall EffeCt .........ccoiiiiiiiieee e 1
6 017481 MAGNET ASSEMBLY - Hall EffECt .....cctiiiiiiiieiee e e 1
7 191939 STUD = SPIING uteeiueeetieite ettt ettt b et h e e bt e bt e sa bt e sbe e ean e e s b e e ean e e ne e r e e e e nars 1
8 402024 I 1B I T (=Y o1 =Y S 1
9 006936 WASHER. ... ettt h e a e b et eae e ekt e e ae e e bt e sab e e beesabeesaeeeaneesbeeeneenreeaa 1
10 014808 N L 101 72 T PSP P PP UPPROPI 1
11 016206 FRAME - UPPEI, O.S. . ittt ettt b st e e b e e e enneenane s 1
12 074324 BUSHING ASSEMBLY = ECCENLIIC ....eeiuvieiieiiie ittt 1
13 001095 RING - Retaining, .245 1.D. ...o.eiiiiiiiieeee ettt e 2
14 071596 [\ 7o) o | o ) S 1
15 071606 LEVER = DEIENE ...ttt ettt b et 1
16 001812 N L 101 72 PP P PP UPP TP 1
17 000666 WASHER - Lock, .194 L.D. X 281 O.D. ..coiiiiiiiiiiee it 1
18 064234 LI 1010 (G B 1= =T | Y SRR 1
19 191934 STUD = SPIING tuteeiueeitie ettt ettt et s h e e st s be e e bt e bt e sa bt e abe e ean e e abeesaneeneesnreennnenars 1
20 065402 SPRING - Tension, .3750.D. X 1.593 O.A.L. oo 1
21 073542 SPRING - Tension, .390 O.D. X 1.281 O.A.L. .oociiiiiiiiieieet e e 1
22 014350 SCREW = 10-32 X 5/16 ..eeiiiiiiiieieeitit ettt sttt ettt ser e n e nnn e beenaneenres 1
23 071610 [ 1S T @ = oo 7=Y o1 (o3 1
24 075537 CAM - SEQUENCE CONEIOL ......uiiiiiiiee ittt sttt sne e nan e nne e e e eans 1
25 018062 WASHER - .328 [.D. X .825 0.D. ..ottt s 1
26 001048 RING - Retaining, 4683 1.D. ..ottt e e e e s eenee e enes 1
27 017734 P.C. BOARD ASSEMBLY - Sensor, Hall EffeCt ........c.cuviiiiiiiiienieeecee e 1
28 100657 SCREW = 10-32 X 5/16 ..eeiiieiiiietieitit ettt sttt st ettt et see e e ne e nse e e beenaneennes 1
31 014372 SCREW - Set, 10-32 X 1/4 .ottt 2
33 001541 SCREW - 8-32 X 1/4 .ottt ettt bttt 4
34 016941 [ Yy O Y=Y - 1Y/ S 1
35 022343 SPRING - 3/16 O.D. X 29/32 O.A.L. ..ottt e e 1
36 016942 LEVER - ImMage CONTIOL ....ccueiiiiiitieiee ettt b e n e nae et e e nane s 1
37 084407 1 U | TSSO URPOPRTPTP 1
38 017819 KINOB ...ttt ettt ekt e bt e s bt e bt e e bt e e bt e eh et e bt e eh et e n e e nh et e n e e nne e r e nneenane s 1
39 017744 LEVER = CONIOl ...ttt ettt ettt s bt e s b e ean e e nbe e e neennne s 1
40 197456 L N TSP P TP OU PRSP 2
41 196249 SCREW - ShOUIAEr, 1/4-28 ........cceiiiiiieeeiee ettt 1
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Index  Part Figure 31 Units
No. No. Description Per Assy.

1 190148 SPRING - Tension, .406 O.D. X 2.312 O.A.L. oot 1

2 014808 N1 I 0 72 PR 1

3 072369 STUD = POWET LEVET ...t itiee ettt e et e et e s ete e e et e e s seeeessaeeeanteeesnneeeanseeesanseeeanseeeasenennns 1

4 150085 N L I 1 S 1

5 017627 LEVER ASSEMBLY - MaSter CYIINAET ........coiuiiiiiiiieeiie ettt s 1

6 001818 N[ SR 1

7 001740 WASHER - Lock, .262 1.D. X .500 O.D. X .025 ......ccccciieiiieeceeeesieee e e eseee e e e e snneeaesneeeeas 1

8 072357 SCREW - Master Cylinder Lever, ECCENIIC .......cooiuiieeiiei e 1

9 072358 SPACER - Master Cylinder LEVEr SCrEW .........c.coiiiiiiiiiiiii et 1
10 100891 SCREW = 1/4-20 X 1.000 ....ceeiiiieieieeeiieeeeiee e steeesteeeesseeeesaseeesteeessseeeassseeeasseeessaeesnneeeessseseanns 1
11 072129 STUD - POWET LEVET SPIING ..eteieieetiietieniie et siee sttt eseesbe et e st e sas e sbeesan e e sbeesanesneeseneeneenanas 1
12 001080 RING - Retaining, .302 1.D. X .660 O.D. X .037 ....cooiiiiiiiiieeiie ettt 2
13 072370 LATCH LEVER ASSEMBLY - Master CYlINAEr ........c.coiiiiiiiieiiierie et 1
14 001821 N L I 1 S 1
15 072373 I I oY T =Y ST 1
16 072511 SPRING - Tension, .250 O.D. X 1.125 O.A.L. ..ot 1
17 041777 SPRING - Tension, .312 O.D. X 1.344 O.A.L. ..ottt 1
18 001060 RING - Retaining, .208 1.D. X .527 O.D. X .027 .....ooiuiiiiiiiieeee ettt 3
19 003268 L] | S 1
20 001062 RING - Retaining, .250 [.D. X .027 ...ooo it reee ettt e e e ente e e enee e e snae e e e neeeenees 1
21 016574 WASHER - .315 1.D. X .887 O.D. X .047 ..ot eetee e etee ettt e e e e e sseeesaeeeennteeeennaeesneeean 1
22 072386 LATCH LINK ASSEMBLY - Master CYINAEr ........cccceiiiiiiiiiiee e 1
23 150085 L I 2 1
24 072388 I 1 - (o o T OSSR 1
25 072442 SPRING - Tension, .343 O.D. X2.000 O.A.L. ...t e e enes 1
26 014727 WASHER - .382 1.D. X .750 O.D. X .029 ......ooiiiiiieeiee e ciee e st e seee e seee e e e sseeesneeessneeeesneeesneeean 1
27 400991 POWER LEVER ASSEMBLY- Master CylINAEr .........cooiiiiiiiiiiiieie et 1
28 192323 SCREW - ECCENTIC ....eeeeiiiie ettt e et ettt e e et e e s e e e e nee e sneeeeanteeeenneeesneeeennseennnes 1
29 072367 I 1 L GRS 1
30 *072038 POWER LEVER ...ttt ettt b e b s e neenane s 1
31 001446 BUSHING - .379 I.D. x .503 O.D. X .875 O.A.L. oot 1

*Not Procurable Separately
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Index Part Figure 32 Units

No. No. Description Per Assy.
0 b SWITCH ASSEMBLY - DOUDIES DEIECION ......ceeiiiiiiiieee it e ettt e e e srae e e e e e e e e eanes 1
1 253474 ACTUATOR - PUShDULON, S0P ..oioeeiieiiiie et 1
2 253475 SWITCH - 2PST, EMEIgENCY SEOP ...eeiereiieiiieeeiieeeiieeesteeeeteeesseeeesateeeseeeesneeeesneeeesnseeesnneas 1
3 253578 SOLENOID - Master Latch, 115 VAC. 50/60 HzZ. ........ccccuviiiiiei e 1
4 016916 KINOB ...ttt e e et e et e e et e eeeett e e e sseeesabeeeesaeeeanseeesaseeeanteeesanseeesaseeeateeeanns 1
5 001207 SCREW - Set, 8-32 X /16 .ottt et e e et e e et e e eaeee e eaaeaean 1
6 016541 ROD - Detector SWItCh Ad). .....veiieei i e e e e e e e e anreee s 1
7 025237 BRACKET - MOUNLING .uttetiiiiiesiie et siee et stee e e saee e e sseesete e steeeaeesbeesnseessessnteesseesnseesseesnseenses 1
8 001049 RING - Retaining, .227 1.D. X .027 ...cccuveciesieeceesee st esee e s e ee et esneeesseesnteenseesneeenneesneeenees 2
9 005071 WASHER - 252 1.D. X .027 ..oooiiieeeeete ettt ettt e aae e et e e et e e e aae e e eaee e e enbeeeenns 2
10 196423 SPRING - Compression, 25/64 O.D. X 5" O.A.L. i 1
11 016741 BRACKET = S0P ..uiiiiiiiieiiiie ettt e et e et e et e e et e e e e aa e e eaae e e sabeeeeseeeenneeesareeean 1
12 011948 PIVOT - Detector Adj. RO ........cuoiiiieeeeee ettt ettt e eare e e enneas 1
13 001588 SCREW = 10-32 X 1/4 ...ttt ettt ettt e e e et e e et eeeeateeeeneaesaeeean 2
14 001772 WASHER - Friction, .376 1.D. X 750 O.D. ...ccouiieitieeeiee ettt 1
15 014727 WASHER - .3751.D. X 750 O.D. ceooitie ettt ettt et ebe e 1
16 100740 RING - Retaining, .357 L.D. X .045 ......oi oottt ee ettt s e e ees 1
17 190483 NUT PLATE = 2556 ..ooeiiiiiiiecee ettt s et e ettt e e et e e st e e e aaa e e s s e e e sabeeeensaeesnaeaeanseeeanseeesnneas 1
18 016739 BRACKET ASSEMBLY - SWItCh MOUN ........viiiiiiecciiiecee e 1
19 017159 INSULATOR - SWiItCh DELECION .........evieeieeeeieeee ettt e e e e e e e e e sanre e e e e e 1
20 192855 INSULATOR = SWICI ..ttt ettt et e et e a e st e e e nee e enaeas 1
21 253025 SWITCH - S.IP.D.T., TAMP 125 VAC. ..ottt ettt et e et 1
22 100490 SCREW = 256 X /2 oot ettt e e et e et e e st e e enteeeenneaeanreeaan 2
23 111033 SCREW = 8-32 X 5/16 oottt ettt e et e e et e e et e e e be e e e ante e e eaneeeereeean 2
24 001586 SCREW - 8-32 X 5/16 (O1d) .uveiiiiiieeitiee ettt ettt e et e e e aee e s eaaee e eabeeeenes 2
24 001575 SCREW = 10532 X 5/16 oottt ettt ettt e e et e e et e e e eate e e e aseeeenbeeeesaeeeesseeeanbeeeanns 2
25 196421 STUD - Switch Pivot, Chain DEIIVEIY ......ccccueiiieiieiie sttt 1
26 061452 SPACER ...t e e e e e e et e e e e—e e e e—eeeabeeeaaaaeeeaneeeanreeeanns 1
27 154078 NUT - Lock, 1/4-28, Chain DEIIVEIY ......ccccueiiiieiieeieesiie ettt sttt 1
28 014511 RING - Retaining, 430 L.D. X (027 ....ooiuieiieeiee ettt see ettt seee et eese s e et enneeenne s 1
29 150089 NUT = 3/8-24 ...ttt e et e e et e e e et e e e e aaee e st e e e esaeeeenaeeeeabeeeenseeeennes 1
30 111098 SCREW = 3/8-24 X B/4 oottt ettt et e e e et e e e et e e et e e e eare e e areeeaans 1
31 150081 NUT = 8-32 (010 .eeeiiiiiie ittt ettt et e ettt e et e e et e e ebe e e eaae e e eabeeeanbeeeennaeesasseeeanseeeanneas 1
31 150083 NUT = 10582 ettt ettt e e et e e e et e e e e teeeetee e e ateeeeaseeeanbeeeeneeeeasseeeanseeeenneas 1
32 111036 SCREW - 8-32 X 1/2 (O0d) .eeeeueeieeieee et ettt ettt e et e et e e e st e e e e nae e snseaesareeeenns 1
32 111054 SCREW = 10532 X 1/2 .ottt e e e et e e st e e et e e et e e e eabeeeeaseeesaseeaaseeeanns 1
33 014515 RING - Plastic, .0801.D. X .160 O.D. X .025 ....ccciiiiiiiie ettt et 2
34 190713 PIN = SOIBNOIA ...ttt et e e et e e ettt e e et e e s be e e e ab e e e eaneeeebeeeeneeeenes 1
35 064673 SPRING - Tension, .250 0.D. x 1.578 O.A.L. X .024 .......cccueiiiieeeeee e 1
36 025127 LINKASSEMBLY ...ttt ettt e e e e e e et e e e et e e e easeeesabeeeeesteeeesseeeeabeeeenseeeenneas 1
37 021203 WASHER = 254 1.D. oottt ettt e et e et e e e e e s b e e e e e e naeesareaean 1
38 001060 RING - Retaining, .208 L.D. X (027 ....cccieiieeiie it esieesieeesieesiee e e sseesbeesraesaeesseeeseesseesnseesseesnsens 1
39 022802 CABLE ASSEMBLY - Stop SWItCh, 18" .. ..iiceiiiiie ettt st e e 1

** Not Salable As An Assembly
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Index Part Figure 33 Units
No. No. Description Per Assy.
1 o CYLINDER ASSEMBLY = BIANKEL ........ieiieiiieiiiieieesiee st see st siee st et st sneesnteesneesneeenees 1
2 018580 [ O] 07 F- 11 oo OO P PRSPPI 1
3 018469 NUT - Clamp RO, 1/4-28 .....cccueeiiiiiieeie ettt sttt st et st e snee e beesneeennee s 1
4 003586 WASHER - 7/81.D. X 3/4 O.D. X 1/16 i ceieiie ettt st s 1
5 111073 SCREW - Shield, 1/4-28 X 5/8 .....icoueeeeeectee ettt ettt st ereeeaea s 3
6 009553 SHIELD - BIlanket CYINNAET .....cc.ciiiieiiiieieesiie ettt sttt e s neenaee s 1
7 020138 SCREW - Shoulder DOWEI, 10-32 ......ccciiiiieiieiiiieiieeieeitee sttt see st e e nneesseesneesnee s 2
8 018575 RING ASSEMBLY - Blanket Cylinder, L.H. .......cccooiiiiiieeceee e 1
9 018577 RING ASSEMBLY - Blanket Cylinder, R.H. ... 1
10 100508 SCREW - Drive, # 00-3/16 O.A.L. ..coeiiiieiieeieeee ettt sttt e ee b snteenneesnee s 5
11 080719 SCALE - Vertical Print AdJUSIMENT ........ooiiiiiieie et neee e 1
12 014157 SCREW = 1/4-28 X 1.250 ..eiiiiiiitiiiitiesiiesieesiteeitee sttt steestee s beesieesbessseeenseesaseesseesneesnbeesnseensensns 2
13 078556 SCREW - 1/4-28 X 1,187 .eoiiiieeiie ittt ettt ettt ettt eese e snae et e sneeebeesneeesee e 1
14 009554 GEAR - Blanket CYlINAET ......coueiiiiiieeeee ettt 1
15 009551 CYLINDER = BlAnKE! ...ccveieiieiieeiie ettt st ettt et eeee e s e snteenneesnne s 1
16 100392 INSERT - 1/4-28 [.D. X 3/8-16 0.D. ....eeiiieitiieiiesiie ettt s sree e nees 4
17 009548 GEAR - Vertical Print AQJUST ......coiiiiee ettt e e s e e s e e e e s snnan e e e e e enres 1
18 078552 INDICATOR - Vertical Print AdJUSTING ...oooveeiieeiieiie et 1
19 014570 PIN - Drive LOCK, 3/16 O.A.L. woooeeiiieeceecee ettt ettt st ere et e sneeeree e 2
20 014313 SCREW - Set, 1/4-28 X 1.000 .....ooiuiiiiiiitieiieeitee st sitesieeesteeseeesteesnteesaeesnteesseesnseesbeesnseessessns 4
21 404018 BAR - Blanket RETAINET .........uiiiiiiee et 2
22 190236 SCREW - Blanket MEQ. ......ccoiiiiiiiiiie e e 4

***Not Salable As An Assembly
BLANKET - Supply ltem: 4-4525BR
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FIGURE 34
Blanket Cylinder - Part i
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Index Part Figure 34 Units
No. No. Description Per Assy.
1 014192 SCREW - 5/168-24 X B/4 ..ottt et e e e ettt e e e s ettt e e e e e anae e e e e e nnteeeaaeannas 2
2 014721 WASHER - Lock, .326 I.D. X .600 O.D. X 0380 ..ceeiiiieeiiieeeiieeeiieeenieeeseeeeseeeeesneeeenneeesneeens 2
3 o CYLINDER ASSEMBLY - BIANKEL ......ciuieiieiieiieeieieeiesie et ee e see e see e ee e see e seeeneeneeenes 1
4 014748 WASHER - .328 1.D. X 1.250 O0.D. X .093 ....oiiiiiiiiiiee et e e e e s e e e e 2
5 009667 CAM ASSEMBLY - Blanket Cylinder N.O.S. ...t 1
6 078527 KEY - WOoOArUFf, # 505 ... . .eiiiiiiiiiiiiie ettt e et ee e e st e e e e st e e e s e snntae e e e e e nsreeeaeeanreeeas 2
4 078551 SPACER - 1.000 I.D. X 1.500 O.D. X .259 ...iiiiiiiiiiieeieiiiiee ettt e seeee e e seae e e s e snteee e e e e 1
8 001066 RING - Retaining, Internal, 2.320 O.D. X .081 .....coiiiiiiiiiiie it 1
9 078520 BEARING - .984 1.D. X 2.047 O.D. oottt ettt ettt e et e e as 1
10 111057 SCREW - 10-82 X 3/4 oottt ettt e e et e e e e st e e e e s et e e e e e eassaeeeeeasnnteeaeaeaanres 3
11 150083 N1 I 0T SRR 3
12 012705 HOUSING - L.H., BEAING ...ccueiiiiiiiiiieee e s e 1
13 082103 ARM ASSEMBLY - Blanket CYINAET ........ccoviieiieeiieie ettt ee e sae e seennaens 1
14 017840 CAM ASSEMBLY - Blanket Cylinder O.S. .......ooui ittt 1
15 078524 SPACER - 51/64 1.D. X 1.250 O.D. X 547 .eooiiieiee ettt e e e e e e 1
16 001065 RING - Retaining, Internal, 2.089 O.D. X 065 ........coccoiiiiiiiiiiie e 1
17 078714 BEARING - .787 1.D. X 1.850 O.D. oottt et e e et e e e as 1
18 111055 SCREW = 10-32 X 9/16 oottt e e e ettt e e e e sttt e e e s e nbe e e e e e e e nsnaeeeeeasnnteeeaaesnres 6
19 150083 N1 I 0T SRR 6
20 082172 HOUSING - R. H., BEAING ..ceeiiiiiee ettt 1
21 080718 SCREW - Special, 3/8-24 X 1-7/16 ..ooieeiiiie ettt 1
22 007633 SHAFT - Blanket CylNET .........ooiiiiiiiee et s 1
23 009558 PRINT ADJUSTING ASSEMBLY .....oeiiiieiieieeieeie e see et ee st eneesneensesneensesneeneeeneeseeaneas 1
24 078542 BUSHING - .3801.D. x .562 O.D. X .750 O.A.L. oottt e 1
25 078541 SPRING - Compression, .510 O.D. X 1.156 O.A.L. .eoociiiiiiiiiieeieeeee e 1
26 076856 HOUSING - Print AQJUSTING ..cooueeeieeiiieeieeie ettt st st st saee s 1
27 014921 PIN - Roll, .1350.D. X .890 O.A.L. oottt e e e e e e e e snrae e e e e snnnee 1
28 009559 ROD ASSEMBLY - Print AdJUSHING ....cooueiiieeiieie e eeeneens 1
29 001987 PIN - Roll, .167 O.D. X .890 O.A.L. oo raee e 1
30 196248 SCREW - Special, 10-32 X 7/8 ...coiiieiieee ettt sttt sttt st s ees 1
31 017739 KNOB - Print AQJUSTING ...coeeeiiiiiieiee ettt st st b e bbb eesaeesaneas 1
32 039642 RING - VINYl, (135 X 075 ittt ettt e e et a e e st e e e e e snnteeeeeesnnaeeeas 1
33 100649 SCREW - Flat Head, 5/16-24 X 3/4 ..ottt st 1
34 100647 WASHER - TOOth, 5/16 L.D. ..eeiiiiiie ettt e e ste e e e e e st e e e enaeeennnneesnreeean 1
35 191482 WASHER = SPECIAI ...eiiiiieieiete ettt e 1

*** Not Salable As An Assembly
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FIGURE 35

Drive Shaft & Disengaging Handwheel Assembly - Part |
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Index Part Figure 35 Units
No. No. Description Per Assy.
1 401997 HANDWHEEL ...t e ettt e e e et e e e e et e e e e et e s s e saa e s e ssaa s e e ss b sessannssesnnnnsanees 1
2 001781 S N1 ol 11 T 1
3 071398 HANDWHEELDISC ...ttt ettt e e et e e e et e e et et e e e e aaaeseesaseesaaa s eesaasseesanaseares 1
4 195088 SCREW = HANAWNRNEEL ...t e e e e e e e et et e e e e e e e e e e e e eea e aaeeeaaaees 1
5 403763 S Al B B £ Y/ T 1
6 191644 L 2 T 1
7 001523 SET S CREW ..ot e e e e e e e ettt e e e e e e e e e e e e et e e e e eeeeeeereee s aaaeeaaaaaes 1
8 080191 (CY N I B (1Y 3 ) 1= | i S 1
9 083316 [ O I T 1
10 197178 LS T 1
11 100648 {TAT AN | = T 1
12 001847 N 1N T 1
13 196633 =] TR 1
14 196221 1N T 1
15 014799 WA SHER ..ot e e e e e e e e e ettt e e e e e e e ee e e et ———————eeeteeeererea————————aaaaaererrna—_ 1
16 079866 S oA\ O = = 1
17 100646 RING - REAINING ....ooiiiiiie e e e 1
18 190179 BEARING ... e e ettt e e e e et e e et e et e e e e e e e e e e e e et aaereeaeaere e ——————— 1
19 080522 HOUSING ASSEMBLY ...ttt ettt ettt et e et e e e e e e e et et e e e e aaassesaaa s e e e st ssessanseessannrerees 1
20 100185 107 =1 L T 3
21 191481 SV E . e e e eeteee et et ——————————eaaeaaretea——————————— 1
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FIGURE 36
Drive Shaft & Disengaging Handwheel Assembly - Part I
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Index Part Figure 36 Units
No. No. Description Per Assy.
1 403784 2] Y O L S PP TRR 1
2 403785 BRACKET .ttt ettt h ettt e bt e et e e bt e sa bt e eae e sa b e e sbeeeabe e bt e enbe e beennbeeneenaee s 1
3 150083 LOCK NUT = # 8 ettt ettt sttt sttt st et e st e et s bt e e bt e sb et et e e ebe e sn b e e saeesabeesaeeenneenbeas 10
3A 403767 BEARING HOUSING ASSEMBLY ..ottt sttt sttt e et sne e st nneesane s 1
4 403766 BEARING BLOGCK ...ttt ettt ettt sbe e st s b e st e b e e e mbeenbeesnbeenaeesaee s 1
5 111058 SCREW ..ttt ettt b ettt b e bt h e bt eh et et e b et et e b e et e e nae e eabe e naeeeareetes 3
6 197610 SPRING - COMPIESSION ....uviiiiiitiieiitee et ee ettt ee e st e e atte e ssse e e st e e e abre e s aneeeeasbeeesnneesaneeeeanreeeanee 1
7 403770 L OSSPSR 2
8 403774 WASHER = THIUSE ...ttt ettt ettt sa e et e e sab e e saeesaeeebeesneeennee e 1
9 403775 PRESSURE PLATE ....ooiitiiitieitit ettt sttt ettt sttt e s be e sse e st e e sbeesate e be e e mteenbeesnbeenneesate s 1
10 403776 SHAFTEXTENSION ASSEMBLY ...ttt sttt ettt st s ae e s e b e 1
11 197393 SPRING RETAINER ...ttt sttt et e b st esae e st e saeeeneeenees 1
12 197417 NUT PLATE ...ttt ettt et st et bttt e s bt e bt e eae e s ab e e sa e e enbeesbbeenbeenbeeenbeenneenabeas 1
13 014112 107 2 o A T PSR PRR 1
14 403783 RETAINER ...ttt ettt b e st e e bt e s et e sb e e sat e e bt esate e beesmbeebeesnbeebeesanean 1
15 100704 107 = L A 2 I O RS 1
16 403782 WIRE FORM ...ttt et sttt ae et e e it e e bt sa b e e beesab e e saeesaneebeesneeennee e 1
17 100115 HEX NUT = # 10 1ottt sttt sttt et ae e et e sae e et e e saeeenteesbeeenbeesbeeenbeenneenabeas 1
18 403781 BRAKE ...ttt bbbt bt e e bt a bt e Rt R bt e e b et eae e e be e e beebe e snbeenneenane s 1
19 403771 SPLINEASSEMBLY ...ttt ittt sttt sttt st sbe e sae e et esae e et e sabeebeesabeenbeesaneenres 1
20 403763 S e I I SRR 1
21 197613 L SO 2
22 403786 (07 2 7Y AN USRS 1
23 197614 SPAGCER ..ottt et ebe ettt e e et e e be e snbeeneenate e reenaeeenres 2
24 403787 LN K ettt h e b bbbt b e e eh et ea b e eh et e be e bt e e be e bt e enbeenaeenabean 1
25 072511 SPRING - # 2 oottt ettt bttt b e bt ae e s h bt eb e e e bt b e e e b e b e sabe e ae e nabe e naeeeareetes 1
25A 075074 L PO RR 1
25B 014515 RING - # 25 ...ttt bt h ettt e bt e e bt e eae e e et e e sh et eabe e bt e e be e bt e enbeenaeenabeas 2
26 403797 N ORI 1
27 014248 [0 10 G 1\ 1 PR RPR 1
28 403756 SOLENOID ASSEMBLY - Disengaging Handwheel ..........cc.cooveiiiiiiiniiinee e 1
29 001782 RETAINING RING - # 45 ...ttt ettt sttt e b e e be e b e snbeenneesateas 4
30 197612 SHAFT - DOUDIE GIrOOVEQ ......oiiiiiiiiiieie ettt e e sttt e e s ettt e e e e s ste e e e e e sntaeeeaesenssneeaesessnsaeeeeaannnens 3
31 111054 SCREW = # 25 . ittt ettt b e e bt ae e bt sh et et e b et e b e e bt e b e e nae e e b e e naeeeareetes 1
32 403788 FINGER ... .ottt ettt bttt e s ae e e bt e eae e e ab e e saeeeabeesbbeenbeesbeeenbeenneesabeas 2
33 403798 STAND OFF ..ttt ettt ettt a e s ab e e ebe e eae e et e e eab e e b e e sabeeneesabeesaeenneeenres 1
34 111055 SCREW = # 15 ittt bttt b e bt ae e st e sh e e et e b et et e e b e et e e nae e e b e e naeeenreenees 1
35 191644 LS G OO PR 1
36 403789 CLAMP ettt h e b e h et bt e a et e b e h bt oAt SR bt e bt e ea et e b e e et e e b e sabeene e nane e et e eneeentes 1
37 111056 SCOREW ..ttt b ettt b e bt he e bt eh et b e b et e be e he et e e nae e e b e e et e eareeees 1
38 403765 BRACKET ASSEMBLY .....eiiiiiitiiiieesiee ettt sttt sttt st sse e st esaeesnbe e sbeeebeesbeeenbeenaeesnbeas 1
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FIGURE 37
Cam Shaft Assembly

74 1001-177229



Parts Catalog

Index
No.

©Co~NOa~WND =

10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
36
37
38
39
40
41
42
43
44

Part
No.

111055
150083
080376
001416
072181
111074
005620
080378
014342
017485
*080414
000022
*072787
000023
*017484
*076084
*072605
000024
016380
014902
000012
*078445
*072338
*072337
192273
072333
001404
001567
017478
250205
000895
025303
001541
017742
014108
017480

Figure 37
Description

SCREW - 10-32 x 9/16 ..............
NUT - 10-32 ..o

HOUSING ASSEMBLY - 1/2" Diameter Shaft ...

BUSHING - .504 1.D. x .627 O.D. x 1.000 O.A.L. ..o 3
HOUSINGASSEMBLY ..................
SCREW - 1/4-28 x 3/4 ...............

WASHER - .254 1.D. X 5/8 O.D. X .059 ..ot e

GEAR ...

CAM - TD .o

SHAFT .

PIN - Taper, .154 O.D. X 1.094 O.A.L. ..ot 1
GEAR SHAFT ASSEMBLY - CD ..
PIN - Taper, .110 O.D. X .720 O.A.L. oot e e 2
PIN - Taper, .123 0.D. X .998 O.A.L. ..ot 2
GEAR - CD ..cooiieeeeeeees

HOUSINGASSEMBLY ........ccc.......
BUSHING - .3791.D. x .504 O.D. X .500 O.A.L. ..cceiiiiiee e 2
SCREW - 1/4-28 x 3/8 ...............

BRACKET ASSEMBLY - Clock, Hall Effect ...

CLAMP - Cable, 3/16 .................

SCREW - Thread FOrming, 6-32 X 3/8 ....ccccuiiiiiiiiiiieiie ettt e

HARNESSASSEMBLY .................
SCREW - 6-32 x 3/8 ....ccceeueenen.

P.C. BOARD ASSEMBLY - Clock/Sync., Hall EffeCt ..........cccoiiiiieiiceeeee e

SCREW - Set, 10-32 x 3/8........

WHEEL ASSEMBLY - Hall Effect

* Not Procurable Separately

Units
Per Assy.

1001-177229
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FIGURE 38
Impression Cylinder Assembly
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Index Part Figure 38 Units
No. No. Description Per Assy.
1 ***401322  CYLINDERASSEMBLY - IMPIrESSION .....veiiiiiiiiiieesiie sttt ettt ettt eeesae et naee e 1
2 014165 SCREW - 1/4-28 X 1.000 ....ooiuiiiuiieitieniieitee ettt sttt ee e s be e be e sae e st e e s aeesaneesaneeneenane s 4
3 007764 BEARING BLOCK - GFPPEL ...eiitietiteieeniee st siee ettt ettt te st sete s e sae et e sseeenbeesaeeenneesaeas 2
4 014205 SCREW - 10-32 X 13/16 .ueiiiiiiii ettt sttt sttt et et b e e san e e be e snneenee s 6
5 014808 L 0 72 PSRRI 10
6 401707 FINGER - Gripper, Impression CYINAEN ...........ooiiiiiiieeccee e 2
7 403935 FINGER - Gripper, IMpression CYINAET .........ocueiiiiiiieiie et 1
8 401728 PAPER STOP - Gripper, Impression CYlINAEr ..........c.coiiiiiiiiieiieeiee e e 1
9 007613 GRIPPER SHAFT ASSEMBLY ...ttt sttt sttt sbe e st e ees 1
10 *007614 GRIPPER SHAFT .ttt sttt sttt be et sb et e e sae e st e e saeeenneeees 1
11 *007664 LEVER ASSEMBLY ..ottt ettt ettt sttt sae e et e st e et esae e e be e sabeeneennne s 1
12 190111 [ L R 1= o1 T PSSP UP PP UPPPP 1
13 191360 STUD = SPIINQG «.etiitiiiieetee ettt ettt ettt ettt rb e e sae e e sbeeeaeeeabeesabeeabeesabeeabeesaneeabeeanneenaeean 1
14 100130 SCREW - Set, 10-32 X 1.000 .....eoiiiiiiieiiiieieesiieestee sttt sree st sbe e saee et e s se e b snbeenaeesareas 1
15 081104 ARM = OVEIOAA .....eeieeeee ettt st e bt e s e e sbe e e e nr e e e nann e e nnee s 1
16 190135 SPRING - Compression, .350 O.D. x 1.000 O.A.L. X .045 .....cccciiiiiiiiieeie e 1
17 194804 PIN = SPECIAI ...ttt 2
18 078744 SPRING - Tension, .406 O.D. x 1.937 O.A.L. X .049 ....ooiiiiiiiei e 1
19 014504 RING - Retaining, .146 [.D. X .338 O.D. X .027 ..ccciiiiiiiiiiiiieiie ettt e 2
20 191401 SPRING - Tension, 13/32 0.D. x 1-5/16 O.A.L. X .036 .....eoiiiriiiiriiieiienee e 1
21 001095 RING - Retaining, .250 [.D. X 1/2 0.D. X .027 ..eeoieiiiieiieiieesee ettt e 1
22 082131 L L S To =T | PR PPPUSP 1
23 081106 TRUGCK = SPECIAI ...ttt et e e et s e e s b e e s enr e enneas 1
24 190107 TRUCK - 190 I.D. X 1/2 0.D. X .240 ..iiiiiiie ettt ettt s 1
25 001075 RING - Retaining, .397 1.D. X 087 ..iiieeeie e ee e tee e e e seee e st e e s nae e s nneeeennreeeenes 1
26 082135 ARM = OPEIatiNg ....ceeiiiiiiii e e e 1
27 190149 WASHER - 440 1.D. X 11/16 O.D. X .029 ...ccitiiiiiiiieiie ettt 1
28 014516 RING - Retaining, 2-7/16 O.D. X 081 .. .ciiiiiiiiieieiee ettt b 1
29 080814 BEARING - Ball, 1.1811 1.D. x 2.440 O.D. X .8299 .....c.cosiiiiitiiiiieiie et 1
30 078520 BEARING - Ball, .9843 1.D. x 2.0472 O.D. X 5906 .......cooouiiriiiiiiiiieiieeiee e 1
31 001066 RING - Retaining, 2.250 O.D. X .0871 ...ueiiiieiiiiieeiie ettt e 1
32 078712 (07 RV PRR PR 1
33 009652 GEAR - IMPression CYIINGET ......c.coiiiiiiieiee ettt st be e sb e saeesnee e 1
34 009651 CYLINDER - IMPression, CD ........oiiiiiieiiieeiiee ettt ne e snre e 1
35 191361 STUD - ChainN DEIVEIY ....eeeeiiieiie ittt st snee e e e b e 1
36 014157 SCREW - 1/4-28 X 1-1/4 oottt st sae e st saee e 3
37 082128 COLLAR - 1-11/16 O.D. x 1.1831.D. X 2-5/32 O.A.L. ceeiiiiiiiicie e 1
38 014206 SCREW - Set, 1/4-28 X B/8 ..ottt ettt sttt st e et be e st e e sneesabeas 2
39 193383 SHIM - 443 1.D. X .625 0.D. X .005 ...coiiiiiiiiiieiee ettt AR
40 196318 SHIM - 443 1.D. X .625 0.D. X .003 ...ooiiiiiiiiiieiee ettt ne e AR
41 401727 GRIP BAR = PAPET ...ttt sttt et b e st nb e st nae e sab e e ae e eane e 1
42 014215 SCOREW ...ttt a et et bbb e e h etk e e eae e b e e sRe e e be e ah bt e aReeeaee e nbeeeneenreeaa 4
43 076100 ANCHOR = SPIING ..o e 1

*Not Procurable Separately
*** Not Available As An Assembly
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FIGURE 39
Impression Cylinder Shaft and Support Arms
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Index Part Figure 39 Units
No. No. Description Per Assy.
1 080496 STUD - SUPPOI AT .ttt ettt e et e e e bt e e e eae e e e aa b e e e snneesnneeeanbeeeeaee 2
2 001845 NUT = 3/8-24 ...ttt ettt b e st b e s e bt e bt e sab e e be e sae e et e e s abeebeesabeeneenane s 2
3 080495 WASHER - Lock, 25/64 1.D. X 1-1/4 O.D. X 119 it 2
4 014121 SCREW - 3/8-24 X 1.000 ....coiuiiiiieiuiieitie ettt ee ettt sttt sie e bt e st et e e sabeebe e sabeenaeesaneesaeesaneenrs 2
5 150089 NUT = 3/8-24 ...ttt bttt b e st b e s et e eb e e sae e e ke e eae e et e e eabeebeesabeeneenane s 2
6 014172 SCREW = 1/4-28 X B/4 ..ottt ettt b et b et b e bbb bt 2
7 001821 NUT = 1/4-28 ...ttt bttt b e s e bt e bt e sae e et e e eae e et e e sabeebeesnbeeneenane s 2
8 080621 GUIDE - SUPPOI AIM SPING ...eiiiieiiiieiie et stee ettt st siee et esae et eebeebe s sabeenneesaneesaeeeaneeees 2
9 078728 SPRING - COMPIESSION .....veiiiiiie ittt ettt e et e et e e e et e e st e e e saneeesbeeesanne e e snneeeaneeenans 2
10 014173 SCREW - 5/168-18 X 1-1/4 .ottt bt ees 2
11 080447 PIN = SEPATATOL ... 2
12 001840 NUT = B/18-T8 ettt bttt st e et e e s bttt e s bt e sa b e e bt e s abe e sbeesateebeeeneesaee s 2
13 080486 BLOCK ASSEMBLY - Support Arm, Impression Cylinder ...........ccocveiieniniieniieee e 2
14 001981 PIN - ROIl, 1199 O.D. X .827 O.A.L. oottt et a e b 2
15 080498 SUPPORT ARM - IMpPression CYIINAEr .........cooiiiiiiiiiiii e 2
16 016158 SCREW - Shoulder, 10-32 X .273 ...ccociiiiiiitieiieeiee sttt sttt sie ettt ss e seeesne e sae e e be e e snnes 1
17 001649 SCREW - 10-32 X 500 ..ciiutiiiiiiiiee ittt ettt sttt st sbe e st e et e b e sabeeneesabeesbeesaneenns 2
18 082129 CAM ASSEMBLY - GrPPEI, CO ..ottt sttt ettt st ae e saee e sneesaeeeees 1
19 100296 SCREW - Set, 1/4-28 X .500 S. HA. ...ooiiiiiiieiieee et e 2
20 082128 COLLAR .ttt ettt b et e bbbt e ae e s a bt she e et e b et e b e e bt e be e nae e e be e beenaeeenres 1
21 007609 SHAFT - IMPression CYINAEN ..........eiiiiiiiiiii et s 1
22 014517 RING - Retaining, 1.039 L.D. X .052 ..ottt s 1
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FIGURE 40
Impression Latch and Feed Solenoid
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Index Part Figure 40 Units
No. No. Description Per Assy.
1 196236 STUD - SPring ANCROL ... e e 1
2 150083 N L 0 72 PSPPSR 1
3 111033 SCREW - 8-32 X 5/16 cueiiiiiiiiiiitie ittt sttt sttt ettt b e st e e nae e st e beeeareeees 2
4 009665 BRACKET - MOUNLING ...tciiiiiiiie ittt sttt st ettt et e st e et e e smeeebeesaneeneenane s 1
5 253375 SOLENOID - 115 VAC. 50/80 HZ. ......ooiiiiiieiie ettt et 1
6 009662 LEVER ASSEMBLY - Imp. Cyl. LatCh ....ccoueiiiieiieee et 1
7 014174 SCREW - 10-32 X 5/8 ...ttt sttt b ettt b e bbb e ae e eane e 1
8 014515 RING - Vinyl, .080 L.D. X 180 ..ueeiiuiiiiieiieeiee ittt ettt sttt be e ne e b e st e e sane s 2
9 190713 PIN = SOIENO0IA LINK ...ttt e e e ene e e 1
10 111054 SCREW - 10-32 X 1/2 ettt e rh ettt et b st e e nae e s ane e ae e eane e e 3
11 072442 SPRING - Tension, .343 O.D. X 2.000 O.A.L. ...ooiiiiiiieierit ettt e 2
12 001080 RING - Retaining, .302 .D. X .660 0.D. X .037 ..ceoiitiiiiiiiieiieeriee ettt 1
13 014727 WASHER - .3851.D. X .760 0.D. X 1032 ....oiiiiiiieiiii ettt sttt 1
14 072362 POWER LEVER ASSEMBLY - Impression CYliNder .........c.ccooiiiiiiieiiiieeecee e 1
15 001446 BUSHING - .503 0.D. x .379 1.D. X .875 O.A.L. .ot 1
16 192323 SCREW - ECCENIHIC, 1/4-28 X /4 ..ottt e 1
17 072367 TRUGCK ..ttt ettt bttt b ettt eehe e e skt e she e eabe e sheeebeesbeeebeesneeenbeesaeeeanee e 1
18 150085 NUT = 174228 ..ottt bttt b e st e e bt e s e bt e bt e sab e e beesaee e beeembeenbeesnbeenbeennee s 2
19 196237 STUD = POWEE LEVET ...ttt bttt sttt st ne e ae e e b e saeeenns 1
20 072413 SPRING ANCHOR - POWEE LEVET .....ciiiiiiieiiie ettt sttt s 1
21 072354 LEVER ASSEMBLY - Impression Cyl. SEparator ..........cccocueeeiiiiiiiieeeiee e 1
22 071561 LEVER - Impression Cyl. SEPArator ..........ccoieiiiiiniieiieeiie ettt 1
23 072357 PIN = ECCENIIIC ....eeeieiiee ettt ettt san e e e bt e sne e e e snne e e e nnreennee 1
24 072358 TRUCK - Impression Cyl. SEparator LEVET ........cccooiiiiiieiiiiieeee et 1
25 001818 NUT = /4228 .ttt sttt b ettt e bttt e bt e eab e e sbeeeas e e beesneennne s 1
26 001740 WASHER - Lock, .267 I.D. X .506 O.D. X 080 ...ccocuieiiiiiieriiieieeiee st 1
27 100891 SCREW - 1/4-20 X 1.000 ...coutiiiuiiiiieiee ettt sttt sie ettt e et sas e ae e saeeesbeesaeeesbeesneeenee e 1
28 014808 N L 0 72 PP RRRR 1
29 196235 STUD - SPring, 1-13/16 O.A.L. .ot bbb e 1
30 064673 SPRING - Tension, .375 0.D. X 1.375 O.A.L. ..o e 1
31 041774 SPRING - Tension, .250 O.D. X 781 O.A.L. .ottt e 1
32 001046 RING - Retaining, .283 1.D. X .027 ......ooiiiiiieiie ettt sttt sb e st sane s 2
33 009664 LEVER ASSEMBLY - Impression Cyl. LatCh LEVET .......c.cooiiiiiiiiiniieiiesee e 1
34 072378 BEARING - Impression Cyl. LatCh LeVEr ..........coo i 1
35 014248 N L 0 72 PRSP 1
36 022833 CABLE ASSEMBLY - IMpression S0l 36" .......ccccoiiiiiiiiieeiee ettt 1
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Impression Cylinder Gap Control - Part |
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Index Part Figure 41 Units
No. No. Description Per Assy.
1 014808 N1 I 10 2 SRR 1
2 190768 STUD - 1032 ... tiieeiiie et stee e et e et e st e e s te e e steeeesseeeeasteeeanseeeansaeeeanseeeanseeeanseeeaasaeesnnseeeansennane 1
3 101051 N1 I 10 2 PR 1
4 001702 WASHER - .1951.D. X .500 O.D. X .029 ....oiiiiiiiiiiie e eie et e e seee e s e e e e eneee e snaeeean 1
6 077836 SPRING - Compression, .400 O.D. X . 718 O.A.L. .ottt 1
7 080452 O I N | T Y o ST 2
8 077301 SCREW - ShoUIdEr, 10-32....cccciiieiiireiieeeeiieeseteeesieeesteeesneeeesseeeessseeesseeesseeesanseeessseessnseeennns 1
9 150085 N L I 2 RS 1
10 193323 STUD = 1/4-28 ...ttt e e e ettt e e e s e aaa et e e e e e s ntaeeeeesasbeeeaeeeanssseeaeeaanteeeaaeaantes 1
11 403796 SHAFT ASSEMBLY - Gap CONLIOl ....ciiiiiiiietieeie ettt s 1
12 *017816 S o I C =T o J 0o o 1o ) PP STPPPRPRR 1
13 073551 (DY G C F-T o 1 @1 F= 1 o o TSP PP PPPRI 1
14 141573 PIN - Roll, .199 O.D. X 890 O.A.L. .eeieeiiie e eeee et see et e e stee e s e snee e e snee e snneeeenneeennes 1
15 *072169 3] PSRN 1
16 001992 PIN - Roll, .1350.D. X 1.015 O.A.L. e 2
17 080448 (0N 1Y e = T8 R TR 1
18 080449 (7 Y 0 PSPPI 1
19 001980 PIN - Roll, .135 O.D. X .640 O.A.L. oottt eene s 1
20 195421 Allen Key For Adjusting Gap CONTIOl .........coouiiiiiiiieeiie ettt s enee e 1
21 195142 I e ) [ o SRR 1
22 100110 RING - Retaining, .474 1.D. x .768 O.D. X .053 ...ocoiiiiiiiiiieiee e 1

* Not Procurable Separately
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Impression Cylinder Gap Control - Part Il
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Index Part Figure 42 Units

No. No. Description Per Assy.

1 403790 PULLEY BRACKET ...ttt e et e e e e e e e et et e e e e e e e e e e eaaaaeaeaeesesasaaasnnssssssssnrnnnes 1

2 150085 NUT = # 4 oottt ettt ettt ettt e et et a e et s e s e as e et ebessesetebese s et et essasssasetesssessetesens 1

3 150083 LOCK NUT # 3 ..ottt ettt ettt ee ettt seas et et et easesetebese s e setesnasssasetesssessetesens 1

4 403791 STUD ottt ettt ettt et a ettt at ettt e ettt a et ettt et ettt e e st et ean st et et ensen st s 1

5 111073 SCOREW = # 8 .ottt ettt ettt ettt ee et et eae e et e s s et et et et e s et e be b e e s et et eae s e st etensen st s 1

6 197615 SPRING TOISION. eeiiiiiiiiiiieee et e e e e e e e e e e e e eeeeeaese s aasbabarasarerereeaeaaaeasesesessesanaaannnes 1

7 403793 PULLEY oottt ettt ettt e et s e et et e aeee et et e s e s st esesses et eseasseanebeseanenesesens 1

8 005545 WASHER = # 25 ...ttt ettt ettt ettt ae ettt e e st eseaees st et essesssebess s esesessss s esetesenn st 2

9 100685 SCREW - Hex Washer, 6-32 X 3/8 ZINC .....uuuiiiiiiiiieieeeeee e e e e eececcieersreeeeeereeeeeaeaaae e e e e e e e e ae e 2
10 001095 RING = # 40 ...ttt ettt ettt ettt e et ae et eteas e s e s et ess et et et ese s et et eseasss et ebeseanenetenens 1
11 403795 DIAL .ottt ettt ettt ettt ettt a ettt e ettt ae ettt eas et et et eae et et et ese et et eseasee et et easaeeneteneas 1
12 403794 CABLE ...ttt ettt a et ettt e ettt e e et et eaeas et et ean e et nens 1
13 403796 PULLEY & CAMASSEMBLY ...ttt e ettt e e et e e e e e ebar e e e e eeanseeaeeesanraeeeas 1
14 197628 SPACER ...ttt ettt ettt ettt ee ettt et ettt ettt e ettt ese e et et eaeas et et et ene e s tesens 1
15 100347 SCOREW # B ...ttt ettt ettt ettt as e e et et eae s st et esess et et et ess s et et ebessesetesesn s esasesessanesetesens 1
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Index Part Figure 43 Units
No. No. Description Per Assy.
1 193601 SCREW - ShOUIdEr, B/168-24 ......oooieiiiiieee ettt sttt sttt st a e s ae e e enns 4
2 016205 FRAME - Maching, N.O.S. ...ttt e e e e e e e e e e e e e e e eesessssssssssasasrnrees 1
3 007575 LI =27 T O LSRR RPTOPRRTRPI 2
8 150081 L S Ee 72 PP UPPRP 4
10 111036 SCREW - 8-32 X 1/2 <ottt et st b et ettt e bt ae e nan e e ae e eare et 4
11 072055 GUARD - RiH. ettt b e bt b e sa bt e bt e s ab e et e e s aeeeabeesaeeenneeenrs 1
12 072056 GUARD - L H. ettt st e be e et e ket e bt e b e e st e e bt e sab e e s aeeeaneeees 1
13 111073 SCREW - 2/4-28 X 5/8 ...ttt sttt ettt b et b e st ae e ae e ean e e 3
14 150085 NUT = 174228 .ottt b e st e b s he e e bt e s b et e be e e be e en b e e saeeeabeesaeeeaneenbeas 12
15 196393 SCREW - DOWEI, 1/4-28 X 5/8 ....eoeiiiiieiee ettt et 8
16 001824 NUT = LOCK, B/18-T8 ... ettt st rb e sttt e et e bt e s e e e beesabeeneenaee s 4
17 011055 BRACKET - FOOt, O.S. .. ittt ettt ettt st sae e et e s be e et e e sbe e e nbeenaeesateas 2
18 011056 BRACKET - FOOt, N.O.S. ..ttt bttt sae et e ereenee s 2
19 011229 BRACKET - FOOt, CENIET ..coiiiiiiieie ettt st e b e e e 2

20 016204 FRAME - Maching, O.S. ...ttt e e e e e e e eaeaeaeeeeseseeaennnnnnssnanreeees 1

21 193808 SPACER - 343 1.D. X 9/16 X 125 ..ottt 6

22 111089 SCREW - 5/168-24 X 5/8 .ottt ettt sttt bbbt st e ae e e e 2

23 190116 STOP - Height RegUIATOr ......c..oiiii e e s 1
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Index
No.

1
2
3
4
5
6
7
8

Part
No.

080396
014921
*080400
*080397
080404
150085
080409
011405
081152
072052
011371
015034
150083
080402
001412
072511
001047
072481
072478
080032
072482

Figure 44
Description

LEVER ASSEMBLY - Paper Pile SUPPOrt RAiSING ........ccceveiiieiiiiie e

PIN - Roll, .1350.0. X .890 O.A.L. ..o s 1

LEVER - Adjusting .....cccoooeeeviiieniieeien,
NUT - 1/4-28 ...,
PIVOTPIN ..o
LEVER ASSEMBLY - Dwell Control ...........

SCREW - 10-32 X 1/2 ..o
NUT - 10-32 e

BEARING ASSEMBLY - Paper Pile Support RaisingLever ...........ooceviiiieiiiineec e

BUSHING - .4411.D. x .565 0.D. X .375 O.A.L. et 2
SPRING - Tension, .250 0.D. X 1125 O.A.L. oot 2
RING - Retaining, .3401.D. x .033.............
STUD = 10-32.cueeeiiiiiieeeeeeeeeeeeeeeeeeeeeeiaes
LEVER ASSEMBLY - Contact....................
LEVER ASSEMBLY - Lower Latch .............

SPRING ANCHOR - Contact Levee Spring

*Not Procurable Separately

Units
Per Assy.
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FIGURE 45
Paper Pile Support Release Lever
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Index Part Figure 45 Units

No. No. Description Per Assy.

1 001542 SCREW - 10-32 X 7/16 ettt ettt e e e ettt e e e e setbe e e e e e e nneeeeaeeanneeeeaeeanres 1

2 080184 I I SRR 1

3 072561 MITERAND SPUR GEAR ... .ottt ettt st sbe e st b e s te b sabeeneesane s 1

5 007937 STUD - Miter aNd SPUF GBI .....eiieieiiiiieeiee ettt ettt sttt sbe e b e be e et eesaeeeanes 1

6 194805 SCREW - ShOUIAER, 3/8-24 .......ooiieiii ittt ettt neenans 1

7 072610 STUD - Paper Pile Support Release Lever, 3/8-24 ...........coooeeiiiiieeiiee e 1

8 150089 N L I 7 S 1

9 080408 ST O B Y B S SUS 1
10 080410 SPRING - Compression, .728 O.D. X 1.062 O.A.L. ...oooiiiiiieeeieeeeee e 1
11 001797 WASHER - 5151.D. X .8120.D. X 059 .. iiiieiiie e ciee ettt e stee e e see e snee et e e nnae e sneee s 1
12 080407 STUD - Paper Pile Support Release LeVer SPring ........cccouieruierieriiee e 1
13 014810 NUT = 3/8-24 ..ottt ettt e e e e ettt e e e e s beeee e e s saeeeaeeeannteeeaeeansbeeeeeeannreeenn 1
14 072626 SPRING - Tension, .300 O.D. X .937 O.A.L. ..ot e e 1
15 041291 SPRING - Tension, .343 0.D. X .968 O.A.L. ..coociiiiiiieeiene et 1
16 013827 PAPERPILE SUPPORT RELEASE LEVERASSEMBLY ....c.ooiiiiiiiiiiieiieree e 1
17 001047 RING - Retaining, .340 1.D. X .027 ...cciceeeeiee e st eee e sieee s e e snee e steeeenteesenne e e snaeeeeneeennees 2
18 041777 SPRING - Compression, .312 0.D. X 1.8344 O.A.L. oo 1
19 072484 UPPERLATCHLEVER ..ottt sttt ettt be e st enaeenane s 1
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Buckle Adjusting and Lever Assemblies
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Index Part Figure 46 Units
No. No. Description Per Assy.
1 001075 RING - Retaining, .397 1.D. X .027 .....oooiiiiie ettt sttt 1
2 190149 WASHER - .441 1.D. X .887 O.D. X .029 ....ciiiiiiiiiiiieniie ittt 1
3 007743 LEVER ASSEMBLY - FOrWArdING ....ccooveeiieiieeiiie ettt ettt st st ste e st eete e b e smbeesaeesaneas 1
4 001493 BUSHING ...ttt b e st b e e e aa e e b e e e e e e b e e st e e bt e sabeesbeesaneetes 1
5 *072790 2T = VRO PRURRTOURRPRP 1
6 072176 TRUGCK ..ttt ettt h ettt b ettt e e bt e e e ke e sa e e e abe e sh e e e st e she e et e e saee e beesneeearee e 1
7 072175 BUSHING ...ttt ettt b e s ae e e b e e e e e e bt e st e e beesabeesbeesaneenes 1
8 150089 NUT = 3/8-24 ...ttt ettt bttt b e e s e bt e bt e sab e e bt e sae e et e e smbeebeesabeebeenane s 1
9 190110 STUD - Forwarding Lever ASSEMDIY ..........cociiiiiiiii i s 1
10 078744 SPRING - Tension, .406 O.D. X 1.937 O.A.L. oo 1
11 001047 RING - Retaining, .340 [.D. X 027 .....ooiiiiieeieie ettt 3
12 072199 HUB ASSEMBLY - BUCKIe AQJUSTMENT .....coiiiiiiiiiiiiie ettt s 1
13 150085 NUT = 1/4-28 ..ottt b st b e s e bt e bt e sat e e be e eae e e be e smbeebeesabeeneenane s 1
14 072201 STUD - Buckle AUSIMENT HUD .......ccooiiiiiieee e 1
15 014808 N L 0 72 PP 2
16 072186 SPRING ANCHOR - Buckle Adjustment HUb Spring .......ccccoieiiiiiiiinieeneeeeeee e 1
17 001847 NUT = 3/8-24 ...ttt ettt b e st b e s e bt e bt e sab e e bt e sae e et e e s abeenbeesabeebeenaee s 1
18 016574 WASHER - .3151.D. X .687 O.D. X .047 .uetiiiieieeitet ettt sttt s enee e 1
19 072382 LEVER ASSEMBLY - Counter OPerating .........cceeueerieriieeniie e esiee st esieeseeetee e sseeseseenseesane s 1
20 014844 N L OSSPSR 1
21 001722 WASHER - Lock, .1721.D. X .375 0.D. X .020 ...ccocuiiiieiiieriieeieeiee et 1
22 072427 PIN = ECCENIIIC ....eeeieiiee ettt e e e r e s e e nnne e e e nnreennee 1
23 014219 SCREW = 1/4-20 X B/4 ..ottt et sttt ettt e bbb b b eae et 1
24 005071 WASHER - .253 1.D. X .500 O.D. X 059 ....ciiiiiiiiiiieiee ettt 1
25 072383 LEVER - Counter Operating, (M-9865/89) .........ccctiiuiiiiiiiiieiieesee ettt st siee e 1
26 073333 SPRING - Tension, .296 O.D. X 1.187 O.A.L. oot 1
27 072488 LEVER ASSEMBLY - DOUDIE ..ottt ettt sttt sane e 1
28 001691 SCREW - 10-32 X 1/4 ettt ettt e b et b e st e bt s abe e aeesaneeees 2
29 072491 PLATE - Contacting RegUIATOL .........c.cuiiiiiiiiee e s 1
30 072482 SPRING ANCHOR - Double LEVEr SPING ...veeiiiiiiieiiiieieesiee ettt s 1
31 080153 STUD - DOUDIE LEVET ..ottt e s e e s anre e e e 1
32 196247 SCREW - Special, 10-32 X 1-1/8 .. ettt st s 1
33 001062 RING - Retaining, .258 L.D. X (027 ....coiuiiiiiitie ettt st s n e sbe e s b saeesane s 1
34 014529 SCREW - DFVE, #2 X /4 oottt sttt b e 3
35 403740 KNOB ASSEMBLY - BUCKIE AQJUSL .....cotiiiiiiiiieiiie ettt st et 1
36 017738 KNOB - BUCKIE AGJUST .....eeitiiiieeeie ettt sttt b e e b mreenneesane s 1
37 403753 METAL CAL - Buckle AJUSIMENT ........cocuiiiiiiiieie ettt e 1
37A 039642 RING - Vinyl, (155 1D, X .075 ittt ettt st sttt et sbe e et e naee st as 1
38 076605 CAM SHAFT AND HOUSING ASSEMBLY ....ooiiiiiiiiiit ettt 1
39 001046 RING - Retaining, .283 [.D. X 027 ....cccoiiiiiiiicie e 1
40 195645 WASHER - Spring, .324 1.D. X 510 0.D. X .085 .....coiiiiiiiiieieeeiie e 1
42 072207 HOUSING ASSEMBLY - CaIM ..ttt s saeeeneenaee s 1
43 072205 SHAFT ASSEMBLY = CAM ..ttt sttt ettt st e be e sae e e beesaeeebeesaeeenee e 1
44 001990 PIN - Roll, .1350.D. X 515 O.A.L. it 1
45 014902 PIN - Taper, .110 O.D. X .720 O.A.L. ittt 1
46 014149 SCREW - 10-32 X T1/16 ettt et sttt st st sb e b e be e snbeeaeennras 3
47 150083 N L 0 72 TSP URRP 3

* Not Procurable Separately
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Index Part Figure 47 Units
No. No. Description Per Assy.
1 001047 RING - Retaining, .340 L.D. X (027 ...oooiiiiieiiee ettt st sttt sae et snne s 7
2 001075 RING - Retaining, .397 1.D. X .027 ...ccoceeeeeie et eeee ettt e s e e seee e sreeeesae e senaeeesnaeeesneeennnees 1
3 014703 WASHER - .384 [.D. X .562 O.D. X .029 ...ttt ettt ettt e e e e e e e eatae e e an 4
4 190149 WASHER - .441 [.D. X .687 O.D. X (029 .....cutiiiiiiieiie ettt e et e e 2
5 072177 LEVER ASSEMBLY - FOIOWET, FEEA ......oeeiiiiieieee ettt et e 1
6 001412 BUSHING - .4411.D. x .5650.D. X .375 O.A.L. oo 2
7 *072790 LAY 1
8 072176 [ 10 I I N 1
9 072175 BUSHING - .2201.D. X .3130.D. X .324 O.A.L. .o 1
10 111035 SCREW = 8-32 X 7/16 oottt e ettt e e e e ettt e e e e e abaa e e e e eeaabeeaeeesntaeeeaeaates 6
11 072243 LINKASSEMBLY = FEEA, LONG -..iiiiiieeiiiieeeiieesteee et e et e eee e e tee e st e e sste e e sntee e snnaeeennaeeennseeennneas 1
12 072233 ADJUSTING PLATEASSEMBLY ...ttt e ettt e e et e e e e e aaaeee e e esantaeeaaeann 2
13 001404 BUSHING - .3791.D. X .504 O.D. X 500 ......uuiiieieeieiee ettt e e e eaare s 2
14 072189 LINKASSEMBLY - BUCKIE AQJUSHING .....veeeeieieiiiie ettt eee st e st eeena e e 1
15 072210 BEARING - .3801.D. X .750 O.D. ceoeeiiiiiteeie ettt ettt et 1
16 072230 LINKASSEMBLY - Forwarding, SNOI ........c.ooi it e 1
17 072239 LEVER ASSEMBLY - Feed FOrwarding ..........ccccoueiiiiiriieiie e 1
18 196233 STUD = LBVI ittt e e e et e e e e e ettt e e e e e e abaeeeeeseaaeeeaeeeasbaseeeeeaanbeeeeeannares 1
19 076887 BRACKET = SEOP ettiiitieeiiieeeieeeseeeesteeesteeesseeeasseeesanseeesseeeaseeeaasseeesnseeeansenesasseeessseesansesessees 1
20 009530 LATCHASSEMBLY ...ttt e ettt e e e e e et e e e e et bt e e e e s eatreeeeeesansreeeeeennsreeeas 1
21 072534 Y IO 1B I =loTeT=T o | ([« 1
22 150085 NUT = 174228 ..ottt e ettt e e e e et e e e e e et et e e e e e e taeeeeeeeeaataeeaeeensbeeeaeeannrenens 2
23 195140 SCREW = SNOUILET ....oveiiiiiiieiie ettt et e e e e ettt e e e e e abe e e e e e eebaseeeeeesanreeeeaesntes 1
24 196469 SPRING - Tension, 19/64 O.D. X 117/32 O.A.L. oot 1
25 403897 SOLENOIDBRACKET ..eeiieiiettiee ettt e ettt e e e e e ettt e e e e e s eabaeeeeeseaabaseaaseasnseeaesasntenesaesanses 1
26 253578 FEED SOLENOQID - 115 VAC. 50/B0/HZ. ....coeeeieeieee ettt et 1
27 009531 I OO 1
28 192181 SPRING ...t e ettt e e e e et e e e e e e e ta—eeeeeaeaabeeeaeeaaatareaaeaeaaraeaaeeaaareeaaeann 1
29 190713 [ 1S Y] (=1 To o O 1
30 014515 RING - Plastic, .0801.D. X 160 O.D. X 1025 .....ooiiiiiiiee ettt e 2
31 014807 NUT = 174228 ...ttt e e e et e e e e ettt e e e e tae e e e e e e eattaeeeeeeasbeneaeeanntenens 1
32 014504 RING - Retaining, .146 L.D. X (027 ....oiitiiiieiiee ettt st sbe e st sane s 1
33 021563 WASHER - (194 LD, et e e e et e e e e et e e e e e e eaareeeeeesntreeaeean 1
34 111033 SCREW = 8-32 X 5/16 oottt ettt e e ettt e e e e ettt e e e e e abateeeeeeaabeeaeeesntaeeeaesnres 2
35 072442 SPRING - Tension, .343 0.D. X 2.000 O.A.L. ..ttt e 1
36 022824 CABLE ASSEMBLY - FEEA SOl 18" ...eoiiiiiieee ettt ettt e e e e e e e e snre e e e e e eaens 1

*Not Procurable Separately
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Index Part Figure 48 Units

No. No. Description Per Assy.
1 001095 RING - Retaining, .2451.D. X .500 O.D. X .027 ...ccciiiiiiiieiiieriee ettt 2
2 073373 LINKASSEMBLY ...ttt ettt ettt b et b et et sh et e be e she e et e e sae e sabe e sbeeeaneesbeeenreenanean 1
3 001472 BUSHING ...ttt ettt et e e sttt e e e sttt e e e e eaanteeeeeesntaeeeeeeasseeeeeeeanseeeeeeeansnnens 2
4 073381 SPRING - .500 O.D. X 4.887 O.A.L. oottt e e s e e eneeeenes 1
5 001049 RING - Retaining, .227 1.D. X .027 .....oooiiiiiie ettt sb e sb e sane s 2
6 072471 BUSHING ...ttt e e e et e e e e e e bt e e e e e snbeeeaee s saeeeaeeaansseeeeeeansseneaeaannrenean 1
7 072472 BUSHING ...ttt e st et ee et e e st e e s seeesseeeeasteeeanseeesnseeeaseeeanseeeanseeeanseeennnees 1
8 072589 LEVERASSEMBLY ...ttt ettt b et b e st sae e st e e sbe e st e e be e et e e nbeesnbeenneenaneas 1
9 001469 BUSHING ...ttt e e e ettt e e e s et e e e e e e assteeeeeesntaeeeaeeaassaeeaaeeanseeeeeeennsenenn 1
10 072512 SPRING - .343 0.D. X 3.031 O.A.L. oottt e e s 1
11 041777 SPRING - .312 0.D. X 1.344 O.A.L. oottt e e eenes 1
12 072504 LINKASSEMBLY ...ttt sttt skttt st et she e bt esbe e et e e sae e sabeesbeeeabeesbeeenbeenane s 1
13 083432 HAND CRANKASSEMBLY ...ttt ettt sttt st rbe e sae e e bt esae e st e e saeesabeesbeeeneenaee s 1
14 017715 HANDLE ..ottt e e e e ettt e e e e st et e e e e e e s nee e e e e e e asbeeeeeeaansaeeaaesannseeaeeesnseneaaenn 1
15 003042 SPRING LOCK ...ttt ettt ettt sttt st bt e bt s bt e et e e ebe e sab e e naeesabeesbeeenneeees 1
16 014909 PIN - Roll, .264 O.D. X .702 O.A.L. oottt et e e s e s e e e e saee s 1
17 * HAND CRANK WITH STUD ..ottt sttt st st st sbe et sbe e st 1
18 001048 RING - Retaining, .463 1.D. X .037 ...coiiiiiiiiie ettt e 1
19 017644 RATCHET AND GEAR ASSEMBLY - 32 TOOth ....cceiiiiiiiiiiie e 1
20 014158 SCREW - 10-82 X 1/2 1ottt et e e e ettt e e e e et e e e e s e nnteeeeeesnsaeeeeeaannes 1
21 080144 (] N SRR 1
22 017645 TN O] o T I 2 oo 1 o S 1
23 072544 SPRING - 406 O.D. X 3125 O.A L. et a e e e eae e e e e e sneaee e e e nnnes 1
24 064590 SPRING - 218 0.D. X 1937 O.A L. it e e e e e rae e e 1
25 072586 SCREW - ShOUIAEK, 1/4-28 .......ooieeeie it see et a e st eeeeae e sneeeensaeeennseeesnneeessenesnes 1
26 150085 NUT = 174228 .ottt e e ettt e e e e ettt et e e e s nbeee e e e s saeeeeeeaannseeaaeeansseeeeeannranens 1
27 072580 ANCHOR = SPIING ..ttt ettt bt she et e e sae e e bt e shbeebeesabeesbeesaseebeesnneenneesas 1
28 017647 PAWLASSEMBLY ...ttt sttt ettt b e st e b e s bt sbe e sae e et e e sae e et e e embeebeesabeenbeenaneas 1
29 072576 LEVERASSEMBLY ...ttt ettt sttt st sae e st e e sbe e st e e b e e e mbeebeesnbeenneesaneas 1
30 001470 BUSHING ...ttt e st e e et e e s s e e e asteeesnsaeeeaseeeeasteeeanseeesnneeeaseeeeanseeennnes 1
31 072579 STUD = SPFINQG eteeeittieitie ettt ettt e e b e s se e e e aa b e e e e be e e sneeeeabneesanneeesaneeeeanreenanee 1
32 072621 S 11 3PP 1
33 001080 RING - Retaining, .3021.D. X .660 O.D. X .037 ...coiiiiiiiiiiieiie ettt e 1
34 075836 SRR 1
35 192202 WASHER - .3851.D. X .625 O.D. X .070 . ittt e e e 1
36 001094 RING - Retaining, .3881.D. X .800 O.D. X .040 ....coiitiiiiiiiieiie ettt 1
37 010142 ] PSR 1
38 001785 RING - Crescent, .8801.D. X 1.130 0.D. X .044 ...t 1
39 017125 103 = S 1
40 054147 SCREW - ShOUIAEE, 8-32.....eeeiiiiiiiiiie ettt e e et e e e e st ee e e e s e ssneeeeeeeannees 1
41 006987 SPRING - .296 O.D. X 1.488 O.A.L. .eoiiiiiieeie ettt et et e e s e e et e e e snne e e snneeeeseeeenns 1
42 017783 Y1 I 7 SR 1
43 190329 SPRING - Compression, 13/32 O.D. X 3/8 O.A.L. ..ot 1
44 072620 SCREW - ShoUIAEr, 10-32 ....cciciiieeeiee et eee et e e ee e st e e st e e e st e e sneeeesseeeeanneeesnneeessanennns 1
46 194868 SPACER - .520 1.D. X .B87 O.D. X 125 . i eeiieecieeeriee e eeee et e et e s neeee s e e snae e snaeeenneeeenee 1
47 017151 SHAFT ASSEMBLY - Paper Pile SUPPOTRAISE ..........eeiiiiiiiiiiiiiieeeiee e 1

* Not Procurable Separately
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Index Part Figure 49 Units
No. No. Description Per Assy
1 076607 MITER AND WORM GEARASSEMBLY ..ottt st s naee s 1
1A 072569 GEARASSEMBLY ...ttt ettt et a et b s bttt nae e et e enae e s b e saeeeane e e 1
2 001976 PIN - Spiral, .182 O.D. X .822 O.A.L. oot 1
3 *081607 LTy o = = R 1
4 001920 PIN - Taper, .149 O.D. X .786 O.A. L. cceeiieiee et eee et see e stee e st e e nneeeesneeeens 1
5 *072572 L€ N e AT ¢ o o PRSPPI 1
6 *072574 S Y S 1
7 072570 BRACKET - Miter @nd WO .....cooiiiiiiiee et 1
8 072575 SCREW = 1/4-28 ... ettt e e e e ettt e e e e e s te e e e e e s tbe e e e e e e nneeeeeeeannnteeeeeeanres 2
9 001555 SCREW = 10-32 X 1/2 it eee ettt et e e et e st e e e st e e ennte e e snseeeensaeeaanseeeanneeeansenennns 6
10 014248 N1 I 0T SRR 6
11 072599 BEARING ASSEMBLY .....ooiiiiiitiiiiieie ittt ettt sttt sttt sttt esae e e be e smbeebeesebeenneesane s 2
13 402466 SHAFT ASSEMBLY - Paper Pile Support RaiSing ........cccceruieriiriiiiiieieeee e 1
14 149385 PIN - Spiral, .152 O.D. X 1.250 O.A.L. ..eeiiiiiiiiie e e e e e e seree e e e 1
15 *072595 [ =N o T AT ¢ o PR 1
16 001936 L L 1= o1 R 2 Y 2 S 2
17 *072041 1] 10 O] < = PR 2
18 *017150 ST A SRR 1
19 072035 CHAIN ASSEMBLY - Paper Pile Support RaiSiNg ........ccccceruiirieeriiiiieseeeiee e 2
20 071576 LINK = MBS ..ottt e bt e e s e e smn e e e s e e e enne e e nnneas 1
21 072077 WEIGHT ASSEMBLY ...ttt ettt ettt ettt st e st e te bt e e eteenteeseeseeseesseeneesseeneesseensesseesennnens 2
22 194835 (0 SR 1

* Not Procurable Separately
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Index Part Figure 50 Units
No. No. Description Per Assy.
1 072154 SCREW = SNOUITET ...ttt et ettt ettt e b e st e e nae e sabeenaeeenneeees 4
2 111073 SCREW - 1/4-28 X 5/8 ...ttt ettt sb ettt b e st ae e san e e be e e e 2
3 196780 SPRING = WAVE ...ttt ettt sttt sae e et e sbe e st e s b e e s abeebe e sabeeaeeenrs 1
4 001047 RING - Snap, .340 L.D. X 027 ..ottt et sttt b et sb e b saeenane s 1
5 014727 WASHER - .380 I.D. X .750 O.D. X .029 ....coiiiiiiiiiieiierie ettt 1
6 072126 GEAR ASSEMBLY = TIEE ...ttt sttt b e sttt e aeesane et 1
7 111074 SCREW - 1/4-28 X B/4 ..ottt ettt b e st ae e e e 1
8 016572 WASHER - .2551.D. X .8750.D. X .059 ...oiiiiiiiiiiieie et 1
9 072220 3 1L L OSSP 1
10 041776 SPRING - Tension, .343 0.D. X 1.375 O.A.L. oo 2
11 050435 SPRING - Tension, .250 O.D. X 1.375 O.A.L. oo 1
12 022758 CAP = BEANNG ... e e 1
13 022842 SCOREW .ttt b et h e bt h e a bR et e Rt E e e e b e e ehe e bt e ae e nabe e nteeeaneereas
14 196790 BEARING - Thrust, 5/16 1.D. X 11/16 O.D. X 7/32 .ccueiiiiii ittt 1
15 022778 SHAFT ASSEMBLY - Operating LeVET ........cociiiiii s 1
16 100554 PIN - RoIl, 136 O.D. X 760 O.A.L. .ottt et 2
17 001755 WASHER - .3851.D. X .625 0.D. X .047 ..ttt 2
18 196444 SPRING - Compression, .382 1.D. X 1-5/32 O.A.L. .eoiiiiiiiiie e 2
19 196784 SCREW - Set, 10-32 X 1 ittt et s e e bt e sb e abeenaeeeanas 2
20 022779 SEGMENT ROLLER ASSEMBLY .....ooiiiiiiiiititeieeniie ettt sttt sttt s st es 1
21 *022763 OPERATING LEVER ASSEMBLY - L.H. ..ottt e e 1
22 *022762 LEVER ASSEMBLY - R.H ettt s st e 1
23 *022775 S 1 PSSP 1
24 022766 LEVER ASSEMBLY - Segment Roll, O.S. .....oooiiiieee e 1
25 022767 LEVER ASSEMBLY - Segment Roll, N.O.S. ..o 1
26 001080 RING - Retaining, .302 1.D. X .660 O.D. X .037 ....coiiiiiiiiiiieieeniie et 4
27 022772 RETAINER - NUL, 13/16-32 . ..ottt sttt et b et b e sab e e nneesane s 2
28 196783 BEARING - Ball, 1/4 1.D. X .5/8 O.D. O.A.L. ..eiieiiieeeee et 2
29 022773 NUT = SPECIAI, 1/4-28 ...ttt ettt st e et be e et e b e et eesaeesare s 2
30 022759 ROLLER ASSEMBLY ...ttt sttt ettt ettt et sae e st e e b e e smteebeeseeesneennee s 1
31 100554 N USRS 1
32 *072125 LG o T PSPPSRSO 1
33 072124 BEARING - Lower Forwarding ROIIE ...........coiiiiiiiiiiiieeiet et 1

34 *007648 ROLLER - LOWET FOrWArGiNG ....cccveiiiieeeiiiee ettt e et e e nanee s 1

*Not Procurable Separately
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Index Part Figure 51 Units

No. No. Description Per Assy.

1 009532 PAPER SENSOR ...ttt ettt sttt s e et et e bttt e sae e sabe e sheeenbeesbeeenneenee s 1
4 009535 SPRING - TOrsion, INTEITUDPLET .......iiitiiiiieiie ettt ne e e s 1
5 009536 INTERRUPTER - SENSOK ...ttt ettt ettt ettt ettt sttt et e st e b st eeneesane s 1
6 100678 SCREW = 4-40 X 5/8 ..ottt st b ettt b e et ae e et 1
7 014811 N LU N 2 SOOI 2
8 014369 SCREW - 8-32 X 3/8 ..eieiiiie ittt ettt sttt sttt st sb e s ittt e et e e b st e e ae e st e beeeareeees 2
9 014359 SCREW - 8-32 X 5/8 ..ttt st sb et ettt b et an e e ae e ear e e 4
10 009538 PAPER CHUTE - UPPET ..ttt ettt sttt st sie e st e sbe e st e b et e e b e sabeenneesaneas 1
11 001542 SCREW = 10-32 X 7/16 eeeiiiiiiieiee ittt ettt st sb e sttt e b st nae e sab e e beesaneenrs 1
12 022770 SCREW = PIVOT ..ttt a e st e b e s ittt e e sab e e b e e sabeene e saneenbeennneenris 2
13 009540 PAPER CHUTE - LOWET ..ttt ittt ettt sttt st sse e sttt e st et e st e e beesabeenneenane s 1
14 001080 RING - Retaining, .302 1.D. X .660 O.D. X .037 ...cocoiiiiiiiiiiiiieiee et 3
15 130033 SCREW - Set, 8-32 X /4 ..ottt bbb sttt ab e e ae e ane e 2
16 022788 INSERT - Segment Roller Shaft .........c.oooiiiiie e 2
17 022771 ANCHOR = SPIING ...ttt s se e s r e ae e e 2
18 001046 RING - SNap, 283 L.D. X 027 ...ooieiiiieiieiie ettt sttt be e re b b e nae e e s 1
19 014158 SCREW - 10-32 X 1/2 ittt et st sb e et b et e b st e e sae e st e e sbeesareeees 4
20 073712 BEARING BRACKET ASSEMBLY - Finger Operating..........cccceereerieeneesieenieeseeenieeseeeneeesaees 2
21 017133 SHAFT ASSEMBLY - FiNger OPerating ......ccocveereeeiieeiiiieieesieeesiee sttt s 1
22 000020 PIN - Taper, .112 0.D. X .825 O.A.L. eiiiiiiie e e 1
23 *072134 LEVER - Finger Operating .......cccooi it 1
24 001984 PIN - Roll, .103 0.D. X 840 O.A.L. .ottt neennee 6
25 *072136 LEVER - Finger Operating ........cccoi i 6
26 *007650 SHAFT - FiNGer OPeratiNng .....cooeeiiieeiieiiee ettt sttt sae e sabe e saeesane e e 1
27 001106 SCREW - 10-32 X 5/16 ..eeiiiiiiiieitie ittt st ettt ettt b st e e rae e san e e saeesaneenns 6
28 017134 APRONASSEMBLY ...ttt sttt et h et sae e st esaeesabe e shbeeseesabeesbeesaeeebeesnnesnee e 1
29 072143 FINGER AND TUBE ASSEMBLY ..ottt sttt sttt st st ae e s n 6
30 022761 CASTING - MaiN Ti€ BAr ) c.eeiiiiiiiiiiieiie ettt bbb st b e e aeesane e e 1
31 080411 LN K ettt et bbbt b b et bt e eh e e ea b e e eh et e te e bt e ebeenhe e enbeenaeenabean 1
32 018402 COVER = PlASHC ...t itieiite ettt ettt ettt st e b e sae e bt e s e e eab e sabeeneesaneebeenneeenrs 1
33 100483 CLAMP - Cable, 1/8 L.D. ..ottt ettt st sb ettt aeeeane e e 1
34 250202 CLAMP - Cable, 1/8 1.D. ..eiiuiiiiieiieiie ettt ettt st sb e bbb aeeeane et 1
35 122502 SCREW = 4-40 X 5/16 oueeiiiiiieeie ettt sttt et b e bt b st e e nae e s ab e e ae e e ane e 1
36 014372 SCREW - Set, 10-32 X /4 oottt s ae e st 2

*Not Procurable Separately
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Index Part Figure 52 Units
No. No. Description Per Assy.
1 007601 TUBE ASSEMBLY = HEAUEK ...ttt e e e e e eaaeeeeaaeeeenaeeean 1
2 *072710 LEVER ..ttt e e e e e e e e e e e e e e e e e e e e e e an—————————————rratataaaaaaaaeaaaaaaaaannns 1
3 001956 PIN - Taper, .155 0.D. X .968 O.A.L. .eoieiiie ettt e e nae e naee s 1
4 073478 PLUG - HEAABI TUDE ...ttt ettt ettt e e e et e e e e e aar e e e e e e ntaeeeeeeennreeeas 1
5 *007602 TUBE = HEAEN ... ..ttt e e e e e e e e eaaaaeaeeeeeesesaaannnnnsnrnrennnnes 1
6 191367 I | ] VoYU (o 1= SR 1
7 072712 TRUCK ettt ettt e e e e ettt e e e e e eabeeeeeeeaaateeaeaeaabaseeaesassseaeeeaasssaeeeeeaansreeeanann 1
8 403214 SUCKER TUBE ... ettt e et e e e e e ettt e e e e et b e e e e e e eeaabeeeeeesstseesaeaasbaneaaaanes 11
9 102031 RO I = {1 [ PRSP 22
10 102171 O R =11 N[ RSP R OO 11
11 007563 SHAFT ASSEMBLY - FEEA RAISE .....veiieieiiiiiie ettt e e et e e e e e eanes 1
12 *072245 LEVER ...ttt ettt e e e e e e e e e e e e e e e e e e e e e e aa———a——————rarrratataaaaaaaaeaeaaaaaannes 1
13 101331 PIN - Roll, .167 O.D. X .890 O.A.L. oottt e et e e e e 3
14 *072717 LEVER ASSEMBLY = O.S. ..ottt e et e e et e e e stee e et e e enteeeenaeeeeenteeeennnes 1
15 000014 PIN - Taper, .146 O.D. X 1.094 O.A.L. ..ot e e e e e e 4
16 *072720 LEVER ASSEMBLY - N.O.S. ..ottt e et e e eneeeeaenean 1
17 001495 BUSHING - .609 [.D. X .817 O.D. X 750 coooiiiiiiieeiee ettt e 2
18 014372 SCREW - Set, 10-32 - 1/4 et e e e e e e e e e e e e e e e e e e e eaeannnes 4
19 072748 COLLAR - Header TUBE @nd LEVET ......ccouuuiiiee ettt ettt e e e e eataee e e e aeanns 1
20 111055 SCREW = 10-32 X /16 oottt e e e e e e e e e e e e e e e s e st r e e e e e e e e eaeeaaeaaeeeeeeeeaaannes 6
21 150083 NUT = 1082 oot e e et e e e e e e e e e e e ee s e e s e e a s s e ataaaseeeeeeeteaaaaaaeaaeaesasaaaaanssssssssnrnrnns 6
22 076882 HOUSING ASSEMBLY - Feed Raise Shaft BEaring .........ccccovueereiniiiniiiieeee e 2
23 101611 RING - Retaining, .756 [.D. X (044 ......oo ot 2
24 076894 HOUSING ASSEMBLY ...ttt e e et e e et e e et e e e aee e e e e e enteeeeneeeenes 1
25 073486 SPRING - Tension, .581 O.D. X 2.437 O.A.L. X .080 ......coriiiiiiiiiieeeecieiee et 1
26 072442 SPRING - Tension, .343 O.D. x 2.000 O.A.L. X .040 .....ccoioiiiiiierrereeeeee e e e 1
27 150085 NUT = /4528 ettt ettt e e e e et e e e e e et e e e e e e s aabaeeeeeeatateeeeeessntaeeseesnraeeeas 1
28 084248 FOOT = RUDDEL ...ttt et e e e e ettt e e e e et e e e e e e ettt e e e e eesabaeeaeeeenneeas 11

* Not Procurable Separately
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Index Part Figure 53 Units
No. No. Description Per Assy.
1 191844 ELBOW - VACUUM HOSE ...ttt ettt e e e e e e e et et e e e e e e e e e e e earanaans 1
2 072254 HOSE - Vacuum, 11/16" O.D. X 12-1/4" O.A.L. ettt araeeeeees 1
3 193894 SCREW - VACUUM VAIVE .....oeeeeeee ettt e e e e e e e e et e e e s e e e e e e sesbasa e e eeaeeaes 2
4 150085 I L I U 2
5 076142 YN YL o V= Vo U V[ N 1
6 012478 TUBE - Vacuum Valve/Vacuum Break - 7/16 1.D. X 32-1/2 O.A.L. .ccceeeiiiiiiieeeeee e, 1
7 072442 SPRING - Tension, .343 [.D. X 2.000 O.A.L. ..o e e 1
8 001047 RING - Retaining, .340 [.D. X 027 .....ooeieiiieeeeie et eee e e eee e s e e et e e e e snte e e enee e snnes 2
9 001755 WASHER - .3851.D. X .625 O.D. X 047 ...ttt ettt s s a e e e e e e eaeaeeeas 1
10 073497 STUD - VaCUUM BIEaK LEVET .....eeeeieiiieieieeieeeeeeeee ettt e e e e e e e e e e e e e e e s e s e sssasasenrees 1
11 150083 I L 0T T OO 2
12 073496 LEVER ASSEMBLY - VaCUUM BrEaK .......cocciieiiiiiiii ittt eeee e e e e e e e e e e s e s e sassvasasaereeees 1
13 071570 LEVER - VACUUM BIrEAK ....covvueieieiieieeeeeeeeeee ettt e e e e e e e e e e e et e s e e e e e e e e eesassbanaaeeeaeaees 1
14 014369 SCREW = 8-32 X 3/8 ..ttt ettt e et e e e e e e e e et a e e e e e e et eaeaaaaeeeeeesesesasssaseberrrrannes 1
15 003850 WASHER - 172 1.D. X .375 0.D. X .059 .. .ottt sasaeereees 1
16 072704 WASHER - Leather, .172 [.D. X .322 O.D. X .083 ...ocoeeiiieiiiieie et 1
17 014811 I L I S 2 N 1
18 014808 LI LN s 10 72N 1
19 073498 PIN = VaCUUM BIrEaAK LEVET ...ttt ettt e e e e e e e e e e eesaaan e e e e eaaeees 1
20 014808 I L 0T TR 1
21 072412 STUD - VacCUUM BrEaK LBVEN ....... et e e e e 1
22 073493 [ Y o R 7= Yo o T = Vo] | =Y U 1
23 001049 RING - Retaining, .227 1.D. X .027 ....uooiiiiiie ittt sttt st 1
24 021203 WASHER - .254 1.D. X .500 O.D. X 029 .....uuutiuiiieriieieiiiiieie e e e ee e e e e s e e babaas s e erereeeeaeaeeeas 1
25 001046 RING - Retaining, .283 L.D. X 027 .....oooieieieiiie e eee e eee et e e etee e st e e e ste e s nnae e snteeeenneeeennees 1
26 001750 WASHER - .328 1.D. X .562 O.D. X 047 ...ttt ee e e e s e a s e e e e e e eaeaeeeas 1
27 073494 [ L QY = ToTU 1o o ISR 1
28 072734 SR ILY D 07 1o o = o) | L=T == N 1
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Index Part Figure 54 Units
No. No. Description Per Assy.
1 001047 RING - Retaining, .340 1.D. X 027 .....uoiiiiiiieiie ettt 1
2 014727 WASHER - .3821.D. X .750 O.D. X .029 ...ttt e e 1
3 016378 GEAR ASSEMBLY = CD. ..ottt ettt b ettt s et et e e ne e s an e e beeeaneenrs 1
4 001401 BUSHING - .3791.D. x .504 O.D. X .750 O.A.L. .oorioeeee i 1
5 080192 STUD - Follower Lever Pivot, CD. ... e e e e e e e e e e e e e e e e e e ae e 1
6 196388 STUD - Chain DEIIVEIY ..ottt ettt b e st sae e s aeeeane e 1
7 150089 N L I T S 1

*** Not Available as An Assembly
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Index Part Figure 55 Units

No. No. Description Per Assy.

1 016459 BRACKET = SENSOK .ciiiiiiiiiiiie et e ettt e e e ettt e e e e e eteeee e e s s beeeaaesansseeeaeeasnsseeaaeaansseneaeeanseeens 1

2 000895 SCREW - 8-32 X 3/8 ...eeiieiiiieeeiieeriie sttt e sttt e stte e e sttt e e s tee e sateesnseeeeanteeesnseeeanseeesanseeeanseesasenennns 4

3 011506 PHOTOTRANSISTOR ASSEMBLY - UPPET ...oetiiiiiiiie ettt ettt st st 1

4 250256 CONNECTOR HOUSING = PlUQ ..ttt sttt s e sbe e s 1

5 250259 TERMINAL = SOCKEL ...ttt ittt ettt et e e seeeeeeneeeesmeeneesneeseesneeneennnens 2

6 100666 SCREW - Self-Tapping, 8-32 X 5/16 ....cooiiiiiiiiieiiiie ettt 2

7 250202 (O I /| - o = YR < SRS 2

8 001542 SCREW - Flat Head, 10-32 X 7/16 ...ccooioiiiiieiieeiee ettt e s e 2

9 150083 N1 I 0T SRR 2
10 011507 LAMP ASSEMBLY - INfrar@d, LOWEN .....cocoeiieiiiiiieee ettt et e e e e e e e e e e e e e se s s essssasasaereeees 1
11 250258 CONNECTOR HOUSING - SOCKEL ...cueiiuiiiiiiiieesiie ettt sttt st 1
12 250257 TERMINAL = PN ittt ettt sttt et e enteese e eeeneasaeeneesaeaneesneesesneeneesneensessenns 2
13 250077 TIE - Cable, 3-7/8 O.A.L. oottt et e s e e s e e st e e e nae e ennte e e snteeeaseeeenaeeennneeenn 2
14 001541 SCREW = 8-32 X 1/4 .ottt ettt et e et e e st e e e st e e ennte e e saseeesntaeesanseeesnseeearenennns 2
15 016298 BRACKET = SENSOK eeiiiiiiiiiiiieeeiieie e e e ettt e e e ettt e e e e aseteeeeeasanbeeeaeesasseeeaesaasnseeeaeeaansseneaeeannseeens 1
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Index Part Figure 56 Units

No. No. Description Per Assy.
* 403010 BASE ASSEMBLY - Complete with Motor, Pump, Compressor etc. (not illustrated) ............... 1
1 017545 BASE ASSEMBLY - WEIAEA ....couiiiiieiiiieiie ittt ettt ettt st b e s neenaee s 1
2 150085 N L I I PR 4
3 083392 L I o - Lo ] S TP PT PR UP PSP 1
4 111074 SCREW = 1/4-28 X /4 oottt et e e st e st e e et e e ennte e e snaeeeanteeeenneeeanneeeareeennns 4
4 111091 SCREW - 5/168-24 X B/4 ...ttt et e e e sttt e e e s ettt e e e e e e nnae e e e e e nnteeeeaeannes 4
5 193647 WASHER - Plain, 1/21.D. x 1.000 O.D. X .059 ....coiiiiiiiiie e see e eee e enee e sneee s 2
6 014751 WASHER - LOCK, 1/2 O.D. ..ottt ee et e e e e snee e s e e e nneeeennneeesnneeean 3
7 101203 SCREW - 1/2-20 X 3/4 oottt ettt e et e e e e et e e e e s abe e e e e e nate e e e e e nnteeeeaeanras 2
8 083393 PLATE - MOTOr IMOUNT ...ttt e e nnn e nn e naneas 1
9 191963 LS T 1 G o 1 RS 1
10 001523 SCREW - Set, 5/16-18 X 3/8 ...cccueiiiiiiiieiii ittt sttt sttt s ae e b e enns 1
11 025123 O e 2 1
12 101869 SCREW - 3/8-16 X 1.000 .....ceeiiieiiiieeiiieeeiieesiteeestteeseteeesneaesssaeeessseeessseeeasaeesasseesssseessnsesannes 4
13 001763 WASHER - LOCK, 3/8 LD, ..citiiitieiie ettt sttt sttt b e s sbe e st sbeesanee e 4
14 083394 L LV AV S I 2 S 1
15 101170 N1 I 2 SR 3
16 400613 BRACKET ASSY. ittt b ettt s h et et e e she e et e e sae e e bt e saeesabeesheeenbeenbeeenreenaee s 2
17 001845 N L G T S 3
18 017542 L 1 USSP UPPRR 3
19 101913 SCREW - Set, 1/2-20 X 2" QLA L. ittt e e et e e e e e e e e e anees 2
20 190129 SCREW - 5/16-18 X 1.000 ...cccciiieiiieeitieeeeiieesiieessteeesssteeesseeeesteeesseeessneeeessseessseeesnneeesnsseennnes 4
21 011066 SPACKER .t et e e e e e e ——— e e e e e e taeeeeeaaaaeeeaeeaanaaeaaeeannteeeeeaanres 4
22 196470 STUD - TraY SUPPOIM ...ttt ettt ettt sttt s be ekt esae e e bt e sae e et e e saeeeneesaeeebeenaeeenrs 2
23 111073 SCREW = 1/4-28 X 5/8 ..eeeieeeeeeiiee et eee e ettt stte e e st e e st e s ataesstaeeennteeesnseeeanseeesanseeennseeeasenennns 4
24 403717 MOTOR D.C. AND CORD ASSEMBLY -180V.D.C. 1 HP (Byitself). ....ccccoeeriiiiinniiiiieiieeen, 1
25 403718 MOTOR - 1.25 H.P.D.C. 180V ....eeiieeiiie ettt e et e e stee e e e s nee e snee e e s nte e e enaeesnnneeesnseeennns 1
26 402845 CORD ASSEMBLY ...ttt ettt ettt b e st sbe e st e e sbe e sabe e beesneeebeesnneanee e 1
27 402883 CABLEASSEMBLY ..ottt ittt st sttt b ettt sae e e bt esae e st e e sheeeabeesbeeeneenneeen 1
28 101374 STRAINRELIEF ...ttt sttt st sb e st b e e e e e e be e snneenee e 1
083819 BRUSH - Baldor THP (NOt HUStrated) .........cooeiiiiiiiiiiiieiie et e 2
083820 BRUSH - Magnetek 1 HP  (Not lllustrated) .........coooeiiiiiiiiiieeee e 2
083821 BRUSH - Kinetic Systems 1 HP (Not lllustrated) ..........cccooiueeiiiiieiiee e 2
083822 BRUSH - Leeson Electric 1HP (Not lllustrated) ..........ccoooiiiiiiiiiiii e 2
083823 BRUSH - RAE Motors 1 HP (Not ustrated) ..........cceeieiiieiiiiiiieie e 2
083824 BRUSH - Scott Motors 1 HP (Not lllustrated) ............oooiiiiiiiiiiiiee e 2
083825 BRUSH - US Electrical Motors 1 HP (Not Hlustrated) ...........coooueeiiiniiinierieeee e 2
083755 BRUSH - Leeson Electric 1-1/2 HP (Not lllustrated) ...........cccooiiiiniieiiiieeeeeee e 2
083756 BRUSH - Baldor 1-1/2 HP (Not HuStrated) .........cocceeriiiiiiiiieiieeeeeee e 2
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Index Part Figure 57 Units
No. No. Description Per Assy.
1 017595 CRANKASSEMBLY ...ttt sttt et sttt s ae e bt e sae e et e saeeeabe e seeeeneesaneebeesneeenrs 2
2 011371 HANDLE ...ttt et et e sat e et e e s a e e et e e emeeeabe e sabeebeesaeeebeenneennts 2
3 017594 CRANK ARM ..ttt et e b e san e et e e n e b e e sr e e reenare s 2
4 072052 LOCK = SPIFING ..ottt s e e s sae e s e e r e e s neesaee s 2
5 039642 RING - Vinyl, 155 1.D. X .295 0.D. X .075 ..ottt s s 2
6 196244 SCREW - Special, 10-32 X 1.000 O.A.L. ..ottt 2
7 111073 SCREW - 1/4-28 X 5/8 ..ottt ettt ettt sae ettt sae e e be e bt e e b e nneeenee 12
8 150085 N L e PP PR TR 12
9 011052 CHANNEL ASSEMBLY - N.O.S. .o e 1
10 011051 CHANNEL ASSEMBLY - O.S. ...ttt st sttt sb e st e sae e st e saeeenneenees 1
11 025147 PANEL - Cover & MOOr MOUNT .........eiiiiii ittt 1
12 016327 SCREW - Shoulder, 10-32 ........oiiiieiiieiieiie ettt sttt s re e s re e ns 4
13 016060 SCREW = 10-32 X 3/8 ..eeueiitiiiiieeiee st stee sttt sttt e bbbt e sbeesate e be e et e e be e smbeenaeesnbeesaeesnneetes 4
14 403823 GUIDE ASSEMBLY - INLO.S. ...ttt sttt ettt st e e sae e snbe e sneeenneenees 1
15 403824 GUIDE ASSEMBLY - O.S. ..ttt et sttt et bbb st e e sae e st e e naeesaneenees 1
16 072024 CHAIN - Paper Pile Support Adjusting, O.S. .....eeiiiiie e e 1
17 072037 CHAIN - Paper Pile Support Adjusting, N.O.S. ......ooiiii e 1
18 071576 LINK = IMASTEE .ttt ettt et san e e et et esnr e e e snne e e annreennee 1
19 072063 BRACKET- Guide SCrew BeariNg ........ccocieriiiiiiieiie ettt s 2
20 111089 SCREW = 5/16-24 X 5/8 ...ttt et 4
21 001048 RING - Retaining, 463 1.D. ..o s 2
22 013947 SPROCKET ASSEMBLY - Paper Pile Support AdiUSING ......c.eeveiiieiiiiieiieeeeiee e 2
23 001980 PIN - Roll, .135 0.D. X .840 O.A.L. ..ottt 2
24 011077 BRACKETASSEMBLY - N.O.S. . ittt sttt et b e et b e b sneesane s 1
25 007533 SCREW ASSEMBLY = GUIE .....veiitieiiiiieesiie sttt sttt ettt st se e sae et esaeesnbeesneesnneeseeas 4
26 000024 PIN - Taper, .176 O.D. X 1.141 O.A.L. ..o e 4
27 *072044 SPROCKET - 15 TOON ..ciiitiiiiiiiiee sttt sttt et b e st sbe e st e e ees 4
28 *007534 SCREW ..ttt ettt b e st b e h e h e ea et ekt e a et be e sRbe e ae e s be e nbeeenbeenbeeeteenreean 4
29 100119 RING - Retaining, .815 1.D. ..ottt e s 8
30 072064 BEARING - GUIE SCIEW .....ceitiiiiiieiieiieesiee ettt ettt ste et e st sseesate e sbeesaee e beesmteenbeesnbeenseesanean 4
31 084473 BEARING - GUIE SCIEW .....coitiiiiiieiieiiiesiie et stee ettt st tee s teesteesateesbeesate e beesnteeseesnbeenseesanean 4
32 011076 BRACKET ASSEMBLY - O.S. ittt ettt ettt et e s be b sibeenaeesate s 1
33 150087
34 400546
35 400584
36 001542
37 150083
38 111053
39 403838 PLATE ASSEMBLY - Cradle Lift, L.H .....ooiieiiiee e 1
40 102659 SCREW - Mach. 3/8-16 X 3/4" BIK. OXIE ......c.ccovuiriiiiiiieiieiit et 1
41 403831 PLATE STOP - Table RAISE .....ccicueiiieiiieiiieeie ettt ettt ettt sneesane s 1
42 111052 SCREW - # 15 ittt ettt b e bt ae e s bt e she e ea b e s bt e et e e b e e beenae e e be e naeeenreeees 4
43 403828 L-ANGLE - LOW SNEELS ....ccueiiiiiiiiieciit ettt s 1
44 403839 PLATE ASSEMBLY - Cradle Lift, R.H. ....oooiei e e 1
45 403827 CRADLE BLOCK ...ttt sttt ettt sttt st b et be e s abe bt esat e e sbe e sate e beesmeeenbeesnbeenneennrs 2
46 001771 WASHER ...t b e r et b e s e e ae e nre e 2
47 001763 WASHER ...ttt bttt st e h e s at e ekt eeat e e bt e sab e e bt e sabeesaeeeateesbeeeneenreean 2
48 101869 SCREW - 3/8-18 X 1" ettt ettt et a e s et e e sbe e eate e be e et e e beesmbeenneesnbeesaeeeneeenres 3
49 072029 LI 210 SRR RPTPURTRPI 4

*Not Procurable Separately

1001-177229 115



R -

1001-177229

Parts Catalog

15

10

FIGURE58
Air and Vacuum Assemblies - Part |

116




Parts Catalog

Index Part Figure 58 Units

No. No. Description Per Assy.

1 13-4-196138 VALVE ASSEMBLY - REQUIALOI ....ccuiiitiiiiieiie ittt ettt sttt st sneeenee e 1

2 403888 SPACER - Air Valve ASSEMDIY .......ooiuiiiiiiie ettt 2

3 100701 SCOREW ...ttt b ettt b e bt h e bt ehe et e b et et e e be e be e nae e e b e naeeeareetes 4

4 403950 BRACKET - BIOCK GAUJE ....eeeeiiitieiie ettt ettt ettt seeesaae e s be e seesbe e beenneeenneas 1

5 180961 GAUGE - VACUUM ...ttt st b etk et e e b e e s et e e ne e s ane e sbeeenneenrs 1

6 403949 BLOCK - MOUNE GAUJE ...ttt s s s e s 1

7 403886 FACEPLATE ..ttt ettt b ettt e bt s et e bt e sab e e ke e sae e et e e s mbeebeesabeeneenane s 1

8 102658 SCREW - Mach. 10-32 2 1/4 Zinc Flat Head .........ccccoouiiiiiiii e 2

9 403889 KNOB - Air Valve ASSEMDIY ...ttt 4
10 072257 HOSE - 18.000 LA L. oottt ettt ettt e bt sae e et e e sbe e e beesbeeenbeesneesaneas 2
11 072741 (O N1V | o T USSP 6
12 007672 HEADER ASSEMBLY ...ttt ettt ettt be e st sbe e st s bt e st e e beesmbeebeesnbeenaeesane s 1
13 111073 SCREW - 1/4-28 X B/8 ...ttt ettt b et b e st ae e an e e b et 2
14 195197 TUBING - 5/161.D. x .469 O.D. X 6-3/8 O.A.L. ceeeiiiiiiei e 6
15 076142 VALVE - Vacuum (Make and Break) .........coooueiiiiiiiiiie e 1
16 179815 FITTING = VBCUUM L.ttt ettt b ettt b e st sbe e s ab e e sb e e eae e e be e e mbeebeesnbeenneenaneas 1
17 021861 WASHER - # 25 ...ttt ettt bttt h e sk sae e e bt e shb e e bt e sab e e bt e eaee e beesneenanee e 2
18 150085 N LU USSR 2
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Index
No.

O©CoOoO~NOOOh~WN =

10
11
12
13
14
15
16
17
18
19
20

Part
No.

13-4-196138
403944
*403943
*403942
*403940
13-3-172338
072256
*403941
403947
**403946
120-2047
**403942
**403945
072257
197619
403948
403884
250273
001611
014811

Figure 59
Description

VALVE ASSEMBLY - ReguIator ........ccccueriiiiiieeenie e
HOSE - Air System, 11.75" LONG ...ccoouiriiieiiieeeet e
HOSE - Air System, 10" LONG .....ccoviiiiiiiicee e
HOSE - Air System, 8.25" LONG .....coviviriiiiiiieee it
HOSE - Air System, 3" LONG ..cc.coiiieiiiiiee e
CONNECTOR -Y, 3/8"X 3/8" X 3/8" ..ot
TUBE .« et
HOSE - Air System, 5.5" LONQG ...coouieiiiriie e
TUBE - Air System, 72" LONQ ...ccoiveeriiiieriiee i snee e
TUBE - Air SYSTEM ...ttt e
CONNECTOR - Y ettt bt s e s
HOSE - Al SYSTEM ..o
TUBE - Air System 48" LONG ...cceervieiiiiiiesiieeieesee e
TUBE et e bbbt
FITTING - Tube, Barb (FPT) ..cccuiiiieieeie e
TUBE - Vacuum GaUJE ......ccceeriieiieiiieiee sttt
UNION - Vacuum HOSE .......ceeiiiiiiiiieiiieeeee e

* Use 403944 -cut to length.
* Use 403947 -cut to length.

Units
Per Assy.

.......................................... 1
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Index Part Figure 60 Units
No. No. Description Per Assy.
1 054479 BELT - Compressor, (BL340) 34" 50/60 HzZ. .......coocueiiiiiiieiiie ettt 1
2 403092 PULLEY ASSEMBLY - 4" 50/80 HzZ. .....ooiiiiiieiieeee ettt 1
3 101887 SCREW - Set Dog Point, 5/16-18 X 5/8 ....ccccuiiiiiiiiiiieeiie ettt 1
4 111089 BOLT - Motor Mounting, 5/16-18 X 5/8 .....c.ueeiiiieeiiieeeie et esee et e e e e 8
5 041821 STRAINRELIEF ...ttt et st rb et b et e et sab e e beesaneebeesaeeentes 1
6 025496 NUT PLATE .ottt ettt bttt b et et e e bt e e bt e sae e e et e e sbe e sabeenbeeenbeenbeesnbeenaeesabeas 2
7 402145 PUMP MOTOR & CORD ASSEMBLY -100/230V. 50/60HZ. .......ccccoooiiiieeiieiieereeeiee e 1
8 402158 CORD - PUMP MOTOK, .itiiiieiiiiiiie ettt ettt e e s ettt e e e e st e e e e e senbaeeaaeeanssaeeaeeannneeeeeaeannnns 1
9 150087 NUT = 5/16-24 ..ottt b ettt b e et e s ae e e a b e e she e eate e sbe e enbeebeesnbeenneesateas 4
10 008029 BASE - PUMD ettt sh et et b et et e e b b e naeenane s 1
11 014121 BOLT - 3/8-24 X 1-1/2 ..ottt et ettt b e bbb e saeesane s 4
12 072840 (C 1 (0 1Y 1Y [ TSR 4
13 072838 NUT PLATE .ttt ettt bbbttt e bt e ea bt e ehe e sab e e she e eaee e nbe e et e e nbeesmbeenneenaneas 2
14 402301 COMPRESSORASSEMBLY ..ottt ettt sttt sttt sbe e s ne b e snbeeneesanas 1
15 072261 GASKET .ttt b ettt s h e bt e sh et e bt e ea et e ke e ea et e be e shee e Rt e ehe e e bt e eaeeebeeeneenee e 2
16 072852 21 I I USSP 2
17 072161 (010 1 = TR 1
18 402300 VANE (NOEITUSITAIEA) ..ottt e e e e e e e as 4
19 072920 SHIM (NOtHIUSTFAIEA) ...t ettt b e st sae e s ab e e aeeeane e e 1
20 072826 ELBOW ...ttt ettt bttt bttt h ettt e bt e e b e e eh et ea b e sh et eabe e be e e beenhe e et e e naeenate s 2
21 402400 L OSSP P PP 1
22 102282 N o 0 PP 2
23 072265 FILTERASSEMBLY .....ooiitiiiiieitit ittt ettt ettt et b e et be e st sbe e st e e sbe e saee e be e e mbeenbeesnbeenneesaneas 2
24 072855 L 1 1 SR OU PO PRTOUPRPRRN 2
25 016569 (07N o P 1o USSP 1
26 190398 KEY - 3/168 X 3/18 X 1-3/8 ....eeeitii ittt ettt ettt sttt st sbe e st ettt et e s mte b st enaeenane s 1
27 403091 PULLEY = PUMP ettt ettt ettt b e sttt sse e st e e sbe e eae e e b e e et e e beesmbeenneenane s 1
28 001523 SETSCREW = 5/168-18 X 3/8 ...cutieiieiiieitie ettt ettt sttt sttt st b et sb e st e sae e st esaeeeaneenees 1
29 014811 NUT = 8-32 ittt ettt s h ettt e s b et et e e be e enbeeeaeesab e e sheeeabeenbeeembeenbeesnbeenneesateas 3
30 025194 GUARD ...ttt h et h et et e e ae e et s h et e bt sh et e ke e ea et e b e e eaE e e be e shbeene e nhe e e beenneeeares 1
31 001586 SCREW - 8-32 X 5/16 ...eeeiiiiiieeiiie ettt ettt sttt sttt st b et be e st e sae e s ab e aeeeaneeees 3
32 403357 BARB - 1/21.D., HOSE 10 3/8 NPT ...ttt ettt ettt et as 4
33 193810 SLEEVE GROMET - (NOt HUSErated) .......coeiiiiieiieeiee ittt 4
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Index Part Figure 61 Units
No. No. Description PerAssy.
1 403735 HARNESS - Low voltage (Side Frame) ........cccouiiiiiiiiieeie ettt 1
2 017734 P.C.BOARD ASSY ... ittt ettt ettt e ste e e aaeaeeeaeeeesae e eeeae e eeeae e teeae e bt ene e st enseaneenneeneennas 1
3 403734 HARNESS - 115 VAC (1 Sid€ Frame) ......ccooieii ettt sneesee e nee s 1
4 025658 CABLE ASSSEMBLY .....ceieieie ittt ettt et ste et e s e teese e et eaeesaeeeesaeeaeeameeaeeaneeseaneeaseensenseensenseanes 1
5 400887 HARNESS - C.D.COVEN, O.S. ..ottt ettt ettt este e ste e s e seenseeseeseeneeaneeneesseaneas 1
6 025329 RIBBON CABLE ASSY. ....uiiiiiitieieetieie et ettt e ste et e see e e seeeeeseeeneesseensesaeentesseenseensenseeneesseeneesseanens 1
7 403755 CABLE ASSY - CD SHACKET. ...eiiuiiitieiiiiertie ettt ettt et b e st nae e s saeesane et 1
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Index Part Figure 62 Units
No. No. Description PerAssy.
1 402673 HARNESS ASSY. = INK/ AQUA ...ueiiiiiiiieee ettt sttt sttt st be e sib e naeenane s 1
2 403735 HARNESS - Low Voltage (Side Frame) ..ottt 1
3 403754 HARNESS - Chain DEIIVEIY ...ocueiiieiieieee ettt ettt e e e e nee e e neeeneas 1
4 017742 P.C.BOARD ASSY - Clock SYNC, Hall. ....cc.coiiiiiiiiiee et 1
5 403734 HARNESS - 115 VAC (Side Frame) ......ccceeiiiiiiiiieeiie ettt ettt s 1
6 025239 RIBBON CABLE ..ottt ettt ettt ste e see e e s eesmeeseesseesbeeseesaeensesseenseeseenseeneenseaneeseesneas 1
7 403748 HARNESS - T51 SIdeffame .........ooiiiiiieiieii ettt ne e n 1
8 403719 CABLE ASSEMBLY - WOIK Lamp ...coiiiiieiieiesiieie ettt ee e ee e eneesneenes 1

1001-177229 125



Parts Catalog

VIEW "A-A" A L B

FIGURE 63
Control Box - Part|

126 1001-177229




Parts Catalog

Index Part Figure 63 Units
No. No. Description Per Assy.
1 403720 CONTROL BOX ASSY - EIECHICAL ..cc.veiiieeiieitie ettt sttt 1
1A 025355 POWER CORD .....coiiiiiiii ettt e ee e st e e s ette e s saee e e ssteeesseeesnsaeeaasseesanseeesnneeeaseeesansenesnsennnn 1
2 254504 FITTING - Strain RelIEf ... ..ottt st 1
3 254507 10 17 1Y ST 1
4 403443 FILTER ASSY . .ottt ettt ettt et e b ettt e b e st e ae e sa bt e ebe e eabe e sbe e e b e e nbeeenbeenneesaneas 1
5 111033 SCREW -Hex , Washer HD ...t re e e e e e e e e e e 9
6 001722 WASHER = LOCK ..etiiiiiiie ettt ettt e st e e e e e eaae e e st e e esteeenneeesnseeeesaeesnnneeesnnenenn 3
7 401678 TRANSFORMER ASSY. ...ttt ettt sttt et sttt sat e et e s be e st e e s ae e sabeesaeeeaneees 1
8  ***403733 DIVIDER ASSY - EIECHCAL . ...eeiueiitiiiieeiee ittt ettt sttt st s 4
9 001548 SCREW = PRIllIPS .ttt ettt ettt sb e st ae e sab e e nbeeenneenees 2
10 402855 RESISTOR ASSY. ..ottt e et e e et e et e e s ta e e s asteeessaeeeanteeeaseeesnnaeeeanteeeanseeesnseeenn 1
11 254559 T I PRSP 1
12 403749 COVER & CONTROL BOX ASSY. (Welded Shell) ......cooeiiiiiiiiiieeiee e 1
13 253952 POWER SWITCH = MaIN ..ttt sttt st e be e b st eenaeesane e 1
14 254285 CONTAGCTOR ...t ettt et ae e it e sb e e e b e e be e sateebeesabeebeesabeenbeesneeenres 1
15 402238 DECAL - (OPPOSItE SIAE) ....veieiiiuiieitiieieeitie ettt sttt sttt sae e s sae e sae e et e neenee s 1
16 402661 RECEPTACLE ASSY. - PUMP MOTON ...ttt 1
17 402662 RECEPTACLE ASSY. - DIVE MOOF ...ttt sttt st n 5
18 101151 ST = SR 8
19 254211 STANDORFF ...ttt e e e e sttt e e e s sttt e e e e e aasbeeeeeeeaassseeeaeesansaneeaesaannseeaeesannnees 20
20 402632 P.C. BOARD ASSY. = J102/107 ....ceeeiieeeeeiiee ettt e e e e e e e e e s snnee e e e e e snreeeaeeannes 1
21 253542 CIRCUITBREAKER ... .ottt ettt b et b et sbe e st rae e sas e e nbeesneeennes 2
22 403418 DECAL - OPPOSIEE SIAE ......eeeiiiiieeiie ettt 1
23 400845 L {1 T I S 1
24 100529 SCREW = PhRIllIPS .ttt ettt sttt s a e e sat e e nbeesane e e 2
25 400861 TERMINALBLOCKASSY. ...ttt ettt ettt sttt st st e e sbe e st e e s aeesabe e saeesnneenee 1
26 403745 P.C. BOARD ASSY. - Relay CONtrol.........coiiiiiiiiiiiiiieiie ettt 1
27 111051 SCREW - HeX H D WaSHET ....cuoiiiiiiii et 1
28 100997 WASHER = LOCK ...uitiiiiiiiiieiie ettt ettt e e ettt e e e e e sttt e e e e s ntaee e e e sensseeeeesansaeeaeeeannes 1
29 100683 SCREW = SEMS, HEX. ceveeeeeiiiiiiiei ettt e e e e e e e e e e e e e e s e s e s s ab e b s b s s e seeereeeeaeeeeeeeas 5
30 111071 S0 o 1 PR 4
31 014807 LN L I T o L= SRR 4
32 403752 DECAL - Control Box Connectors (Opposite Side) .........cocuieiiiriieeieiiieerie e 1
33 401212 DC POWER SUPPLY ASSY ...ttt sttt sttt st sttt she e e b sbe e sbeenaeesane e 1
34 254677 SSR - Module A.C. Output Buffered, DampPENEr ...........ccceiiiiiiiiiiiiiiiee e 1
35 100228 N L PRSP 2
36 100457 S0 T PSPPI 2
37 401209 RIBBON CABLE ...ttt st ettt e bt s bt e bt e s ae e et e e s meeenbeeseteeneesaeean 1
38 403722 P.C.BOARD ASSY. - Integrated Interface & ProCeSSOr ..........cccceiiiiiiinieiiiieceeeee e 1
39 403743 PC BOARD ASSEMBLY - T571 INEMACE ...ccueeetiiiiiiiie et st 1
40 402615 P.C. BOARD ASSY. = SSR .oiiiiiiiiiiie ettt ettt e et e st e e et e e e ente e e enneeeaaeeeeanteeennneeeanneean 1
41 110035 510 1 T = 4 SR 4
42 402298 MTGLANGLE ...ttt e e e sttt e e e st et e e e e s sateeeeeesnnteeeaeesansaneeaeean 1
43 001641 SCREW - PRIIPS ..ttt ettt st a e st b e e nae e et e e naeeeans 2
44 150081 10 17 1Y TS 2
45 402297 LSO @ o Ty 7 1Y =Y PSPPSR 1
46 250051 CIRCUITBREAKER - T0.0A ...ttt sttt st esane e 4
47 254698 CIRCUITBREAKER ... .ottt b ettt a e st rbe e sae e e beesneeennes 1
48 253543 CIRCUITBREAKER -4.0A ..ottt ettt bttt sttt nbe e et e naeeenns 1
49 253491 SSR - AC OUIPUEIMOTUIE ...ttt sttt et b e s ne e sanas 6
50 253492 SSR-1/O MOAUIE, E-STOP ....ciiiiiiie ettt st st nae e et 1
51 402626 P.C.B. ASM. -Voltage MONITOF .........ccooiiiiiiiiiieie e e 1

*+% Referto "Divider Assembly, Electrical" on following pages for details.
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Index Part Figure 64 Units
No. No. Description PerAssy.
1 403733 DIVIDER ASSEMBLY - EIECHCAL ......veeiueieiieiuie ettt sttt ettt et neenaee s 1
2 253655 FUSE HOLDER ASSY. . ..ttt ettt sttt sttt st b ettt b seneeneesane s 1
2A 253983 L0 ] Y o o T SRR 1
3 402657 HARNESS-Speed Cont. AC/DC INPUL ....ccueiiiiiiieiie ettt 1
4 403732 STANDOFF - 5/168" HEX X 1.50" ... .ceeii et ectet e tee et et eesnte e e et e snae e s nneeeenneeeeenneas 4
5 403731 STANDOFF - 5/168" HEX. X 500" ....eeiiiiiieiiee e eeteee ettt e seee e e sttt e e e e e aeae e e e e e nnneeeeaeesnees 4
6 254211 S I D R 8
7 250202 CLAMP = 3 10 ittt ettt e e e e et e e e e sttt e e e e e ste e e e e e e nnaeeeeeeannteeeeeeansneeaaann 1
8 400598 FUSE LABEL - ZAMD .ttt sttt st sttt st e s e st e saeesaneenaeas 1
9 400867 INSULATOR - 4" XA" ...ttt ettt e s e e st e e s e e e sste e e e seeessaeeesnseeeanseeesaneeeeanseeenn 1
10 250077 ST STRAP = # 12 ettt e e e et e e st e e e steeesaeeesnseeeeseeeeanseeesnneeenn 6
11 401212 POWER SUPPLY - GTP 5V ..ttt sttt st b e st ne e s 1
12 250493 S R T TSR 1
13 402529 INSULATOR - Speed CONIOl ......eeiiiiieeiiiie et 1
14 001586 T O PR SUPRRN 2
15 402658 HARNESS-SPEEA CONL. ...ttt sttt sbe e s sane s 1
16 111033 1O T - PRSPPI 6
17 403435 RFEIFILTER ASM ...ttt sttt st ettt b e st e bt esmeeenbeesmeeeneenane s 1
18 111034 LT O 1 R 2
19 403436 CONTROLBOXDIVIDERASSEMBLY ...ttt ettt 1
20 403727 PC BOARD ASSEMBLY - SOL T.D. .ottt n 1
21 403725 PC BOARD ASM - DC/DC CONVEIMET ...cc.ueiitiiiieeetee sttt ettt st nnee e s 1
22 022815 P.C.BOARD - GTP ..ottt et et b et b e et e b st naeesane s 1
23 402531 STANDOFF = B/8 X 1.50 ..ueeeeeiiiieeeiieeeiteeeestteeeeeee e seeeeesateesestae e snseaeensaeesanseeeenneeesseeeeanseeennnees 2
24 254894 SPEED CONTROL = 1.5 HP ..ottt ettt e e e e 1
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Index Part Figure 65 Units
No. No. Description PerAssy.
1 001289 SCREW - 8-82 ittt ettt e ettt e e e s et e e e e e e te e e e e e aanbeeeaeeeaneteaaeeannnteeeeeaanres 1
2 402665 CABLE ASSY. - RIDDON CabIE ......ooiiiiiiiiii et e e 1
3 401209 RIBBON CABLE ...ttt sttt sttt st e e b e e sae e et e e sabeebeesebeeneesaee s 1
4 403738 HARNESS - LOW VOIAGE ...eeetiiiitietieiie ettt ettt ettt ettt st st sane e b e eneennee s 1
5 250206 (O I | OSSR 1
6 111033 SCREW - HeX WaSsher HD ........ooo it 1
7 252842 CLAMP - RIDDON CADIE ...ttt st be e 1
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Index Part Figure 66 Units
No. No. Description Per Assy.

1 111033 SCREW - HeXWaSher HD ...ttt e e e e e e e e e e e e e e e aanananrees 26

2 001722 A LTS o | == T o o] G 5

3 250204 (07 I N1V | i 1 PR 9

4 403747 HARNESS - T51 INtEITACE ... ettt e e e e e e e e e e e e e e e ee s e s s asssasasanrneees 1

5 250202 (O I Y = < LN 2

6 250203 (O N1V R 7

7 250273 (O I Y = 1 N 4

8 403736 HARNESS =230 VAC ..o ettt ettt et e e e e et e et e e e e e e e st at s s e eeeeeeeeaeaaeaeaeeeesesesasasssssrasanrnnnes 1

9 403737 HARNESS - 115 VAC ettt e e e e ettt e e e e e e e e e e e e e e aab e e eeaeeeeeeessaarannns 1
10 250273 [ (O Y O I 2 U 3
11 111035 S 0T R | T 2 - 5
12 250098 (O N1V | 7 P 3
13 250205 (O I Y S T 1 LR 2
14 001846 I L I 1o 02 R 1

1001-177229 133



Parts Catalog

FIGURE67
Control Box - PartIV

134 1001-177229



Parts Catalog

Index
No.

O©CoOoO~NOOOh~WN =

10
11
12
13
14
15
16

Part
No.

*403733
403737
403738
111033
250204
250203
403730
014811
402825
111035
250202
250273
250206
403088
403732
403731

Figure 67 Units

Description PerAssy.
DIVIDER ASSEMBLY = EIECICAI .....ceiiiiiiiiiieeeieieee ettt et e e e et e e e e e enneeeas 1
HARNESS - T15VAQC ..ottt e st s e e s e e e ns e e s ense e e snteeeasaeeenseeesnseeeenseeennneas 1
HARNESS - BYDC ..ottt et e ettt e e e e ettt e e e e st e e e e e e nnt e e e e e eannseeaeeeannnreeean 1
SCREW = # 15 oottt sttt ettt ettt se et e se et e se et e seesesaesesaesesseseebeseebe e ebe s ebe st eteseeteseeseanas 17
(O /| Y i - SRR 4
(O I 1Y I PSPPSRI 5
INSULATOR COVER - SOIENO0IA PCB ......ceiieiiiie ettt tee s e e e e snae e e ennes 1
NUT = # 15 oottt b s b b s e b se st e se b ese s s e s e s e s e s e s esesbeseebenesbessebeneete s esenns 8
GTP POWER SUPPLY - 24VDC ...ttt e e sttt e e e st e e e e e nnaeeaeeasnnteeeaaeanens 1
SCREW = # 15 oottt sttt st st s tesa b b se s b e se st e se s b e e e be e e be e ebe e esesaesessesesaenesaenennns 1
(O | SRR 2
L@ I 1Y 4 1 PSPPSR 3
(O I | SO 1
STANDOFF - 1/2" Hex X 1/2" Long, 8-32 THD. .....cciiiieiciie et eeee e e e snee e sne e 4
STANDOFF - 5/16" Hex X 1/2" Long, 8-32 THD. ....cccuiiiiiiieiieeeriee e 4
STANDOFF - 5/16" Hex X 1 1/2" Long, 8-32 THD. ......cceiciieeeee et e e 4

* Not Available as an Assembly.
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Index Part Figure 68 Units
No. No. Description Per Assy.
1 403734 HARNESS - Side Frame, TT5VAQC .....oooiieit ettt sttt sane s 1
2 403735 HARNESS - Low Voltage, Side Frame ........cccooiciieiiiieieiee et eee st e e snae e e 1
3 403737 HARNESS - Control BoX, TTBVAC .....oiiiiiiieiit ettt sttt sttt st 1
4 403747 HARNESS -T51 Color Head INtErface .........cocuieiiiiiiiiii ettt e 1
5 402661 RECEPTACLE ASSEMBLY - Pump Motor - CONtrol BOX ........ccivieiieriieriienieesiee e 1
6 402662 RECEPTACLE ASSEMBLY - Drive Motor - Control BOX .........c.ciiieeeiiieeeriee e 1
7 403754 HARNESS - Chain DEIIVEIY ...cuveiiiiiiie ittt ettt sttt st b e st be e seb e naeenane s 1
8 403748 HARNESS - T51 (Side Frame) Interface Harness ..........cooeviiiiiiiiieiiie e 1
9 403738 HARNESS - Low Voltage - CONrol BOX ........ccccoiiiiiiiiiii i e 1
10 403736 HARNESS -230VAC - CONIOIBOX ....eiitieiieitie ittt ettt sttt sttt sttt s 1
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Index Part Figure 69 Units
No. No. Description Per Assy.
1 402665 CABLE ASSY. - RIDDON CADIE ....coooiieiieeeee e e e 1
2 253987 CONNECTOR - Ribbon cable, 16 CKT ......cccuieiiieiiieeerieeeseee e see et seeeeesseeeseee e sneeesnneeeenes 2
3 253531 RIBBON CABLE ...ttt e ettt e e e e st e e e e e sttt e e e e e nbaeeaeesasnteeaeeesnnseeneeesansaeeens 1
4 401209 RIBBON CABLE ASSY. - PUMP MOTOF ...ccuiiiiieiiiieiiesiee ettt 1
5 253529 RIBBON CABLE .....ooooeiie ittt ettt et e e et e st e e et e e ente e e snteeeansaeesnaeeeanaeeennseeennneas 1
6 253852 CONNECTOR - Male, 40 CKT, 20 DUAL ......ouiiieiiiiiiee ettt e e e e e e e e e e 1
7 253027 CONNEGTOR ..ottt ettt ettt s ettt ae st b st et et et e s s et et ese s et et esessssatebessanssesesens 1
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Index Part Figure 70 Units
No. No. Description PerAssy.
1 ***016290  GUIDE ASSEMBLY = PAPET ...utiiiiiiiieitiietee ittt ettt ettt ettt be e sebeesaeesaee et e eneeenees 2
2 016291 GUIDE ASSEMBLY - UPPET ...ttt ittt sttt stee sttt sttt sieeeseesbe e e seesaeesnbeesaeesaneesaeeenneenees 1
3 016293 GUIDE ASSEMBLY = LOWET ...eitiiitieiiieetie sttt sttt sttt st e s se e b et e s e snbeesneesnneesaeas 1
4 041776 SPRING - Tension, .343 O.D. X 1.3750.A.L. X (047 oot 1
5 001060 RING - RETAINING ..ottt ettt sttt b et sb e st e et e s e saeeeneeenns 1
6 111087 SCREW - 5/16-24 X /2 ettt ettt e e e et te e e e e e nnte e e e e e sntaeeeeesnnes 1
7 014784 WASHER - Plain, .3281.D. x .812 0.D. X 1092 ......ccitiiiiieeeieeeeee e seee e sneee e snee s 1
8 111055 SCREW = 10-32 X 9/16 .oiiieieeeiiieeeee e stee et s e ettt e et e e st e e st e e enteeesnseeesnteeeennaeesnnneeeanseeennns 6
9 016376 o |\ SR 2
10 150083 N1 I 0 PR 6
11 016374 GEAR - SPrOCKET DIV ....coiiiiiiiieiie ittt ettt sttt sttt et e b et et sb e st enae e s b e e s aeeeaneeees 1
12 005620 WASHER - 254 [.D. X .625 O.D. X .059 .....eeiiiiii ittt 3
13 001731 WASHER - Lock, .256 1.D. X .453 O.D. X .046 .....ccceieeiiieeeieeciee e seee e e e e sneee s 3
14 014219 SCREW - €Cap, 1/4-20 X 3/4 ... eeeee ettt e st e e e st eeesae e saeeaessteeeenseeesnsaeesnsaeennes 3
15 016367 SPROCKET AND SHAFT ASSEMBLY - DIVE ..cueiiitiiiiiieiie sttt st 1
16 102611 PIN - Taper, # 4 X 1,25 .. ittt e e st e e e e sante e e e e e e nneeeeeeeanaeeeas 2
17 001784 RING - Retaining, .584 1.D. X (037 ...eiiiiiiiiiiiee et e e e e e e e et e e e s nneees 2
18 014761 WASHER - Plain, .628 I.D. x 1.000 O.D. X .029 ...t 2
19 016368 CAM ASSEMBLY = GHPPET .ueeiiitieitieeiee ittt ettt ettt sttt et be e be e sbe e st e e s beesaneesbeeenneenneesane 1
20 014608 BUSHING - .6291.D. x .754 O.D. X .875 O.A.L. c oo 1
21 001046 RING - Retaining, .283 [.D. X 027 .....ooiiiiiieieie ettt 1
22 196386 STUD - CaM SUPPOIT ..ttt ettt ettt ettt be e s be et e e sae e e bt e saeeeabeesheeeneesaeeebeesneeenrs 1
23 111054 SCREW - 10-82 X /2 oottt ettt e et e e e e sttt e e e s e nbe e e e e e e e nnaeeeeeesnnteeeeaeaannes 1
24 016542 BEARING - O.S. (Machines w/Doubles Detector SWitCh) ..........cccocviieeniiiiiiniiiee e 1
25 014327 SCREW - Flat Head, 10-32 x 1/2 (Mach. w/Doubles Det. Switch) .........c.ccooveeiiiiiinniieeeee 1
28 016429 TAPE - NON TracCKiNg ....cccuiiiiiiiiiii e s 2
29 014741 WASHER - SPeCial, SPriNG ..eoiueeiiiiiieiii ittt be e enee e 1
30 081664 PIN - GUIE PIVOL ...ttt bbbt b e et e b e e st e be e snbeeneenane s 1

*** Not Available As An Assembly
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Index Part Figure 71 Units
No. No. Description Per Assy.
1 016381 CHAIN ASSEMBLY - Gripper Bar # 41 ..ottt s 2
2 196473 LINK ASSEMBLY - Chain Coupler # 41 ..ottt 1
3 100976 SCREW - Hex Head, NYLOK 10-32 X 5/16 ...ccceiiiiiiieniieeiee ettt e 6
4 403739 GRIPPERBARASSEMBLY ...ttt ettt sttt sttt st e et sbe s sbe e nae e s b e saeesnne e e 3
5 041750 SCREW - ShoUlder, 8-32 ......oi ittt b e s ene e 2
6 016691 12y S R €[] o] o 1= SR UPTR TP PPPTRPRRTR 1
7 080431 SPRING - GrPPEI TENSION .....eiiiiiiiiiieeee ettt ettt st sbe e st e e saeesabe e saeesane e 2
8 001049 RING - Retaining, .227 [.D. X .027 ...ooiiiiiieiieeee ettt 1
9 196412 TRUCK - CamM FOIOWET ...c..eeiiieieiie ittt ettt sttt ne e e neesane s 1
10 016501 CAM FOLLOWER = GIHPPET -.eeutteiuteeteeaiteesiee et e stee ettt e saeesabe e sbeeeseesbeesbeesaeesnbeesneesnneeseeas 1
11 080564 STUD - Cam FOHOWEN .....cueiiiii ettt ettt ae e it et e et e e b e e saneenee e 1
12 014504 RING - Retaining, .146 1.D. X .027 ...ooo it e e rnee e e snte e e nee e enes 2
13 014164 SCREW = 8-32 X 7/16 eeeeeeie ettt st et e e et ee e et e e eante e e enneeeasaeeennteeeennaeeaneeean 5
14 081764 BEARING - Gripper SNaft ........cooiiiiiiie it 2
15 007727 SHAFT ASSEMBLY = GEPPEL .eeeutiiutieriieetee sttt eitee sttt etee st esse e s saeeeseesaeeebeesanesbeesanesnee e 1
16 081762 GRIPPER = PAPET ...ttt sttt sttt st e b et be e s ab e e naeenane s 4
17 014576 PIN - Driv-LoK, .093 O.D. X 9/16 ..ooiiiiiieeiee et eee et e et e e s e e e neee e e enee e e 4
18 001046 RING - Retaining, .283 [.D. X .027 ...ooiiiiiiiieiiiee ittt st eneas 1

1001-177229 143



Parts Catalog

FIGURE72
WorkLight

144 1001-177229




Parts Catalog

Index Part Figure 72
No. No. Description Quantity
1 102332 SCREW - Black Oxide, 10-32 X 3/8" ......ccueiiiieitieiieeiee ettt e 2
2 172310 BALLAST TRANSFORMERASSEMBLY ...ttt e e e e 1
3 172292 DEFLECTOR LIGHT - Chain DEIIVETY ......coiuiiiiieiiiieieeit ettt 1
4 254377 (Y |y [N o] (=T To =T o | PR PP 1
5 172632 LAMP SOCKET ASSEMBLY ...ttt see et e e et e e sn e e e e e e smeeeeeeneeesnnneeesmneeeeneeesnees 1
6 102348 SCREW - Black OXide, B-32 X 1/2" .....eeeeeeeeeeeeeieeeieieieee e e e e e et e e e e s e s s aasvsssssseeeeeeeeaeasaseseeesessaassnnnes 6
7 001805 L I = B e 2 S 3
8 250205 (O N | 0 o)1 ST 1
9 186757 BRACKET - Mounting Light, CD ......couieiiiieiieiit ettt s s nnee s 1
10 150083 N L I I o] 0 5
11 014158 T S 5
12 000666 L] | S 5

1001-177229 145



Parts Catalog

FIGURE73
Idler Shaft Assembly

146 1001-177229



Parts Catalog

Index Part Figure 73 Units

No. No. Description PerAssy.
1 150083 N L 0 TSRS 4
2 001260 LT 0 1 USSR 4
3 081528 SCREW - Tension Adjusting, 5/16-18 .........ciiiiiiiii e 2
4 081527 10 10 QI o (=Y gl 1Y o 1o T S 2
5 001840 N L Y 1 s T 2
6 081623 RETAINER = SPFNG ..ot s s s 2
7 081836 SPRING - Compression, .750 O.D. x 1.500 O.A.L. X .156 ....cceeviiiiiiiieeeieeeeeee e 2
8 190157 T o Y0 = = o 1= =Y o =] o o S OUS 2
9 016397 LEVER - Tension, N.O.S. ...t e e e e e e e e e e e e e e e e e e e s s s annnsananrenees 1
10 001076 RING - Retaining, .815 1.D. X 044 ......ooiiiiieii ettt 2
11 196410 L YO B (o RS 2
12 016398 LEVER - TenSION, O.S. ...ttt ettt e e e e e e e e eaeaaeaeeeeeeeesasannnsssnsnsernnees 1
13 001784 RING - Retaining, .559 1.D. X 037 ..ottt sttt st 7
14 014761 WASHER - Plain, .628 1.D. x 1.000 O.D. X .029 ......coiiiiiiieiieieee et esree s eneee e 7
15 016393 SPROCKET ASSEMBLY ......ctiiiiiiie et e stee e ettt e sttee s ssteeeataeesaeeasssseeassseeessseeeassaeesasseessnseessnsenesnns 1
16 001420 BUSHING - .6291.D. x .754 O.D. X 1.000 O.A.L. ..eooiiiiiiieiee e see e e 1
17 150080 N1 N I e S 2
18 016507 HUB ASSEMBLY = W/PIN .eeeiiiii ettt ettt e ettt e e et e ssae e s snseeeanteeeennaaesbaeeenseeenneas 1
19 014247 SCREW - Set, 10-32 X 1/4 i eee ettt ee et e e et e e snee e e teeeeenaeeeanneeeansenennns 1
20 016502 F N 1 B = Vo] 1= g T T [ SRS 1
21 101947 SCREW - Flat Head, 6-32 X 1-1/8 ....ccciieeiiieiie ettt et e e snaeesnae e e 2
22 016504 CAM ASSEMBLY - REIEASE .....eeeiieeeieeiiiieeiiieecee e stee e ettt e s eee e sttt e e stee e sseeeessteesnnneeesnneeeaseeennns 1
23 190220 SPRING - COMPIESSION .....teeiiiiie et site ettt e ettt e ettt e st e st e e sane e e s be e e sanne e e snneeeaneeenans 1
24 016396 T TN N (o |1 SRS 1
25 016391 ROLLER ASSEMBLY .....eoiiiitiie et eee sttt ettt e tte e st e saee e e sn e e e enseeesnteeeansaeesnnaeeensaeeennseennnneas 1
26 016524 LIS 22 S SR 1
27 001094 RING - Retaining, .394 L.D. X 044 .....ooo oottt ee e s e e e e snae e e nnee e enees 2
28 081553 SCREW = DOWEI, 1/4-28 ..ottt e e et e e st e e etae e sneeeessteeennseeesnneeeaseeennes 2
29 016363 ] = SRS 1
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Index Part Figure 74 Units
No. No. Description PerAssy.
1 101494 SCREW - 1/4-20 X 5/8 ..ottt sttt st ettt et et e b et ne e et e ae e nee et 2
2 402639 COVER - Shi€ld BaSE ......ceuieiiiiiieeitii ettt sttt ettt sttt eene e sae e e beesaeeenns 1
3 100731 BUSHING - Flanged Nylon, .501 I.D. x .562 O.D. X .078 ....c.ccooiriiiriiinieeiee e 2
4 016299 HOUSING - BACK JOGET ...ttt ittt ettt sttt ettt st sae e st be e sae e et e snneenee s 1
5 007575 LIS =7 o TSSOSO R PPPRPRURTN 1
6 193601 SCREW - ShOUIdEr, B/168-24 ......ooiiiiiiieei ettt st ae e s b e enns 2
7 016431 ] T S PUPTORR 2
8 001776 RING - Retaining, .273 1.D. X 027 .....uooiiiiiieiie ettt sb e b sane s 4
9 016430 ROLLER = REAI ...ttt ettt et sttt sttt e sae e e bt esae e s et e e sheeeabeesbeeenbeenane s 1
10 196399 ROLLER - RACK, UPPEI ...uviiiiiitieiie ettt ettt ettt ettt sttt sbe e be e b e et e e nneesaneas 1
11 111052 SCREW - 10-32 X 3/8 ...ueiiiiiiiiieitie ettt sttt st sbe ettt et e b e s abe e nae e s abe e saeeeaneeees 4
12 016421 RACK ASSEMBLY = JOGQET ...tiiiitiitieiiiieniie sttt ettt sttt sttt e sttt e saeeebe e sateebeesebeeneesane s 1
13 014808 N L 0 72 TSP URUPP 2
14 081107 (O I S o o T PP OP PP PPRPPPRP 2
15 050621 SPRING - Tension, .218 O.D. X 1.218 O.A.L. it e 2
16 b LI\ ] = U OP PP AR
17 111054 SCREW - 10 32 X 1/2 ittt bttt et b et b e st e e s bt st esaeesabeeees 1
18 100960 CLAMP = 1/4 ettt ettt sttt a bt sb e eat e bt e et e e b e e snbeeneesnbe e naeeenreetes 1
19 016424 SHAFT ASSEMBLY = JOGGEN .. .ttitieiuiieitieeiteertee ettt st siee ettt e sttt e e saeeebe s sabeenneesaneesaeesaneenees 1
20 000009 PIN - Taper, .110 O.D. X .750 O.A.L. et 1
21 100521 PIN - Taper, .156 O.D. X 1.375 O.A.L. oo e 1
22 100969 RING - Retaining, .447 1.D. X .037 .ooooiieieeteeiieeseeeeete e see e et e e e ste e sneeeestae e snaeeennaeeennneeennneas 3
23 196397 BUSHING - Special FIange ... 2
24 101938 RING - Retaining, BOWEG ........coiiiieeiiiie e cie st e e seee e e e e eee e stee e e nnte e senne e e snneeeeneeennnees 2
25 001541 SCREW - 6-32 X 1/4 (NOt IUSErated ) ..cc.eeiieiieieeiee et 2
26 111056 SCREW - 10-32 x 5/8 ( NOt HUSTrated ) ...cccveeiiieiiiiieeeee e 1

*** Order As Supply Item # 670 (2 rolls = 12 yds. or 10.9M each)
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Index Part Figure 75 Units
No. No. Description Per Assy.
1 014510 RING - Retaining, 483 L.D. X 044 ..ottt sttt naee s 1
2 081789 WASHER - Plain, .630 I.D. x 1.000 O.D. X .084 .....ccciiiiiiiieiiieiee e 1
3 016376 BEARING - Sprocket Shaft .........occeeiiiiiiiii e 1
4 111054 SCREW - 10-32 X 1/2 ettt ettt sttt st ettt b e st e e b s aneeneenneeaa 5
5 150083 LN 1O I 0L 2 PP UUPTOPRTPO 5
6 016486 LEVER - ASSEMBLY ...ttt ettt sttt sttt st e bbb e nae e st e e saeesaneeees 1
7 054350 ROLLER ...ttt ettt et b e e et e bt e e et e e ea e e sab e e sb e e eate et e e et e enbeesheeeneenane s 1
8 001049 RING - Retaining, .277 L.D. X 027 ..ouioiieeiee ettt b s naee s 1
9 016489 GEAR ASSEMBLY ...ttt ettt ettt st etttk e st e e b e s abeebeesab e e saeeeane e nbeeeneenreeaa 1
10 081597 L e (1] o PSP P RO PP P UPRP PRSP 1
11 149319 PIN - Spiral, 3/16 O.D. X 1/2 O.A.L. oot 1
12 027582 KNOB ASSEMBLY - Back Jogger AdjUSTING ........ccoeiiiiriiiiiice e 1
13 016574 WASHER - .315L.D. X .687 O.D. X 047 ..ottt s 1
14 016933 KNOB = BACK JOGGET ... .eeiiiiieeeieie ettt e skt e et s e e bb e s aane e e sneesanreeenee 1
15 016494 LINK ASSEMBLY = DFIVE ..utiiiiiiiiee ittt ettt ettt sttt st e sbe e sttt b st ne e sste e saeesaeeenns 1
16 196405 SPRING - Tension, 15/32 O.D. X 2-7/8 O.A.L. oot 2
17 001472 BUSHING - .3151.D. X .439 O.D. X .250 ....iiiiiiiiiiiieeiie st siee ettt ettt st s en 2
18 001095 RING - Retaining, .245 1.D. X 027 ..ottt ettt st nneenaee s 2
19 016472 CAM CRANK ASSEMBLY ...ttt ettt sttt st sae e st be e et sbe e s beenaeesabeesaeesanee e 1
20 001956 PIN - Taper, .157 O.D. X 1.000 O.A.L. .ottt 1
21 016441 BEARING ASSEMBLY ..ottt ettt sttt st sse e st e e s be e sate e beeembeenbeesnbeenneesaneas 1
22 001076 RING - Retaining, .815 1.D. X .044 ..o e e e enneas 1
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Index Part Figure 76 Units
No. No. Description Per Assy.
1 017714 CRANKASSEMBLY - Table RaAISE ......ccceiiiiiiiiiieeiie ettt s 1
2 017715 HANDLE - Crank ASSEMDIY ......ccuuiiiiiiiieieeite ettt ees 1
3 003042 SPRING LOCK - Crank HandIe ..........cocueiiiiiiiiiienie ettt st s 1
9 016399 WEIGHT ASSEMBLY ... oottt sttt ettt e b et e bt e st e e be e sab e e saeesaneesbeesneenneeaas 2
10 194835 HOOK - Chain Weight ........oiiiee et s 2
11 072035 CHAINASSEMBLY ...ttt sttt b e st be e s bt sbe e sabe e b e e et e e abe e sabe e bt e sabeesaeeeaneenees 2
12 071576 LINK - Chain COUPIET ....eeeeiiiiieiie ettt sttt st sbe et e s e e e e e eane e e 1
13 001054 WASHER ...t bttt b ettt e bt e s e bt e she e sab e e sbe e eae e e be e et e e beesabeeneenane s 2
14 072036 TABLE CONNEGTOR ...ttt sttt sttt st e sbe e sabe e b e et e nbe e snbeenaeesare s 1
15 016409 SHAFT ASSEMBLY - Table RaiSE Crank ........cccocuieieiiiieiienie et 1
16 000014 PIN - Taper, .146 O.D. X 1.127 O.A.L. oot 2
17 *016411 SPROCKET - Chain DIV ....cooueiiiiiitieiie ettt sttt sttt sttt e sane e e e eneenaee s 2
18 001983 PIN - Roll, .167 O.D. X 1.015 O.A.L. oo e e 1
19 *016410 MOUNT ASSEMBLY - GEAI PAWI ....c.ueiiiiiiiiieiieiee ettt sttt s 1
20 014504 RING - Retaining, .095 1.D. X .019 ...oiiiiiiiiiiei ettt 1
21 081720 SPRING - PaWI PreSSUIE .....coiuiiiiiiiiiieiee ittt sttt st s sne e e 1
22 101281 PIN - Drive Lock, .250 O.D. X .750 O.A.L. .ot 1
23 *016414 SHAFT - Table RAISE Crank ...........eoiiiiiiiiii ettt 1
24 016412 GEAR ASSEMBLY - Crank Shaft ........cooiiiiiiiiieiee et 1
25 196397 BUSHING - Special FIaNGe ..........c.ooiiiiiie e e 2
26 101938 RING - Retaining, BOWEd .........cocoiiiiiiie e s 2
27 196396 SPACER - .521 1.D. x .687 O.D. X 1.252 O.A.L. .ottt e 1
A28 197038 NUT = 11716824 ottt b et b e st b e sab e e bt e s at e e ke e s abeebeesebeeneenane s 1
A29 400644 HUBASSEMBLY ...ttt ettt ettt et b ettt h e et e esae e et e e saeeeabe e sbeeenseenbeeenbeenneesareas 1
30 400579 CHAIN GUARD - Guide N.O.S. (NOtilluStrated) .........cccueeieereriiienie et 1
31 400578 CHAIN GUARD - Guide O.S. (Notillustrated) .........cocceeiiieieeiiieieerie et 1
32 101165 SCREW (NOEIIUSIIATEA) .....eeutiiiiiieiee ittt ettt ettt b e sae e s an e e saeeeane e 4

*Not Procurable Separately
A [f spacer 196396 is required, both 197038 and 400644 are used as replacements
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Index Part Figure 77 Units
No. No. Description PerAssy.
1 016416 SUPPORT = WO GEAT ....ceeevieieeee et e e e e ettt e e e e e e e e e e eeeaabaaeeeeeeaeeeeessasaanaaeeeaaeaes 1
2 001432 BEARING - .504 1.D. X .629 O.D. X 500 .....cooeiiiiieieeeeeeeeretee e e e e e e e e e e e e e e e e asvesasaereeees 1
3 196398 BEARING - FIANGEa .......oo i e 1
4 081553 SCREW = DOWEI, 1/4-28 ...ttt e e e e e et e e e e e e e e e aeaeaeeeesesessessssnsnrans 2
5 016418 SHAFT ASSEMBLY = WOIM GRAI ...uuvveeeeeeriteieieieieieieeeee e e e e e e e e e e s babssee e e e e e e e eaeasasaseeeeesesaesnnns 1
6 001920 PIN - Taper, .149 O.D. X .750 ...ccuieiiiiie e ecee ettt et e et e e e ste e enae e e snteeeesaeesnnneeesnneeeas 1
7 001981 PIN = ROIl, .199 O.D. X .827 oottt e e e e e e e e e e e e e e r s e e e e e e e e eeeaeeeas 1
8 081609 PIN = HANAIE LOCK ...vverieieeeee ettt e e e e e e e e e e ettt e e e e e e e e e e eeesasbaaeeeeeeeeeeenssnsannnnns 1
9 402910 CRANK SHAFT ASSEMBLY - Table Control Ratchet ..........cccccvvivieiiiiiiiiieeeeeeeeeee e 1
10 001978 e VI = T [ 1T O N TR Gy 4 1 Y 1
11 402733 LS 0 1 5 2 1
12 111089 LSO 1 L N 1
13 014520 LR {1 [ T 22 O 1
14 190713 | U 1
15 014515 LR 1NN L T 22 TR 2
16 253375 SOLENOID = 115V AC ..ottt ettt et e e e e e e e e e e e e e e e e s e s bbb et s b e s s e eeeeeeesasaeaeeeeaesesanannnns 1
17 102334 SCREW - Hex Washer Head-10-32 X 5/8" ...ttt e e e s e s e e e e e e e e e e e e e e 2
18 402731 SOLENOID MOUNTING BRACKET ASSEMBLY ....oooiiiiiiiiiee ettt e e 1
19 111034 SO 1L N 2
20 186438 CONTROLLEVERASSEMBLY ..ottt e e e e e et e e e e e s e aab b a s see e e e e e sasasaeeeeeesesessnnnns 1
21 077837 ST od RN LT 2 1
22 001047 RING - Retaining, .340 [.D. X 027 .....oovieiieeeeie ettt et e etee e see e et e e e snae e e nneeeennes 1
23 001755 WASHER - .3851.D. X .825 O.D. X 047 ...ttt r e e e e e e e e 1
24 014461 RING - Retaining Bowed, .526 1.D. X 037 ....c.coeiiiiieeiie et eee et e e 1
25 196402 BUSHING - FIANGEA ......oiiiiiiiiiieeiee ettt sttt e st e e st e e b sabeenneenaee s 1
26 016477 MOUNT - RAtChet PAWI ...t e e e e et e e e e e e e e e e e saaaaaas 1
27 014639 BEARING - .504 1.D. X .629 O.D. X .307 .ooeeeiiiiiiieieeeee oottt e e e e e e e e e e e e e e e e e 1
28 081833 ST ad 11 LT == N B =Y oY1) o N 1
29 081567 PAWL - Ratchet HOIdING .....coooiiiii e s 1
30 001049 RING - Retaining, .227 L.D. X 027 ....uoeeeeee ettt ettt e eea e st e e e e snae e snteeenneeesnnees 1
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Index Part Figure 78 Units

No. No. Description PerAssy.

1 195401 BUSHING - FIANGEA ..o e s 2

2 101023 RING - Self Locking, PUSh-0n .627 1.D. ....cc.oiiiiie et ee s e e 2

3 016450 KINOB ...ttt b ettt ae e et e s he e et e esh bt et e e ehe e e be e eae e et e e sabeebe e sabeenbeenaeeentes 1/4-282

4 016461 JOGGER ASSEMBLY - O.S. .ttt sttt sae e et e sae e st e e saeeenee e 1

5 403715 JOGGER ASSEMBLY - N.O.S. ..ottt bt st sne e sbe e e neennee e 1

6 016466 TIE  BAR ettt e h et eeb e e et b e s b e e bt e et e e naeeeabe e s beeeaeenreeaa 1

7 081553 SCREW - DOWEI, 1/4-28 ..ottt et sttt e b e e e sebeeneenans 2

8 016452 ] T USSR 1

9 001094 RING - Retaining, .394 1.D. X 044 ......ooiiiie ettt ettt 1
10 014712 WASHER - Plain, .5151.D. x .750 O.D. X .029 .....c.oiiiiiiiiiiieieeie et 1
11 196443 SPRING - Compression, 33/64 [.D. x 2.000 O.A.L. ..ot e 1
12 196397 BUSHING - Flanged ........cccooiiiiiiiiii e e 2
13 101938 RING - Retaining, BOWET ........ooouiiiiiiiieie ettt n 2
14 196444 SPRING - Compression, .382 1.D. X 1-5/32 O.A.L. ..ottt 1
15 001080 RING - Retaining, .302 [.D. X .037 .....coitiiiieiiie ittt ettt sttt st be e bt enneas 1
16 001771 WASHER - Plain, .3851.D. X .875 0.D. X .059 ....cciiiiiiiiiiiiiieeee e 2
17 016471 LEVERASSEMBLY ...ttt ettt et b et be e st sbe e st e e sb e eae e e be e e mbe e b e e snbeenneesaneas 1
18 016470 ROLLER ASSEMBLY ...ttt ittt ettt st e e e beesae e bt esae e e beesmeeenbeesabeeneesanean 1
19 001095 RING - Retaining, .245 1.D. X 027 ....uooiiiiiieiie ettt 1
20 196453 S T SRR 1
21 001060 RING - Retaining, .208 1.D. X .027 ......ooiiiiiieiieeee ettt et sbe e s saeenane s 2
22 016458 SUPPORT ASSEMBLY = PIVOT ...ctiiitiiitieiee ettt sttt st n e 1
23 111052 SCREW - 10-32 X 3/8 ...ueiiiiiiiiieiie ittt ettt sttt st sbe e st e st e b s s abe e naeesabeesbeeeaneeees 2
24 402625 SWITCHPROXIMITY ASSEMBLY .....outiiitiiiiieitie ettt sttt et r e sbe s st sae s sane e saeesane e 1
25 112521 SCREW = 4-40 X /4" ..ottt et he e etk et b e b e e nae e nab e e ae e e aneears 2
26 173835 SENSORMOUNTING BRACKET ASSEMBLY .....ooiiiiiiiieiie ittt 1
27 001589 SCREW = # 25 ..ottt t e bttt ae e st she e e bt b e e e b e ebe e be e nae e b e aeeeareeees 3
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Index Part Figure 79 Units
No. No. Description PerAssy.
1 402771 GUARD - CD VEITICAI ..teeieeeiie ittt sttt ettt ettt st e e neesaee e beeeneeenrs 1
2 402768 SHAFT - CD CAM = GUARD ...ttt et ettt et sbe et e et ae e b e 1
3 402772 (G100l o o o | TSP 1
4 402774 GUARD = CD REAF ...ttt st a e st rb et e e e e e b e st e e nae e saneesbeeeaneeees 1
5 402776 CLAMP = WINGOW ...ttt ettt ettt sttt st b ettt b e e abe e bt e sa bt e sbe e eas e e sbe e eaneenbeesnbeeneeenrs 2
6 402777 WINDOW ..ttt ettt et b e s h e e bt e s ae e ekt e e at e e bt e sabeebeesabeesaeesaneesbeeenneenbeesas 1
7 100961 SCREW = 8-32 X 7/8" ...ttt ettt ettt ettt bttt e be e e it e ek e e b e e bt sab e e eae e sab e e aeeeareears 6
8 101689 SCREW - WINAOW CIaMP ..uiiiiiiiiieiiee ettt sttt st sae e san e sb e e sneebeesabeeneenanas 8
9 100716 NUT - WINAOW CIAMP ..ttt e e et esnn e e e snn e e e enne e e nnes 8
10 402779 RETAINER - GUAId VEIICA ......coiiiiiiiiiieie ettt 1
11 111054 107 2 L A o 1= - 11 1= TSR 4
12 150083 N L SO OTRU PP 8
13 197458 STUD ettt ettt b e bbbt he e A bt e eh et e bt e b et eb e e abe e et e e eae e eabe e naeeeareeees 2
14 402761 BUMPER ...ttt bttt b e et b e s et e ebe e sa bt e bt e e at e e bt e e abe e be e snbeeneenane s 2
15 402780 RETAINER = C.D. DUAI ....coiuiiiiii ettt ettt ettt ettt e b e nane s 1
16 074717 STUD ettt ettt bbbt b e e he e A bt eh et e Rt e eh et e b e e bt e e beenaeeeabe e naeeenreetes 2
17 402755 =0 1Y = PRSP 2
18 190731 BRACKET ..ttt ettt e bt s b et e bt e b et e te e bt e sm bt e aaeesab e e sh e e eate e bt e enbeebeeenbeeneenanean 3
19 254475 INSULATOR ...ttt ettt h ettt b ettt e bt e s s bt e eae e sab e e sbe e eabe e ke e emseebeesnbeeneenane s 3
20 253211 SWITCH - Safety GUAKT ........eoiiiiiie et s e e e e 3
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Index Part Figure 80 Units
No. No. Description Per Assy.

1 101944 10 1YL T 1Y S 4

2 016528 [T 7 1 I o 1Y T R 1

3 111071 SCREW - Threaded, 10-32 ......coiiiiiiiieeiiiee et e e e sttt e e st e e seee e st e e e sneeesenseeesnneeeenseeeenneeeesnneeenn 4

4 111055 SCREW - 10-32 X 9/16 ..ueeiieieiieeeiieeeiee e stee e sttt e e ee e s stteeesnteeesnseeesseeeeasteeesnsanesnseeeeasseeennseeesnsenenn 1

5 016572 WASHER - Flat, 1/4 1.D. X 7/8 O.D. X .059 ....ce i 1

6 016469 [y I O 1 S 1

7 150083 L I 1 0 2 PR PRRR 11

8 196454 SPACER - GUAI STOP ...eiiueieitiiitieitt ettt ettt ettt e b e sae e saeesan e e nbeeeneeneeea 6

9 111060 SCREW - 10-32 X 1-1/8 ..ottt e ettt e e st e e s e e e s aee e e s e e e eneeesneeeeanseeeenneeesnneeenn 5
10 111052 SCREW = 10-32 X 3/8 .eeiiiiiieeeiieeeiiee e see e sttt e e tee e s stteeesnteeesseeesnaeeeasteeeansaeesnseeeeaseeeennseeesnsenenn 4
11 016480 ARM - SPriNG, 0.8, i e ne e naee s 1
11 016545 ARM - Spring, N.O.S. (NOt HUSTrated) ........cceiiiieiiiiieeree e e 1
12 196449 T O SR 2
13 014514 RING - Retaining, .094 1.D. X .270 O.D. X .017 ..eeiiiiieeeie et 4
14 196450 ST L OSSR 2
15 081553 SCREW - DOWEL, 1/4-28 .....ceeeeeeieee ettt e ettt e s e e ssee e s naeeesnte e e eneeesnseeeeanseeennnneesnnenenn 2
16 016466 [ T I S 1
17 100969 RING - Retaining, .447 1.D. X .581 O.D. X .037 ..eeeiiiiieiie et eeee st e e e 2
18 016365 DOOR ASSEMBLY ...ttt se e ettt s e e s tte e e et e e s aeeeesaeeaasseeessseaeansaeesneeeeanseeeanseeennnes 1
19 016450 LRGN L0 T I 2 SO 1
20 016584 STOP ASSEMBLY = PAPET ...ttt ettt sttt sateeseesae e e sbe e saeeebeesanesnee e 1
21 001080 RING - Retaining, .302 1.D. X .660 O.D. X .037 ...oeiiiiiieiie e 1
22 001715 WASHER = LOCK 10 ..ttt e et e et e e st e e e e e ennte e e enneeeenseeenseeennneas 4
23 150085 N TSR 4
24 402766 N (@07 T 7Y {5 I I TS 1
25 402767 NOTCH GUARD - N.O.S. ittt e e et e e st e e et e e e snte e e saneeeaseeeeaneeeeanneeeanseeennns 1
26 111036 LT 0 o | S SSTS 2
27 111054 LT 0 | SR 4
28 150083 N RSP 4
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Index Part Figure 81 Units
No. No. Description PerAssy.
1 403951 COVER ASSEMBLY - Chain Delivery, O.S (BIUE). ......coieiiiiiiieiiieiee it 1
1 402985 COVER ASSEMBLY - Chain Delivery, O.S. (Gray) ......ccceerieriieiieeiee e 1
2 172850 (D] @7 I = - o 1N o T PSR RR 1
3 172852 DECAL - Table RAISE/LOWEN ........cooiiiiiiieiieeit ettt 1
4 403952 DECAL - VACUUM GAUGE .....eeiiuieieiiiieesitee ettt ee sttt e s site e e sabe e e e beeesstee e sabeeeanbeeesaneeeesbeeeeanseeesaneas 1
5 017018 DECAL - Feed Auxiliary
6 017017 DECAL - Proof .....cccccvceevverunnn.
7 403934 COVER ASSEMBLY - Chain Delivery, N.O.S., QP25 (BIUE). .....ccceeeeirriiiieriee e 1
7 402981 COVER ASSEMBLY - Chain Delivery, N.O.S., QP25 (Gray) .........ccccceiiiiriiiiiiicicceececeeeee 1
8 402962 SOUND MATERIAL - O.S. aNd N.O.S. ..ottt 2
9 101144 CLIP - SPEEA NUL ...ttt e e e ettt e e e e e s st e e e e e sanbeeeeeesanseaeeeeeasnneeaaeeannnees 6
10 016446 TRACK - Chain (LOWEK) ....ueeeieiietieeiee ettt ettt ettt bt e st e b e st e be e sab e e saeesaneesbeeenneenneeaa 2
11 016445 TRACK - Chain (UPPEI) ..ttt ettt ettt ettt be e sar e e saeesaneesbeeeneenneeaas 2
12 025658 HARNESS ASSEMBLY ...ttt ettt ettt et s e e seeseeseesmeesteemeesseenseeseenseeneeseeneeaneaneesneannas 1
13 250077 R I oV S O o) [ I TSR 7
14 250205 O S 4
15 111035 107 21 = ST P 4
16 150081 N L OSSO PUSURU PP 4
17 253002 SWVITCH et bbb a bttt e bttt she e et s he e eb e s ae e b e sa e et e e ab e bt eaeeneeaes 1
18 253031 L EN S e h e e h e bRt h bt ea e bt ean e ne e n e nae s 1
19 400887 HARNESS = FEEA ...ttt ettt ettt e st st e e e e te e eeste et e eseenseeneenseeneenseaneesenaneas 1
20 101941 ST O = PP PRSRR 16
21 016401 FRAME - O.S. .. oottt ettt e e et e e st e e s se e e s aeeeeasee e e sseeesnbeeeanseeeaneeeeasaeeeanseeennnees 1
22 016402 FRAME - INLO. S, it e e et e e e e sttt e e e e e be e e e e e s sseeeeeeeannteeeeeesnsaeeens 1
23 831018 NAMEPLATE = A.B. DICK -ttt ettt ettt et ee e ee e e e st eneeeneeseeneeeneaneeaneeneas 1
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Index Part Figure 82 Units
No. No. Description PerAssy.
1 016389 DOLLY ASSEMBLY .....oiiiitieieiteeieeteetestee et st estesseessesneesaeaneesseameesseensesseenseeseenseeneenseeneesseeneesseanens 1
2 081516 CASTER - DOIlY, SWIVEL .....eeiuieieieeeieiiesie e see ettt et ee e etesseessesseessesneeseesnaessennsensenns 2
3 197185 SCREW - Phillips, Flat HEad .........cccciiieieiieie ettt s sae e e 16
4 400900 274N = B o) |28 o o RS 1
5 400901 BASE - DOIlY, BASE ....ceiiitiiiiiiie ittt naneas 1
6 081515 CASTER - DOIlY, FIXEA ....eetieeieie ettt et e e aste e e eaeaeesneeneesneesaesneensesnnens 2
7 014809 N L SRR 16
8 403899 L NN = O3 I RSP 1
9 100871 N L I 2 o S 4
10 016438 CARRIERASSEMBLY = N.O.S.. . ittt ee ettt seeeee e e see e e seesaeesteeseesteeneenseensenseenns 1
11 016437 CARRIERASSEMBLY = O.S. ...iiiiiiiieiesieeie sttt ettt e see et steseesseeeesseeneesseentesseenteeseenseeneenseenes 1
12 101943 N L T o R 1 2 RS 4
13 017542 GLIDER = YOKE ittt ettt e e ettt e e e e sttt e e e e s bt e ea e e e nbeeeeeeeannnteeeeeannres 2
14 001845 N I T SRR 2
15 016547 (O S O I TSR 1
16 111091 SCREW = 5/16-24 X 3/4 ...ttt e e et e e e e et e e e e s nbe e e e e e eanneaeaaeeannnteeeeeennnes 4
17 150087 N[ I I G SR 4
18 001060 RING - Retaining, .208 [.D. X .027 ..ottt 6
19 196390 RO ] I =S N 1V T o SR 4
20 111073 SCREW = /4228 X 5/8 ..ottt ettt e e et e e e e st e e e e s et e e e e e s bnae e e e e e nntaeaaaeanres 2
21 016405 R OB I O U 1= SO TP PP PPPRI 1
22 016401 FRAME ASSEMBLY - Cartier, O.S. ..occiiieiieieie e st ee st eee s sae sttt reetesseenseeneesseeneesseeneas 1
23 016402 FRAME ASSEMBLY - Carrier, N.O.S. ..ottt sse e e s eneesneeneas 1
24 402891 COVER ASSEMBLY - C.D. LOWET, N.O.S. ..ooiieiieeiee ettt e e s 1
25 402890 COVER ASSEMBLY - C.D. LOWET, O.S. ..ottt ee sttt esae st ee s e sneeneesns 1
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001076 39, 147, 151
001080 41, 63, 81, 97, 101,
103, 157, 161

001094 31, 39, 55, 97, 147, 157
001095 51, 61, 77, 85, 97,
151, 157

001097 39

001098 31

001106 103

001207 25, 49, 51, 65
001220 15

001259 11

001260 59, 147

001279 15

001289 131

001401 109

001404 75, 95

001412 89, 95

001416 75

001420 147

001427 47

001432 31, 155

001446 63, 81

Part
No.

001469
001470
001472
001493
001495
001497
001523
001541
001542
001548
001555
001567
001575
001577
001586
001588
001589
001594
001611
001641
001649
001650
001661
001691
001702
001715
001721
001722
001725
001731
001740
001750
001755
001763
001766
001771
001772
001776
001778
001781
001782
001784
001785
001797
001804
001805
001812
001818
001821

Index

Page
No.

97

97

97, 151

93

105

25, 41, 49
71, 113, 121

61, 75, 111, 149
91, 103, 111, 115

127

17, 99

75

65

15, 43, 45
65, 121, 129
3, 65

157

17

9, 119

127

7,79

35

15

93

3, 25, 57, 83
161

31

93, 127, 133
51

141

63, 81

107

101, 107, 155
113, 115

49

115, 157

65

149

25

13, 71

73

141, 147

39, 97

41, 91

25

145

25, 49, 59, 61
63, 81

55, 63, 79

Part
No.

001824
001834
001840
001845
001846
001847
001884
001920
001936
001956
001976
001978
001980
001981
001983
001984
001987
001990
001992
003042
003268
003586
003850
003855
005071
005545
005620
006936
006987
007533
007534
007549
007554
007557
007559
007563
007565
007567
007568
007569
007570
007575
007576
007577
007580
007581
007582
007599
007601

Page
No.

87

55

79, 147

79, 113, 165
133

71, 93

11

99, 155

99

31, 105, 151
41, 99

43, 45, 47, 155
43, 45, 57, 83, 115
79, 155

153

103

31, 69, 105
93

57, 83

13, 39, 97, 153
51, 63

67

107

5

65, 93

85

75, 141

61

97

115

115

31

47

41

41

105

45

43

25

25

25

59, 87, 149
25

25, 49

25, 49

25

59

43, 45

105

166

1001-177229



Parts Catalog

Part Page Part Page Part Page
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007602 105 011052 115 014369 103, 107
007609 79 011055 87 014372 47, 61, 103, 105
007613 77 011056 87 014390 7, 25, 49, 55
007614 77 011066 113 014461 155

007628 55 011076 115 014504 51, 77, 95, 143, 153
007633 69 011077 115 014507 15, 43, 47
007648 101 011229 87 014510 151

007650 103 011371 13, 39, 89, 115 014511 65

007664 77 011405 89 014514 161

007672 117 011506 111 014515 65, 81, 95, 155
007727 143 011507 111 014516 53, 77

007743 93 011948 65 014517 33, 55, 79
007745 59 012478 107 014520 155

007764 77 012705 69 014523 25, 49

007937 91 013494 59 014529 93

007980 57 013495 59 014570 67

008024 21, 59 013827 91 014576 143

008029 121 013947 115 014606 59

008156 15 014108 43, 45, 75 014608 141

009530 95 014111 53 014639 155

009531 95 014112 73 014688 39

009532 103 014121 55, 79, 121 014703 35, 95

009535 103 014149 93 014712 157

009536 103 014151 39 014721 69

009538 103 014157 41, 67, 77 014727 63, 65, 81, 101, 109
009540 103 014158 97, 103 014741 31, 141

009548 67 014164 7, 143 014748 69

009551 67 014165 77 014750 41

009553 67 014172 55, 79 014751 113

009554 67 014173 79 014761 141, 147
009558 69 014174 81 014770 3

009559 69 014180 31 014784 141

009651 77 014192 69 014797 15

009652 77 014205 77 014799 71

009662 81 014206 53, 55, 77 014807 59, 95, 127
009664 81 014207 41 014808 21, 23, 61, 63, 77, 81,
009665 81 014215 13, 39, 51, 77 83, 93, 107, 149
009667 69 014219 5, 93, 141 014809 165

009751 51, 53 014234 23 014810 49, 91

009770 51 014245 37 014811 103, 107, 119, 121, 135
009774 51 014247 147 014819 43, 45

009791 53 014248 41, 73, 81, 99 014844 93

009794 53 014311 11 014902 31, 39, 75, 93
010142 97 014313 67 014909 13, 97

010372 55 014314 37 014910 41

010378 19 014327 141 014912 43, 45

010379 19 014342 75 014921 19, 41, 69, 89
010388 19 014350 9, 61 014972 55

011051 115 014359 103 015034 89
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No.

015213
016060
016158
016204
016205
016206
016207
016290
016291
016293
016298
016299
016315
016327
016363
016365
016367
016368
016374
016376
016378
016380
016381
016389
016391
016393
016396
016397
016398
016399
016401
016402
016405
016409
016410
016411
016412
016414
016416
016418
016421
016424
016429
016430
016431
016437
016438
016441
016445

Page
No.

39
115
79
87
87
59, 61
59
141
141
141
111
149
11
115
147
161
141
141
141
141, 151
109
75
143
165
147
147
147
147
147
153
163, 165
163, 165
165
153
153
153
153
153
155
155
149
149
141
149
149
165
165
151
163

Part
No.

016446
016450
016452
016458
016459
016461
016466
016469
016470
016471
016472
016477
016480
016486
016489
016494
016501
016502
016504
016507
016524
016528
016541
016542
016545
016547
016558
016569
016572
016574
016584
016691
016739
016741
016895
016896
016916
016933
016937
016941
016942
017017
017018
017077
017094
017125
017133
017134
017150

Page
No.

163
157, 161
157
157
111
157
157, 161
161
157
157
151
155
161
151
151
151
143
147
147
147
147
161

65

141
161
165

49

121

5, 101, 161
13, 63, 93, 151
161
143

65

65

15

15

65

13, 151
31

61

61

163
163

55

11

97

103
103

99

Part
No.

017151
017159
017163
017478
017480
017481
017484
017485
017537
017539
017541
017542
017545
017582
017594
017595
017604
017605
017607
017611
017613
017615
017616
017618
017619
017620
017622
017623
017626
017627
017630
017636
017639
017640
017644
017645
017647
017693
017702
017714
017715
017722
017734
017735
017738
017739
017742
017744
017783

Page

No.

97
65
15
75
75
61
75
75
11
11
11

113, 165

113
13
115
13,
11
11
11
39
39
39
39
39
47
47
39
39
45
63
39
39
31
31
97
97
97
39
39
13,

115

153

13, 97, 153

113
61,
13,
13,
13,
75,
13,
97

123

43, 45, 57

93
69
125
61
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No. No. No. No. No. No.
017787 13, 39 022763 101 041291 91
017788 13, 39 022766 101 041750 143
017797 15 022767 101 041774 81
017799 15 022770 103 041776 41, 101, 141
017816 83 022771 103 041777 63, 91, 97
017819 13, 61 022772 101 041821 121
017840 69 022773 101 050435 101
017977 31 022775 101 050621 149
017979 31 022778 101 054147 97
017989 31 022779 101 054350 151
017990 31 022781 49 054409 31
017996 59 022788 103 054479 121
018062 61 022796 15 055535 47
018314 19 022802 65 061452 65
018368 33 022815 129 064234 61
018383 33, 39 022824 95 064589 61
018402 103 022831 15 064590 97
018469 67 022833 81 064673 65, 81
018575 67 022838 11 071398 13, 71
018577 67 022839 59 071561 81
018580 67 022842 101 071570 107
018596 51 022844 59 071576 99, 115, 153
018602 51 022845 59 071594 47
020138 67 025123 113 071596 61
020379 61 025124 59 071606 61
021203 31, 47, 65, 107 025127 65 071610 61
021268 59 025136 15 071648 47
021457 49 025137 15 071649 47
021563 95 025139 15 072024 115
021861 117 025142 15 072029 115
021911 59 025147 115 072035 99, 153
022343 61 025194 121 072036 153
022727 49 025237 65 072037 115
022728 49 025239 125 072038 63
022729 49 025261 31 072040 63
022731 49 025303 75 072041 99
022734 49 025329 123 072044 115
022736 49 025355 127 072052 13, 39, 89, 115
022739 49 025359 15 072055 87
022740 49 025386 17 072056 87
022743 49 025405 11 072063 115
022744 49 025496 121 072064 115
022745 59 025658 123, 163 072077 99
022746 59 025667 19 072124 101
022748 59 025683 15 072125 101
022758 101 027582 151 072126 101
022759 101 032868 9 072129 63
022761 103 039642 13, 43, 45, 57, 69, 072134 103
022762 101 93, 115 072136 103
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Part Page Part Page Part Page
No. No. No. No. No. No.
072143 1083 072412 107 072838 121
072154 101 072413 81 072840 121
072161 121 072416 55 072852 121
072169 83 072424 59 072855 121
072175 98, 95 072427 93 072920 121
072176 93, 95 072442 63, 81, 95, 105, 107 073004 25
072177 95 072471 97 073011 25
072181 75 072472 97 073012 25
072186 93 072478 89 073014 25
072189 95 072481 89 073029 47
072199 93 072482 89, 93 073043 31
072201 93 072484 91 073091 31
072205 93 072488 93 073094 31
072207 93 072491 93 073097 43, 45
072210 95 072504 97 073098 43, 45
072220 101 072511 63, 73, 89 073107 31, 61
072230 95 072512 97 073108 25
072233 95 072534 95 073116 25
072239 95 072544 97 073120 31
072243 95 072561 91 073140 59
072245 105 072569 99 073152 25
072254 107 072570 99 073234 25
072256 119 072572 99 073316 43, 45, 49
072257 117, 119 072574 99 073327 43, 45
072261 121 072575 99 073330 59
072265 121 072576 97 073333 93
072271 43, 45 072579 97 073338 25, 43
072272 43, 45 072580 97 073339 25
072277 45 072586 97 073373 97
072278 45 072589 97 073381 97
072333 75 072595 99 073394 3
072337 75 072599 99 073443 45
072338 75 072605 75 073444 43
072349 59 072610 91 073445 45
072354 81 072620 13, 33, 97 073446 43
072357 63, 81 072621 97 073478 105
072358 63, 81 072625 31 073482 41
072362 81 072626 91 073486 105
072367 63, 81 072704 107 073493 107
072369 63 072710 105 073494 107
072370 63 072712 105 073496 107
072373 63 072717 105 073497 107
072378 81 072720 105 073498 107
072382 93 072734 107 073551 57, 83
072383 93 072741 117 073710 41
072386 63 072748 105 073712 1083
072388 63 072787 75 073894 41
072389 59 072790 98, 95 074323 59
072394 55 072826 121 074324 59, 61
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No. No. No. No. No. No.
074717 17, 159 079912 31 080814 53, 77
075537 61 080032 89 080820 53, 55
075644 21, 61 080144 97 080910 53
075836 97 080153 93 080911 55
075931 41 080184 91 080956 55
075987 41 080191 71 080972 55
075991 41 080192 109 081104 77
076084 75 080263 25, 49 081106 77
076100 77 080295 25 081107 149
076124 43 080297 25 081152 89
076142 107, 117 080298 25 081515 165
076194 25 080299 25 081516 165
076218 41 080317 25 081527 147
076386 47 080349 31 081528 147
076481 43, 45 080376 75 081553 147, 155, 157, 161
076605 93 080378 75 081567 155
076607 99 080396 89 081597 151
076727 31 080397 89 081607 99
076734 39 080400 89 081609 155
076856 69 080402 89 081623 147
076882 105 080404 89 081664 141
076887 95 080407 91 081720 153
076894 105 080408 91 081762 143
076897 19 080409 89 081764 143
077301 57, 83 080410 91 081789 151
077459 31 080411 103 081833 155
077836 51, 57, 83 080414 75 081836 147
077837 155 080431 143 082057 55
078337 57 080433 41 082103 69
078338 57 080447 55, 79 082128 77, 79
078346 55 080448 57, 83 082129 79
078445 75 080449 57, 83 082131 77
078520 69, 77 080452 57, 83 082135 77
078524 69 080473 41 082172 69
078527 69 080486 79 083313 55
078541 69 080495 79 083316 71
078542 69 080496 79 083392 113
078551 69 080498 79 083393 113
078552 67 080522 71 083394 113
078556 67 080564 143 083432 13, 97
078626 23 080621 79 083594 49
078628 23 080634 39 083648 11
078646 23 080694 25, 49 083755 113
078712 77 080695 25, 49 083756 113
078714 69 080698 25, 49 083819 113
078728 79 080699 25, 49 083820 113
078744 77, 93 080715 55 083821 113
079866 71 080718 69 083822 113
079905 41 080719 67 083823 113
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083824 113 100740 65 102192 37

083825 113 100741 45 102224 3

084248 105 100814 23 102282 121

084289 59 100815 23 102332 145

084291 59 100819 35 102334 145, 155

084407 59, 61 100863 33 102345 7

084412 25 100871 165 102348 145

084413 25 100891 63, 81 102356 7

084421 31 100960 149 102366 35

084473 115 100961 17, 159 102379 3

087496 25 100969 47, 49, 149, 161 102384 3

100110 83 100976 143 102588 3

100115 73 100997 127 102611 141

100119 115 101001 51 102653 7

100130 77 101023 157 102654 7

100131 55 101033 45 102658 117

100141 55 101051 25, 37, 57, 83 102659 115

100167 53 101086 25 102662 37

100185 71 101144 163 102663 37

100201 53 101151 127 102664 37

100228 15, 127 101165 153 102665 37

100296 79 101170 113 102667 37

100347 85 101193 7, 9, 51 110035 127

100392 67 101203 113 111033 65, 81, 95, 127, 129,
100457 15, 127 101281 153 131, 133, 135

100483 103 101332 31 111034 129, 155

100485 11 101374 113 111035 95, 133, 135, 163
100490 65 101494 149 111036 65, 87, 161
100500 9 101515 7 111050 9

100508 67 101550 11 111051 33, 59, 127
100521 149 101551 11 111052 115, 149, 157, 161
100529 127 101570 15 111053 31, 115

100554 101 101611 105 111054 15, 59, 65, 73, 81,
100576 31 101689 159 141, 149, 151, 159, 161
100646 71 101758 15 111055 29, 41, 69, 73, 75,
100647 69 101869 113, 115 105, 141, 161

100648 71 101876 57 111056 73, 149

100649 69 101887 121 111057 69

100653 23, 53 101913 113 111058 73

100657 61 101938 149, 153, 157 111060 161

100666 111 101941 163 111068 47

100678 103 101943 165 111070 19

100683 127 101944 161 111071 127, 161

100685 7, 85 101947 147 111073 25, 67, 85, 87, 101,
100701 117 101982 11 113, 115, 117, 165

100704 73 101983 19 111074 25, 49, 75, 101, 113
100716 35, 159 102031 105 111076 25

100731 149 102129 35 111077 25

100738 7 102171 105 111079 31
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111087 141

111089 87, 115, 121, 155
111091 113, 165

111098 65

111099 59

112521 157

112565 29

112652 5, 15

120-2047 119

122502 103

13-0-193428 3

13-1-193427 3

13-3-172338 119

13-4-196138 117, 119
13-5-190395 3

130033 103

141573 83

149319 151

149385 99

150050 3, 7

150080 147

150081 15, 65, 87, 127, 163
150083 17, 29, 31, 65, 69, 73,
75, 81, 85, 89, 93, 105, 107, 111,
115, 141, 145, 147, 151, 159, 161
150085 7, 17, 19, 23, 25, 31, 4
5, 49, 57, 59, 63, 81, 83, 85, 87
89, 93, 95, 97, 105, 107, 113,
115, 117, 161

150087 115, 121, 165

150089 55, 59, 65, 79, 91, 93, 109
154078 65

172292 145

172310 145

172632 145

172850 163

172852 163

172857 11

173627 43

173628 45

173835 157

179815 117

180961 117

186438 155

186757 145

190107 77

190110 93

190111 77

190116 87

Part
No.

190129
190135
190137
190148
190149
190157
190179
190220
190236
190254
190329
190382
190383
190387
190398
190483
190713
190731
190768
191289
191360
191361
191367
191401
191427
191428
191481
191482
191644
191732
191733
191734
191736
191800
191844
191934
191939
191963
192029
192152
192181
192202
192273
192323
192763
192766
192798
192855
192900

Page
No.

113
77

51

63

49, 77, 93, 95
147
71

147
67
31, 41
51, 97
47

47

25

121
65

65, 81, 95, 155
17, 159
83

31

77

77
105
77

59

59

71

69

71, 73
3

49

49

49

15
107
61

61

113
39

39, 45
95

97

75

63, 81
47

25

47

65

25

Part
No.

192997
193323
193383
193397
193549
193601
193603
193647
193774
193808
193810
193894
193917
194695
194803
194804
194805
194808
194823
194835
194868
195006
195088
195136
195140
195142
195188
195197
195385
195387
195401
195421
195645
195684
195686
195721
195837
195930
196219
196221
196222
196233
196235
196236
196237
196244
196246
196247
196248

Page
No.

51
57, 83
77

61

5

21, 23, 59, 61, 87, 149
55

113

31

87

121
107

45

51

5

77

91

55

59

99, 153
97

51

13, 71
41

95

83

3

117

41

49

157

83

93

25

23

55

51

45

13, 39
71

11

95

81

81

81

13, 115
13, 43, 45, 57
13, 93
13, 69
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196249 13, 61 197607 7 253543 127
196258 39 197608 7 253551 15
196262 15 197609 7 253561 11
196264 33, 59 197610 73 253562 11
196318 77 197611 9 253563 11
196386 141 197612 73 253578 65, 95
196388 109 197613 73 253655 129
196390 165 197614 73 253822 17
196393 87 197615 85 253830 15
196396 153 197616 3, 9 253831 15
196397 149, 153, 157 197617 9 253832 15
196398 155 197619 119 253852 139
196399 149 197620 9 253952 127
196402 155 197621 35 253983 129
196405 151 197622 35 253987 139
196410 147 197623 35 254211 127, 129
196412 143 197624 35 254285 127
196421 65 197625 35 254377 145
196423 65 197628 85 254475 17, 19, 159
196425 51 211079 25 254504 127
196443 157 250051 127 254507 127
196444 101, 157 250077 111, 129, 163 254559 127
196449 161 250098 133 254677 127
196450 161 250202 103, 111, 129, 133, 135 254698 127
196453 157 250203 133, 135 254893 15
196454 161 250204 1833, 135 254894 129
196469 95 250205 75, 133, 145, 163 400545 11
196470 113 250206 131, 135 400546 115
196473 143 250256 111 400578 153
196475 25, 49 250257 111 400579 153
196633 71 250258 111 400584 115
196769 49 250259 111 400598 129
196778 49 250273 9, 119, 133, 135 400613 113
196780 101 250493 129 400644 153
196783 101 252842 131 400646 25
196784 101 253002 163 400822 15
196787 49 253025 65 400824 15
196790 101 253027 139 400845 127
196884 5 253031 163 400861 127
197038 153 253211 19, 159 400867 129
197043 25 253375 81, 155 400887 123, 163
197178 71 253383 15 400900 165
197185 165 253474 65 400901 165
197393 73 253475 65 401209 127, 131, 139
197417 73 253491 127 401212 127, 129
197425 51 253492 127 401322 77
197456 13, 61 253529 139 401678 127
197458 159 253531 139 401707 77
197543 35 253542 127 401727 77
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401728 77 402733 155 403435 129
401997 13, 71 402754 17 403436 129
402016 19 402755 17, 159 403443 127
402020 19 402761 159 403708 11
402023 19 402766 161 403713 33
402024 61 402767 161 403715 157
402145 121 402768 159 403717 113
402158 121 402771 159 403718 113
402165 51 402772 159 403719 125
402173 51 402774 159 403720 127
402176 51 402776 159 403721 15
402177 51 402777 159 403722 127
402178 51 402779 159 403725 129
402179 51 402780 159 403727 129
402180 51 402785 19 403730 135
402181 51 402786 17 403731 129, 135
402182 51 402825 135 403732 129, 135
402183 51 402845 113 403733 127, 129, 135
402184 51 402855 127 403734 123, 125, 137
402185 51 402883 113 403735 123, 125, 137
402186 51 402890 165 403736 133, 137
402187 51 402891 165 403737 133, 135, 137
402188 51 402910 155 403738 131, 135, 137
402190 51 402926 163 403739 143
402238 11, 127 402941 11 403740 13, 93
402297 127 402948 11 403743 127
402298 127 402958 19 403745 127
402300 121 402959 11 403747 133, 137
402301 121 402960 11 403748 125, 137
402400 121 402961 11 403749 11, 127
402466 99 402962 163 403752 11, 127
402529 129 402963 11 403753 13, 93
402531 129 402964 11 403754 125, 137
402615 127 402965 11 403755 123
402624 15 402966 11 403756 73
402625 157 402978 11 403757 3

402626 127 402981 163 403758 61
402628 15 402985 163 403763 71, 73
402630 15 403010 113 403765 73
402632 127 403088 135 403766 73
402637 15 403091 121 403770 73
402639 149 403092 121 403771 73
402657 129 403101 15 403774 73
402658 129 403103 25 403775 73
402661 127, 137 403214 105 403776 73
402662 127, 137 403294 3 403781 73
402665 131, 139 403357 121 403782 73
402673 125 403412 11 403783 73
402731 155 403418 11, 127 403784 73
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403976
403977
403980
403981
403988
403989
403990
403991
403992
403993
403994
403995
403996
403997
404000
404005
404006
404007
404008
404009
404010
404012
404013
404014
404015
404016
404018
404020
404021
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Part Page Part Page Part Page
No. No. No. No. No. No.
404022 31 VG92601 27
404023 31 VG92604 27
404024 31, 33 VG92740 29
404025 37 VG92750 29
404026 37 VG92760 29
404027 37 VG92765 29
404062 9 VG92773 29
831018 163 VG92778 29
VG92940 27
\ VG93543 29
VG90755 29 VG93555 29
VG90910 29 VG93602 29
VG90920 29 VG93609 29
VGO1111 27 VG93794 29
VG91219 27 VG93799 29
VG91649 27 VG93801 29
VG91689 27 VG93805 29
VG91802 27 VG93809 29
VG91811 27 VGo3st1 29
VG91813 27 vGo3st4 29
VG91816 29 vGo3818 29
VG91817 29 VG93930 29
VG91853 27 VG94136 29
VG91867 29 V694365 27
VG91875 29 VGo4982 29
VG91907 27 VG94986 29
VG91910 29 VG94987 27
VG91915 27 VG94991 27
VG91949 27 VG94993 27
VG91956 29 VG94994 27
VG91965 27 VG94995 27
VG91997 27 VG94997 27
VG92007 27 VG94998 27
VGO2222 27 VG94999 29
VG92234 27 VG9599%6 27
VG92236 27 VGo8750 27
VG92238 27
VGO2259 27
VG92290 27
VG92291 27
VG92303 27
VG92304 27
VG92370 27, 29
VG92401 27
VG92415 27
VG92460 27
VG92470 27
VGO2491 27
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